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When Ordermg Parts v o
When ordering parts~ be certain to give the machlne model, serial
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'SLANT TURN-25,30 ATC
TURNING CENTER AND MILL CENTER

MECHANICAL: PARTS LIST

CONTENTS
Dvg. No. (Specifications) Unit No. Dug. No. Page No. Dug. No. (Specifications) Unit No. Dug. No. Page
. NEADSTOCK ASS’Y (STD. 3000 rpm) (ST-25) .... 51710102200 ..... 017101A0080 ..... -1 11, WIRING & PIPING ASS'Y ..vuvneneneneuninineneneniioninnnnnnnns 01715240030 ... 11-1
HEADSTOCK ASS'Y  (STD. 3000 rpm) (ST-25) +vvvvvnvevnrunnnnsenes 01710143099 ... .. 1-2 : A000U) oo 51715200400
HEADSTOCK ASS'Y (1° Index, 3000 rpam) (ST-25) 51720100100 ...... 017201A0010 ..... 1-6 (A5000) @evunenennns 51715200500
HEADSTOCK ASS'Y (1° Index, 3000 rpm) (ST-25)........ecvnvnens. 017201A0020 ..... 1:7 ' VIRING & PIPING ASS'Y |
HEADSTOCK ASS'Y (C-axis Equipped, 3000 rpm). 51720100400 ... 01720140030 ... 1-16 (1°Index, 1000U) (Valve) ............. 51725200100 ..... 11725240020 ..... 11-8
HEADSTOCK ASS'Y (C-axis Equipped, 3000 rpm). 51720100300 ..... 017201A0040 ...... =17 WIRING & PIPING ASS'Y (llead lube., 10000) .. 51735200100 ..... 11735240010 ..... 11-10
(ST-30) 1vvenrnenrmeininieienaaanns .- <. 01730140010 ..... 1-30 12. STEADY REST ASS'Y wveveuvnenennrnennninmnenenenns o TR .. 01718640010 ..... 12-1
(ST-30) ovvviiiieietsninnnraconaacnssasaces 0_1;7301A0050 ..... 1-31 (Roller follower, $30~$70) .......... 51718600200
(ST_30) .................................. dean 0!.!7401A0010 . ... o 1-32 (Oi leSS fol lover' ¢ 30., ¢ 70) .......... 51718600300
(ST-30) - vnereeernerneneneneenereenans +eer. 01740140020 ... 1-33 STEADY REST ASS'Y '+ ovvenenernsshenneeeenenensaeennnnnnans 01718640020 ..... 12-8
(ST-30) +ivvrerrenveneoecacransosnnnsnsasenans 01740140030 ..... 1-34 "(SW EM1-1, Single) ...... 51718600100 ' :
(STD) (ST-30) .....ocvveve 51730100100 (SMV EN1-1, Twin) ........ 51718600400
(1° Index) 5T-30) ....... 51740100100 STEADY REST ASS'Y (BM2-1A) ......ovvveren... '51718600500 ... 01718640031 ..... 12-15
(C-sxis Equipped) (ST-30) . 51740100200 Lk 13. AUTOMATIC TOOL MEASUREMENT SYSTEM (%)....... 51719100400 ..... 01719140010 ..... 13-1
. GEAR BOX ASS'Y (STD.) (1°-index) (ST-25) ......ovveiivinnnnt. . 01711040040 ..... 2-1 AUTOMATIC TOOL MEASUREMENT SYSTEM (3)..vevvvreerrerrenennneess 01719140020 ..... 13-2
(AC20, 25ilP, 3000 rpm) ......cooveneennn 51711001100 AUTOMATIC VORK MEASUREMENT SYSTEM (+)...... . 51719100300 ..... 017191AS010 ..... 13-5
(AC20, 25iP, 4000 Fpm) ....oovveererennen 51711001200 145 BIBPASS™Y, . anette oo sianeoiobles dons o 5o o ne e o RO e 11719640010 ... .. 14-1
GEAR BOX ASS'Y (Mission Oiline, Drain Piping) (8", 1000) vvuverrrreinenannn 51719602100
(STD. AC20+25HP, 3000 rpm) ..eeevnnnnen.. 51721000100 ..... 217110A0050 ... .. 2-8 . @ 1500) . ooororonnns e 51719602200 I T e
GEAR BOX ASS'Y(Hith C-axis) (ST-25).......... 51721000100 ..... 017210A0010 ..... 2-11 M ASS Y oo N s 117196A0020 - o) 146
GEAR BOX ASS'Y(ST-30) ..vvvurvieniniresensosvoncaaaascsnssens 11731040010 ..... T 2-15 (10", 1000) ....... SO 51719602300 e
. TURRET ASS'Y (16 tools, Armless ATC) (10", 1500) ...1.c..onen. O 51719602400 %
TURRET ASS'Y (Front-view)...........oocuennn 51721500100 ... 01721540010 ..... 3-1 15. AUTO PARTS CATCHER ASS'Y (¥)....ieeevnvrnnns 51739800100 ..... 01739840012 ..... 15-1
TURRET ASS'Y (Rear-side) 01721540020 ... 3-2 16. HYDRAULIC CIRCUIT DIAGRAM ASS'Y (ST-25)(Std.)....civeruereenn. 1171HCDO09YL ;.- . 16-1
TURRET ASS'Y (Sectional-view) : » 0172150030 ... 3-3 HYDRAULIC CIRCUIT DIAGRAM ASS'Y (ST-25) (1°-index) .......... .._1172CD0011 cever 163
TURRET ASS'Y (Holder) ; - 01721540040 ... 3-4 HYDRAULIC CIRCUIT DIAGRAM ASS'Y (ST-25) (Vith Coaxis) ........: “i7211cD0021 ... 16-5
. FX MAGNE SCALE ASS'Y ......ocovvvininennnn, 51712400200 ... 117124A0010 ..... 4-1 HYDRAULIC CIRCUIT DIAGRAM ASS'Y (ST-30) (Std.).......vovuvrnisn 1173HCDO091 ... .. 16-8
CFXASS'Y L 51712500200 ... 01712545010 ... 5-1 HYDRAULIC CIRCUIT DIAGRAM ASS'Y (ST-30) (1°-index) ........ .... 11740CD0011 ..... 16-10
. FZ_ASS'Y (MITSUBISHT HD-101-12) ............ 51713000200 ..... 01713040021 ... 6-1 HYDRAULIC CIRCUIT DIAGRAM ASS'Y (ST-30) (Vith C-axis) ......... 1174KCD0021 ..... 16-12
. CARRTAGE ASS'Y ..eeeuererivnennnnnnenenns .. 51713500200 ..... 017135A0070 ..... 7-1 | P
CARRIAGE ASS'Y  +veveenenernrnereensunnneneneninrnnnnsnenenns 017135A0080 ..... 7-2 [ () ... For Factry Automation]]
. TAILSTOCK ASS'Y(ST-25) ..evvenennnnannnnen. 51713700200 ...... 21713700040 ..... 8-1
TAILSTOCK ASS'Y(ST-30) .uvvvrnennnenenenn 51733700100 ..... 017337A0040 ..... 8-6
. BED ASS'Y (1000 CU) ........ SR 51714000600 ..... 01714040030 ..... 9-1
. COVER ASS'Y (1000) ...vevenenvenenenenenen. 51714700600 ,.... 017147A0110. ..... 10-1
COVER ASS'Y (1000) «.\™veiuseneunrnenenensnsnsnsnsnonnansnns 017147A0120 ..+ .. 10-2 : ‘
COVER ASS'Y (1500) .cvinvveneironronncnannns 51714700700 ..... 017147A0130 ..... 10-10 172-LE-04-C-000
COVER ASS'Y (1500) +uvuvrerenenenennenenenensesnsnenens vevers 0171470140 ..... 10-11 o
COVER ASS'Y (FLEX-1 equipment) ............. 51714701000 ... 01714740160 ... .. 10-19 :
COVER ASS'Y (FLEX:3 equipment) ............. 51714701100. ..... OLTHTAOIT0, ..... 10-27 ‘- -
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HEADSTOCK ASS'Y(S.T.D.) (1/2) (3000 rpm) (ST-25)

List No. 51710102200

HEADSTOCK ASS'Y(S.T.D.) (1/2) (3000 rpm) (ST-25)

List No. 51710102200

No. Parts No. Parts name 'ty Remarks

1 AOB6CB060250 Skt. HD. cap scr. 4 MBX25

2 A0OBCBObBO01O0O Skt. HD. cap scr. 4 MBEX10

3 31540106570 Adaptor 1

4 A1405050200 Key 1

5 31410117222 Shaft 1

6 A35000S0250 Retain ring 1 S-25

7 41540106560 Spacer 1

8 ED006005ZZO0 Ball bearing 2 6005ZZ (NTN)

9 A06CB0O301860 Skt. HD. cap scr. 4 M3X16
10 31410117210 Pulley 1:

11 LO8MHOO00160 Belt 1 322L—050 (MITSUBOSHI)
12 31710132401 Bracket 1

13 A0BCB0O80300 Skt. HD. cap scr. 2 M8X30
14 A43JJ0O00OMOS8O Spring washer 2 M8

156 41540100730 Washer 1

16 A41JJO0OMOS8O Washer 1 M8

17 AO0OBCB080350 Skt. HD. cap scr. 1 M8X36
18 41110100711 Bolt 2

19 41110118871 Adjusting block 1

20 ,

21 A0BCB200700 Skt. HD. cap scr. 7 MZ20X70
22 A43JJ00M200O Spring washer 7 M20

23 41410117340 Washer 1

24 41540109291  Lock nut 1 M80OP1.5
25 A06CB0O60200 Skt. HD. cap scr. 4 MEX20
26 31410117200 Pulley 1

27 41410131130 Key 1 10xXx8x80
28 21710136350 Pulley .1 20.25rp, 3000RPM
29

30 11710136180 Headstock 1

31 31410131060 Collar 1

32 21710136340 Housing 1

33 FO4NPOOO770 - VW roller bearing 1 NN3016KCC1P5 (N SK)
34 A0BCB080250 Skt. HD. cap scr. 3 M8X25
-35 41410128770 Collar 1

36 A0BCB060200 Skt. HD. cap scr. 2 MB6X20
37 31410132000 Retainer 1

38 41710135960 Cover 1

39 A06CB0801680 Skt. HD. cap scr. 6 M8x16
40 A43JJ00MOS8O Spring washer 6 M8

No. Parts No. Parts name Q'ty - Remarks

41

42

43 41540110390 Lock nut 1 M10O00OP-1.5

44 :41410119931 Vasher 1

45 41410128800 Spacer 1

46 21410128791 Housing 1

47 FOZNP0OO0O1310 Assy ang. c. ball brg. 1 100BA10 X DBLP4A

48 F04NP0O0OO0O140 ¥. roller bearing 1 NN3020KMBCC9P4

49 41540109222 Labylinse collar 1

50 J2600S15000 0-ring 1 S150

51 21410131912 Bearing retainer 1

52 A06CB080600O Skt. HD. cap scr. 4 M8x60

53 Rubber 1 ¢ 2-600 or S180

54 21410131921 Seal cover 1

565 415640100690 Spindle pin

56 AOG6FU080200 Skt. HD. cap scr. 1 M8x20 .

57 01710136209 Spindle 1

58 J2600P02100 O-ring 1 P21

59 41710136820 Cap 1 )

60 41446037120 Pressure gauge 1 Shifter

61 41146012480 Pressure gauge 1 Main

62 415060125611 Pressure gauge 1 Chuck

63 G16FHQ00390 Solenoid valve 1 SA-G01-C5-C1-11 (NACHI)
64 AO06CBO050850 Skt: HD. cap scr. 4 MBEX85

65 G11FHO0O00880 Reducing valve 1 0G-G01-PC-K-5544B (NACHI)
66 G16FHO000700 Solenoid valve 1 SA-G01-C6-C1-11 (NACHTI)
67 A06CB051250 Skt. HD. cap scr. 4 MEX125

68 G17FHO000450 Flow regulator 1 0CY-GO1-W-Y-11 (NACHTI)
69 G11FHOQ0530 Reducing valve 1 0G-G01-P1-K-11 (NACHI)
70 HZ3NNO0O00Z250 Nipple 3 PA6PT1/4 (NTN)

71 H28TQ120060 Adaptor . : % 1. 1 2—06 0 6 (TOKAI)
72 H28TQ130060  Adaptor™ ¥ '3 1 3— 06 0 6 (TOKAD)
73 Stainless pipe 1 $6x1200
74‘,4~:—H23NN000380 Nipple 3 PZABPT1/4 (NTN)

75 H23NNOOO0OO0O6BO Elbow 1 -PB8PT1/4 (NTN)

76 11710133161 Manifold Iy

77 H3600001S80 Skt. pipe plug 4 PT1/8

78 H3600001S40 Skt. pipe plug 3 PT1/4

79 41615230810 Plate % 1 ' :

80 J2600P008O0OO O-ring 4 P8
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HEADSTOCK ASS'Y(S.T.D.) (2/2) (3000 rpm) (ST-25)

List No. 51710102200

No.

Parts No.

Parts name

Remarks

81
82
83
84
85
86
87
88
89
80

91
g2
93
94
95
96
97
98
99
100

AOBCBO50300
A41JJ0O0OMOS5O0
317101358970
tA0OB6CB060140
A41JJOOMOGBO
H23NNOOOOS8O

Skt. HD. cap scr.

Washer
Bracket

Skt. HD. cap scr.

Washer
Nipple

NN =R A

M5X30
M5

M6x14
M6
PA8PT1/4
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1°-INDEX TYPE HEADSTOCK ASS'Y(1/2) (3000 rpm) (ST-25)

List No. 51720100100

1°-INDEX TYPE HEADSTOCK ASS'Y(1/2) (3000 rpm) (ST-25)

List No. 51720100100

Neo. Parts No. Parts name Q'ty Remarks
1 AO0BCB060250 Skt. HD. cap scr. 4 MBX25
2 A0OB6CBO0O50100 Skt. HD. cap scr. 4 M5EX10
3 31540106570 Adaptor 1
4 Al1405050200 Key 1
5 31410117222  Shaft 1
6 A35000S0250 Retain ring 1 S—-256
7 41540106560 Spacer 1
8 EO00B8005ZZO0 Ball bearing 2 6005ZZ (NTN)
9 A0B6CB0O030160 Skt. HD. cap scr. 4 M3x16
10 31410117210 Pulley. 1
11 LO8MHOOO0160 Belt 1 322L—05 0 (MITSUBOSHI)
12 '31710132401 Bracket 1
13 A0B6CB0O80300 Skt. HD. cap scr. 2 M8X30
14 A43JJO0OMOS8O Spring washer 2 M8
15 41540100730 Washer 1
16 A41JJOOMOS8SO Washer 1 M8
17 A06CBO080350 Skt. HD. cap scr. 1 M8X35
18 41110100711 Bolt 2
19 41110118871 Adjustable block 1
20 ,
21 AQ0BCB200700 Skt. HD. cap scr. 7 M20X70
22 A43JJ0O00OM200 Spring washer 7 M20
23 41410117340 Washer 1 .
24 41540109291 Lock nut 1 M80Xx1.5
25 A0B6CB0O60200 Skt. HD. cap scr. 4 M6 X20
26 31410117200 Pulley 1
27 41410131130 Key 1- 10x8x80
28 21710136350 Pul ley 1 20.251P, 300RPM
29
30 11710136180 Headstock 1
31 31410131060 Collar 1
32 21710136340 Housing . 1
33 FO4NPOOO77O ¥. roller bearing 1 NN3016KCC1P5 (NS K)
34 AO06CB0O80250 Skt. HD. cap scr. 3 M8x25
35 41410128770 Collar 1
-36 A0BCBOB0200O0 Skt. HD. cap scr. 2 MBXxX20
37 31410132000 Retainer 1
38 31710133190 Nut 1 Mg2 P-1.5
39 31710133180 Washer 1
40 41710133200 Collar 1

No. Parts No. Parts name Q'ty Remarks

41 31710136260 Gear 1

42 A1401008450  Key 1 10x8%x45
43 41540110390 Nut 1 M100OP—-1.5
44 ,41410119931 Washer 1

45 41410128800 Spacer 1

46 21410128791 Housing 1

47 FOZNP001310 Assy ang. c. ball brg. 1 100BA10XDBLP4A (N SK)
48 FO0O4NP0OO0OO0140 W. roller bearing 1 NN3020KMBCCOP4 (N S K)
49 41540108222 Labyrinse collar 1

50 J2600S15000 0-ring 1 S1650

51 21410131912 Bearing retainer 1

52 A06CBO080600 Skt. HD. cap scr. 4 M8x860
53 Rubber 1 ¢2-600 or S180
54 21410131921 Seal cover 1

B5 41540100690 Sering pin

56 AO0BFU080200 Skt. HD. cap scr. 1 M8X20
57 01710132411 Spindle 1

58 J2600P02100 0-ring 1 P21

59 41710136820 Cap 1 .

60 31710136280 Jaw 1 +1°

61 31710134980 Jaw 1 0°

62 31710136270 Jaw 1 -1°

63 A06CB080250 Skt. HD. cap ser. 6 M8X2Zb5

64 A11008X0400 Taper pin 3 p8X36

65 217101368200 Arn 3

66 AO0BCB080160 Skt. HD. cap scr. 2 M8x16

67 41584205930 Cover 1

68 A34000AW060 Bearing LK. washer 1 AW—-06

69 - AB3000ANOS6BO Bearing LK. nut 1 AN—-06
70 F12NNOOOO1O Niddle bearing 3 RNA4905S (N T N)
71 41584205910 Spacer 6

72 EOOAXK11060 Thrust bearing 4 AX1108 (NTN)
7”3 EOOOAS11060 Thrust washer 8 AS1106 (NTN)
74 31710136210 Shaft 1

75 2171013868750 Manifold 1

76 A0B6CBQ080300 Skt. HD. cap scr. 2 M8x30

77 Stainless pipe 1 ¢8

78 A15D08X0140 Skt. set scr. 4 M8X 14 (Cup p.)
79 R25YB001180O Micro switch 3 . - SL1-HK(YAMATAKE)
80 A0BCB080250 Skt. HD. cap scr. 3 M8Xx25



1°-INDEX TYPE HEADSTOCK ASS'Y(2/2) (3000 rpm) (ST-25)

List No. 51720100100

1°-INDEX TYPE HEADSTOCK ASS'Y(2/2) (3000 rpm) (ST-25)

List No. 51720100100

No. Parts No. Parts name Q'ty Rémarks

81 A0BCB060140 Skt. HD. cap scr. 2 MB6X14

82 A43JJ00OMOBO Spring washer 2 M6

83 41710135020 Bracket 1

84 21710136240 Cover 1

85 41584205920 Spring &)

86 41710136370 Pin 3

87 41710135030 Dog 3

88 A15B0O6X0060  Skt. set scr. 6 M6 X 6 (Flat p.)

89 J04SHO001060 Scraper 3 S ER— 1 2 (SAKAGAMI)

90 A0BCBO6B60100O Skt. HD. cap scr. 12 M6X10

91 J2600P01200 O-ring 3 P—-12

892 41710136250 Cover 3

83 J2600P02000 O-ring -3 P—12

94 31710135000 Piston 3

95 J2600P01800 O-ring 3 P-18

96 J2600P01400 O-ring 3 P—-14

97 J0O4SHO0O01050 Scraper 3 SER-14 (SAKAGAMI)

98 31710136230 Cover 1

99 R25YB0O01110 Micro switch 3 SK1-EK (YAMATAKE)
100 41710135010 Bracket ' 1
101 A06CB060140 Skt. HD. cap scr. 2 M6X14
102 A43JJ0O00MOBO Spring washer 2 M6
103 117101361980 Housing 1
104 AO0BCB0O080250 Skt. HD. cap scr. 4 M8X25
1056 HZ3NNOO0O10O Pipe fitting 6 PABPT1/8 (NTN)
106 Stainless pipe 1 $6
107 HZ23NNOOO10O Pipe fitting 6 PA6PT1/8 (NTN)
108 HZ28TQ120040 Adaptor (5] 12-04 04 (TOKAI)
109 A43JJ00MOS8O Spring washer 2 M8
110 41446037120 Pressure gauge 1 *Shifter
111 41146012480 Pressure gauge 1 " Main
112 41506012511 Pressure gauge 1 Chuck
113 G1868FHO00390 Solenoid valve il SA-GO1-C5-C1-11 (NACHI)
114 A06CBO50850 Skt. HD. cap scr. 4 MEX85
115 G11FHOO00880 Reducing valve 1 0G-GO1-PC-K-5544B (NACHI)
116 G16FHOO00700O0 Solenoid valve 1 SA-G01-C6~C1-11 (NACHI)
117 A0B8CB051250 Skt. HD. cap scr. 4 MEX1265
118 G17FHO000450 Flow regulator 1 0CY~GO1-W-Y-11 (NACHI)
119 G11FHOOO530 Reducing valve 1 0G-G01-P1-K-11 (NACHI)
120 Nipple 3 PABPT1/4 (NTN)

H23NNOO0O250

1-10

No. Parts No. Parts name Q'ty Remarks

121 H28TQ1200860 Adaptor 1 12— 06 0 6 (TOKAI)

122 HZ28TQ130060 Adaptor 1 1 3— 06 0 6 (TOKAI)

123 Stainless pipe 1 $6X1200

124 HZ3NNOOO380 Nipple 3 PZA6PT1/4 (NTN)

125 HZ23NNOO0OO0O6O Elbow 1 PB8PT1/4 (N T N)

126 11710133161 Manifold 1 _

127 H3600001S80 Skt. pipe plug 4 PT1./8

128 H3600001S540 Skt. pipe plug 2 PT1/4

129 41615230810 Plate 1

130 J2600P008O0O0 0-ring 4 P8

131 A06CBO0O50300 Skt. HD. cap scr. 4 M5x30

132 A41JJO0OMOSO Washer 4 Mb

133 31710135970 Bracket 1

134 A0B8CB060140 Skt. HD. cap scr. 2 M6

135 A41JJ00MOBO Washer 2 M6

136 HZ23NNOO0O0O0OS8O Nipple 1 PASPT1/4 (NTN)

137 H23NN0O0O0140 Elbow 2 PB10PT3/8 (N T N)
1-11




1°-INDEX TYPE HEADSTOCK ASS'Y(1/2) (3000 rpm) (ST-25)

List No. 51720100100

1°-INDEX TYPE HEADSTOCK ASS'Y(1/2) (3000 rpm) (ST-25)

List No. 51720100100

No. Parts No. Parts name Q'ty Remarks

1 AO0OBCBO60250 Skt. HD. cap scr. 4 ME6X25

2 A0BCBO50100 Skt. HD. cap scr. 4 MEX10

3 381540106570 Adaptor 1

4 A1405050200 Key 1

5 31410117222 Shaf't 1

6 A35000S0250 Retain ring 1 S—-25

7 41540106560 Spacer 1

8 E0006800bH5ZZO0 Ball bearing 2 6005ZZ (NTN)

9 A06CB030160 Skt. HD. cap scr. 4 M3x16
10 31410117210 Pul ley 1

11, LOB8MHOOO160 Belt 1 322 L ~050 (MITSUBOSHI)
12 31710132401 Bracket 1

13 A0BCBO80300 Skt. HD. cap ser. 2 M8x30
14 A43JJO0OMOS8O Spring washer 2 M8

15 41540100730 Vasher 1

16 A41JJOOMOS8O  Vasher 1 M8

17 A0OBCB0O80350 Skt. HD. cap scr. 1 M8X35
18 41110100711 Bolt 2

19 41110118871 Adjustable block 1

20 '

21 A0BCB200700 Skt. HD. cap scr. 7 M20X70
22 A43JJ0O0OMZ200 Spring washer 7 M20

23 41410117340 Vasher 1
24 41540109291 Lock nut 1 M80OXP1.5
25 A0BCB0O6B0200 Skt. HD. cap scr. 4 MBXx20
26 31410117200 Pulley 1
27 41410131130 Key 1 10Xx8x80
28
29 217101368360 Pulley 1 20.25rp 4000RPM
30 11710136180 Headstock 1 !
31 31410131060 Collar 1
32 21710136340 Housing 1
33 FO4NPOOO770 V. roller bearing 1 NN3016KCC1P5 (N SK)
34 A06CBO080250 Skt. HD. cap scr. 3 M8x25
35 41410128770 Collar 1
‘36 A06CB0O060200 Skt. HD. cap ser. 2 M6X20
37 31410132000 Retainer 1
38 31710133190 Nut 1 M92 P1.5
39 31710133180 Yasher 1
40 41710133200 Collar 1

1-12

No. Parts No. Parts name Q'ty Remarks

41 31710136260 Gear 1 ]

42 A1401008450 Key 1 10x8%x45
43 415401103980 Lock nut 1 M10OP-1.5
44 :41410119931 Washer 1

45 41410128800 Spacer 1

46 21410128791 Housing 1

47 FO2NPO0OO0O1310 Assy aug. c. ball brg. 1 100BA10XDB1P4A (N SK)
48 FO4NP0OOO140 ¥. roller bearing 1 NN3020KMBCCOP4 (N SK)
49 41540109222 Labylinse collar 1

50 J2600S15000 0-ring 1 S150

51 21410131912 Bearing retainer 1

52 A06CB080600O Skt. HD. cap scr. 4 M8XxX60
53 Rubber 1 ¢ 2-600 or S180
54 21410131921 Seal cover 1

56 41540100690 Spindle pin

56 AO6B6FU080200  Skt. HD. cap scr. 1 M8x20 .

57 01710132411 Spindle 1

58 J2600P02100 O-ring 1 P21

59 41710136820 Cap 1 '

60 31710136280 Jaw 1 +1°

61 31710134980 Jaw 1 0°

62 31710136270 Jaw 1 —-1°

63 A0B6CB080250 Skt. HD. cap scr. 6 M8x25

64 A11008X0400 Taper pin 3 $8xX36

65 21710136200 Arm 3

66 A0BCB080160O Skt. HD. cap scr. 2 M8XxX16

67 41584205930 Cover 1

68 A34000AW060 Bearing LK. washer 1 AW-06

69 A33000ANOG6O Bearing LK. nut 1 AN—-06 '
70 F12NNOOOO1O Niddle bearing 3 RNA4905S (N T N)
71 41584205910 Spacer 6

72 EOOAXK110860 Thrust bearing 4 AX1106 (NTN) -
73 EOOOAS11060 Thrust washer 8 AS1106 (NTN)
74 31710136210 Shaft 1

756 21710136750 Manifold 1

76 A0BCB0O080300 Skt. HD. cap scr. 2 M8X30

ard Stainless pipe 1 ‘¢ 8

78 A15D08X0140 Skt. set scr. 4 M8x 14 (Cup p.)
79 R25YB001180 Micro switch 3 - SL1-HK (YAMATAKE)
80 AO0OBCBO80250  Skt. HD. cap scr. 3 mM8x25
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1°-INDEX TYPE HEADSTOCK ASS'Y(2/2) (3000 rpm) (ST-25)

List No. 51720100100

1°-INDEX TYPE HEADSTOCK ASS'Y(2/2) (3000 rpm) (ST-25)

List No. 51720100100

No. Parts No. Parts name Q'ty Remarks

81 A06BCB060140 Skt. HD. cap scr. 2 MB6X14

82 A43JJ0O0OMOBO Spring washer 2 M6

83 41710135020  Bracket 1

84 217101386240 Cover 1

85 41584205920 Spring 3

86 417101368370 Pin 3

87 41710135030 Dog 3

88 A15B0OBX0060 Skt. set scr. 6 M6 X6 (Flat p.)

89 J0O4SHO001060 Scraper 3 SER—1 2 (SAKAGAMI)

90 A06CB0O6B010O0 Skt. HD. cap scr. 12 MBX10

91 J2800P01200 0-ring 3 P—-12

92 41710136250 Cover 3

93 J2600P02000 0-ring 3 P—12

94 31710135000 Piston 3

95 J2600P01800 0-ring 3 P-18

96 J2600P01400 O-ring 3 P—-14

97 J04SHOO01050 Scraper 3 SER-14 (SAKAGAMI)

98 31710136230 Cover 1

99 R25YB001110 Micro switch 3 SL1-EK (YAMATAKE)
100 41710135010 Bracket , 1
101 A0BCB060140 Skt. HD. cap scr. 2 MEX14
102 A43JJ0O0OMOBO Spring washer 2 M6
103 11710136190 Housing 1
104 A06CB0O080250 Skt. HD. cap scr. 4 M8X256
105 H23NNOPO10O Pipe fitting 6 PAG6PT1/8 (NTN)
106 ' Stainless pipe 1 ¢ 6
107 HZ23NNOOO10OO Pipe fitting 6 - PA6PT1/8 (NTN)
108 H28TQ120040 Adaptor 6 12~-04 04 (TOKAI)
109 A43JJ0O00OMOS8O Spring washer 2 M8
110 41446037120 Pressure gauge 1 : Shifter
111 41146012480  Pressure gauge 1 Main
112 41506012511 Pressure gauge 1 Chuck
113 G16FHO00390 Solenoid valve 11 SA-G01-C5-C1-11 (NACHI)
114 AO0BCB050850 Skt. HD. cap scr. 4 M5EX85
115 G11FHOO0O0880 Reducing valve 1 0G-GO1-PC-K-5544B (NACHI)
116 G1BFHOOO700 Solenoid valve 1 SA-G01-C6-C1-11 (NACHI)
117 AOBCB051250 Skt. HD. cap scr. 4 . MEX125
118 G17FH000450 Flow regulator 1 0CY-GO1-¥-Y-11 (NACHI)
119 G11FHOO0O0O530 Reducing valve 1 0G-G01-P1-K-11(NACHI)
120 HZ23NNO00250 Nipple 3 PABPT1/4 (NTN)

1-14

No. Parts No. Parts name Q'ty Remarks

121 H28TQ120060 Adaptor 1 12— 0 6 0 6 (T0KAI)
122 H28TQ130060 Adaptor 1 1 3— 06 0 6 (TOKAI)
123 Stainless pipe 1 $6xXx1200

124 ,H23NNOO0OO0O380 Nipple 3 PZAGPT1/4 (NTN)
125 HZ23NN0O0O0OO0O6O Elbow 1 PB8PT1/4 (NTN)
126 11710133161 Manifold 1

127 H3600001S80 Skt. pipe plug 4 PT1/8

128 H3600001S40 Skt. pipe plug 2 PT1/4

129 41615230810 Plate 1

130 J2600P0O00S8O0OO O-ring 4 P8

131 AO06CBO0O50300 Skt. HD. cap scr. 4 MB5X30

132 A41JJ0O00OMOSBO Washer 4 MbE

133 31710135970 Bracket 1

134 A0BCB0O60140 Skt. HD. cap scr. 2 M6

135 A41JJ0O00OMOBO Vasher 2 M6

136 HZ23NNOOO0O0S8O Nipple 1 PASPT1/4 (NTN)
137 HZ23NN0OOO140 Elbow 2 PB10PT3/8 (NTN)
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C-AXIS-EQUIPPED HEADSTOCK ASS'Y (1/3) (3000 rpm) (ST-25)

List No. 51720100400

No. Parts MNo. Parts name Q'ty Remarks
1 AOB6CB0B0250 Skt. HD. cap scr. 4 MBEX2Z5
2 A06CBO05010O0 Skt. HD. cap scr. 4 MEX1O0
3 31540106570 Adaptor 1
4 A1405050200 Key 1
5 31410117222 Shaft 1
6 A35000S0250 Retain ring 1 S—-25
7 41540106560 Spacer 1
8 E0O0068005ZZ0 Ball bearing 2 6005ZZ (NTN)
9 AO0O6CB030160 Skt. HD. cap scr. 4 M3X16

10 31410117210 Pulley r

11 LO8MHO00160 Belt 1 322 L~—-050 (MITSUBOSHI)

12 31710132401 Bracket 1

13 A0B6CB0O08030O0 Skt. HD. cap scr. 2 M8X30

14 A43JJ00MOS8O Spring washer 2 M8

15 41540100730 Washer 1 -

186 A0B8CB0O080200 Skt. HD. cap scr. 1 M8x20

17

18 A06CB080350 Skt. HD. cap scr. 2 M8X35

19 41110100711 Bolt 2

20 41110118871 Adjastable block 1

H

21 41710132371 Dog 1

22 Al16B04X0080 Flat HD. cap scr. 1 M4 X8

23 41710132380  Bracket 1

24 A06CBO080160 Skt. HD. cap scr. 2 M8X16

25 A41JJO0OMOS8O Washer 2 M8

26 A0BCB120350 Skt. HD. cap scr. 6 M12X35

27 A43JJ00M120 Spring washer 6 M12

28 H3600001S40 Skt. pipe plug 1 PT1/4

29 'R26YB0O00980 Proximity switch 1 FL1-2D6-903 (YAMATAKE)

30 A0BCB080140 Skt. HD. cap scr. 4 M8X14

31 41710133410 Cover 1

32 41780128550 Block 2

33 A06CB080250 Skt. HD. cap scr. 4 M8X25

34 01710132424 Headstock "1 ‘

35 A0B6CB200700 Skt. HD. cap scr. 7 M20X70

36 A43JJ0O0OMZ20O Spring washer 7 M20

37 31710132071 Flywheel 1 .

38 A0BCB080160 Skt. HD. cap scr. 6 M8X16

39 A11F08X0360 Taper pin tap. e. 2 $8x36

40 41410117340 Washer 1
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C-AXIS-EQUIPPED HEADSTOCK ASS'Y (1/3) (3000 rpm) (ST-25)

List No. 51720100400

No. Parts No. Parts name Q'ty Remarks

41 41540109291 Lock nut 1 M80XP1. 5

42 A06CB06B0200 Skt. HD. cap scr. 4 M6x20

43 31410117200 Pulley 1

44 ,HZ23NNOOOZ260 Nipple 2 PA8B8PT1/8 (NTN)
45 R25YB001120 Micro switch 2 S L L —K K (YAMATAKE)
46 A0BCB060120 Skt. HD. cap scr. 2 MBX12

47 41710132280 Bracket 1

48 A43JJ0O0OMOBO Spring washer 2 M6

49 41710132100 Cap ‘ 1

50 31710132121 Piston 1

51 J04SHOO00Z240 SKY-packing 1 SKY — 2 O (SAKAGAMI)
52 J2600G02500 O-ring 1 G—-25

53 A06CB060160 Skt. HD. cap scr. 4 MBX16 .

54 31710132110 Cylinder 1

5§55 A06CB080400 Skt. HD. cap scr. 4 M8x40

56 J2600P02400 O-ring 1 P-24

57 J04SH0O00240 SKY-packing 1 SKY — 2 O (SAKAGAMI)
58 A08CB0O8020O0 Skt. HD. cap scr. 8 M8x20

59 31710132040 Cap b .

60 J2600G03500 0-ring 2 G—-35

61 J2600PO50AO0 O-ring 2 P—-50A

62 31710132051 Block 2 .

63 41710133210 Plate 2

64 A16B05X0140 Flat HD. cap scr. '8 MEX14

65 41710133220 Spring 2

66 J26800P02900 0-ring 4 P—-29 : i
67 J2600PO0O5BO0AO0 O-ring 2 P—-50A 1
68 21710132061 Rod 1 : f
69 41410131130 Key 1 10x8x%x80

70 21710136350 Pulley 1 20,251~-P 3000RPM

71 HZ23NN0O00260 Nipple 2 PA8S8PT1,/2 (NTN)
72 A0OBCB0O80300 Skt. HD. cap scr. 8 M8x30

73 H3600001S80 Skt. pipe plug 2 PT1/8

74 AQ0BCB080250 Skt. HD. cap scr. 3 M8Xx265

76 21710136340 Housing 1

76 31410131060  Collar 1 0, 1
77 FO4NPOOO770 Y. roller bearing 1 NN3016K CC1IP5 (N T N)
78 41410128770 Collar 1

79 31410132000 Retainer 1 .

80 Skt. HD. cap scr. 2 M6X20

AOBCB0B0200
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C-AXIS-EQUIPPED HEADSTOCK ASS'Y (2/3) (3000 rpm) (ST-25)

List No. 51720100400

C-AXIS-EQUIPPED HEADSTOCK ASS'Y (2/3) (3000 rpm) (ST-25)

List No. 51720100400

No. Parts No. Parts name Q'ty Remarks
81 31710133190 Nut 1
82 31710133180 Washer 1
83 41710133200 Collar 1
84 31710133171 Super gear 1
85 A17HTO50200 Hex. HD. cap scr. 4 M5X20
86 A43JJOOMOSBO0 Spring washer 4 M5
87 41710132210 Retainer 1
88 A1401008450 Key 1 10Xx8x45
89 ET7207BDBPS5O Angular boll bearing 1 7207BDB P5 (NS K)
890 31710132181 Super gear I
91 41540110390 Nut 1 M100OXP1. 56
92 414101199831 Washer 1
93 41410128800  Spacer 1
94 41710133670 Retainer 1
895 A43JJ0O0OMOSBO Spring washer - 4 M5
96 A17HTO050200 Hex. HD. cap scr. 4 M5EX20
97 FO2NPO0OO1310 Assy angular ball brg. 1 100BA 10 XDBLP4A
98 21410128791 Housing 1
99 FO4NP0O0QO0140 W. roller bearing 1 NN3020 KM8CCIP4V17
100 21410131921 Seal cover 1
101 AO06CBO0O80600O0 Skt. HD. cap scr. 4 M8X60
102 21410131912 Bearing retainer 1
103 J2600S15000 0-ring 1 S150
104 41540100690 Spindle pin 1
105 AO0OBFU080200 Skt. HD. cap scr. 1 M8xXx20
106 4154010989222 Rabyrinse coller 1
107 01710132411 Spindle 1
108 317101321861 Bush 1
1089 J2800G05000 0-ring 1 G50
110 21710132151 Shaft 1 '
111 AOBCB080250 Skt. HD. cap scr. 3 M8x25
112 41710135190 Bracket i1
113 A34000AWO080 Bearing LK. washer '1 AW—-038
114 A33000ANOS8O Bearing LK. nut 1 AN-08
1186 41710132250 Washer 1
116 31710135181 Retainer 1
117 41710132241 Collar 1.
118 FO2NNOO1470 Angular- ball. bearing 1 T208ADT+P5
119 A06CB080200 Skt. HD. cap scr. 4 M8x20
120 A15B12X0350 Skt. set scr. 2 M1 2 X 365 (Flat point)
1-20

No. Parts No. Parts name Q'ty Remarks

121 A40JJ00M120 Nut 2 M12

122 A33000ANO09O0 Bearing LK. nut 1 AN-09

123 A34000AW090 Bearing LK. washer 1 AW—-09

124  A33000ANOTO Bearing LK. nut 1 AN—-07

125 A34000AW070 Bearing LK. washer 1 AW—-07

126 41710132170 Vasher 1

127 31710132231 Super gear 1

128 A1401008400 Key 1 10Xx8x%x40

129 41710132190 Collar 1 1

130 41710132200 Collar 1

131 31710132141 Bush 1

132 AQ0B6CB080250 Skt. HD. cap scr. 3 M8x25

133 J04SHOO00510 SDR scraper 1 SDR—4 5 (SAKAGAMI)

134 JO1AC2847EOQ 0il seal 1 AC2847EO0 (NOK)
135 FOZ2NN0O0O1480 Angular ball bearing 1 T7TO16APH

136 41710132131 Joint 1 .

137 41710136790 Washer 1 (Shifter)

138 21710132221 Shaft 1

139 01710132432 Housing 1 .

140 A11F10X0400 Taper pin tap. e. 2 $10xXx40

141 41780128350 Collar 1 o
142 A06CB120400 Skt. HD. cap scr. 6 M12X40 A ‘*}q
143 N2OHCO000590 Harmonic drive it CS-50—-120-2A
144 41780128330 Nt 1

145 A430000M100 Spring washer 1 M10O

146 A06CB080450 Skt. HD. cap scr. 6 M8x45

147 A11F10X0400 Taper pin tap. e. 2 ¢10x40

148 A06CB080250 Skt. HD. cap scr. 5 M8X25

149 31710132270 Base 1 '

150 AO0BCB080250 Skt. HD. cap scr. 4 M8X25

151 G29KW000630 0il cap 1 KRM-—B17 (KYO¥A) ;
152 G29KH000380 0il gauge 1 VA-—HL (KouHou) - I
16563 Rubber 1 ¢2—600o0or S180

154 31710136300 Bracket 1

155 A41JJO0OMOS8O Washer 2 M8

156 A06CB080120 Skt. HD. cap scr. 2 M8X12

157 A06CB060250 Skt. HD. cap scr. 2 ME6Xx25

158 A41JJO0OMOG6O Yasher / 2 M6

159 H12LAM64110 Junction 1 - N0106411 (LUBE)

160 H12LAM6255C Seal plug 2 N0106255 (LUBE)
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C-AXIS-EQUIPPED HEADSTOCK ASS'Y (3/3) (3000 rpm) (ST-25)

List No. 51720100400

C-AXIS-EQUIPPED HEADSTOCK ASS'Y

(3/3) (3000 rpm) (ST-25)

List No. 51720100400

No. Parts No. Parts name Q'ty Remarks

161 41725235120 Pressure gauge 1 Shifter

162 41146012480 Pressure. gauge 1 Main

163 41506012511 Pressure gauge 1 Chuck

164 R26YB0O000S80 Proximity switch 1 FL1-2D6-903 (YAMATAKE)
165 A0BCB0O60120  Skt. HD. cap scr. 2 M6x12

166 A41JJOOMOGBO Washer 2 M6

167 41710135171 Dog 1

168 AO0BCB050850 Skt. HD. cap scr. 4 M5EX85

169 G16FHO000390 Solenoid valve 1 SA-G01-C5-C1-11 (NACHI)
170 G11FHO00880 Reducing valve 1: 0G-G01-PC-K-5544B (NACHI)
171 A0B6CB0O0S51100 Skt. HD. cap scr. 4 MEX110

172 G16FHO0O00320 Solenoid valve 1 - SA-G01-A3X-C1-11 (NACHI)
173 GZ27FH001090 Modular block 1 - . OK-GO1-P-11 (NACHI)

174 21710135940 Rod . 1

175 G11FHOOO0O880 Reducing valve 1 G0-GO1-PC-K-5544B (NACHT)
176 A0B6CB0O50850 Skt. HD. cap scr. 4 M5EX85

177 G16FHOO0O070O0 Solenoid valve 1 SA-G01-C6-C1-11 (NACHI)
178 A06CB0O50850 Flow regulator 1 0CY-GO1-W-Y-11 (NACHI)
179 H23NN0O0O0250 Taper pin tap. e. 3 PABPT1/4 (NTN)
180 HZ23NNOOOOS8O Taper pin tap, e. 1 PA8PT1./4 (NTN)
181 H28TQ120060 Adaptor 1 12— 06 06 (TOKAI)
182 H28TQ130060 Adaptor 1 1 3—06 0 6 (TOKAI)
183 ‘ Stainless pipe 1 $6xXx1200

184 HZ23NNO02770 Taper pin tap. e. 3 PZABPT1/4 (NTN)
185 Stainless pipe 1 ¢8%Xx300

186 HZ23NNOOOOS8O Taper pin tap. e. 2 PA8B8PT1./4 (NTN)
187 HZ3NNOOOO6BO Elbow 2 PB8PT1/4 (NTN)
188 117101331861 Manifold 1

189 H3600001S80 Skt. pipe plug 4 PT1/8

190 H3600001S40 Skt. pipe plug 1 ‘PT1/4

191 A41JJOOMOSBO Washer 2 M5

192 317101351861 Housing 1

193 H1Z2LAM6B62520 Bushing il NO 106252 (LUBE)

194 H1ZLAMB0090 Mter unit (HJB-0) 3 NO 105009 (LUBE)
195 A15B08X0120 Skt. set scr. 2 M8x12

196 41710135221 Rod 1
197 F31DGOOOO1O0 DU bush 2 MB1208DU (DAIDO METAL)
198 21710135990 Bracket 1
199 A06CB080160 Skt. HD. cap scr. 4 M8X16
200 G20SV0058B870 Cylinder 1 CMFN25-15T-58 (SHOUKETSU)

1-22
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No. Parts No. Parts name Q'ty Remarks
201 A0BCB060160 Skt. HD. cap scr. 2 M6X16
202 A06CBO0O50100 Skt. HD. cap scr. 2 M5EX10
203 H12LAM62510 Nut 3 NO 106251 (LUBE)
204 'H12LAM6B62540 Sleeve 1 NO 106254 (LUBE)
205 Cupper pipe 1 ¢ 4 X 30 O (LUBE)
206 Cupper pipe 1 ¢ 4 x50 0 (LUBE)
207 Cupper pipe 1 $4 %1000 (LUBE)
208 A06CB100200O0 Skt. HD. cap scr. 1 M10Xx20
209 A43JJ0O00OM10O Spring washer 1 M10O
210 J2600G03500 0-ring 1 G35
211 JO1AB3036FO0 0il seal 1 AB3038F0 (NOK)
212 41710135980 Bracket 1 »
213 G50SV002480 Solenoid valve 1 VT301-201C (SHOUKETSU)
214 A41JJO0MOBO Washer 2 M5
215 AO06CB0O50100 Skt. HD. cap scr. 2 M6EX10
216 A43JJ0O00OMO6O Spring washer 2 M6 )
217 A0B8CB060160 Skt. HD. cap scr. 2 M6X16
218 G51SV000390 Silencer 1 AN210-02 (SHOUKETSU)
219 H14SV000250 Union 1 M.1 O — O 2 (SHOUKETSU)
220 H14sSv001340 Elbow union 1 DL O8—0 1 (SHOUKETSU)
221 Tube 1 ¢ 8 X1 0 O (SHOUKETSU)
222 Union 1 H O 8 — O 2 (SHOUKETSU)
223 A1401008350 Key 1 10X8x%Xx35
224 !
225 31710135970 Bracket 1
226 A06CB060140 Skt. HD. cap scr. 2 M6X14
227 A41JJ0O00OM0OSBO Vasher 2 M6
228 HZ23NNO000140 Eibow 2 PB10OPT3/8 (NTN)
229 : r
230
231
232
233
234
235
236
237
238
239
240




C-AXIS-EQUIPPED HEADSTOCK ASS'Y (1/3) (3000 rpm) (ST-25)

List No. 51720100400

No. Parts No. Parts name Q'ty Remarks
1 A0B8CB060250 Skt. HD. cap scr. 4 M6 X256
2 A0B6CBO50100O0 Skt. HD. cap scr. 4 ME6EX10
3 31540106570 Adaptor 1
4 Al1l405050200 Key 1
5 31410117222 Shaft 1
6 A35000S0250 Retain ring 1 S—-256
7 41540106560 Spacer 1
8 EO0006005ZZ0 Ball bearing 2 60052ZZ (NTN)
9 AO06CBO0O30160 Skt. HD. cap scr. 4 M3X16

10 31410117210 Pulley 1

11 LO8S8MHOO0OO1860 Belt 1 322L—050 (MITSUBOSHI)

12 31710132401 Bracket 1

13 AO0O6CBO80300 Skt. HD. cap scr. 2 M8X30

14 A43JJOOMOS8SO Spring washer 2 M8

15 41540100730 Washer 1

16 AO0O6CBO080200 Skt. HD. cap scr. 1 M8Xx20

17

18 A06CB080350 Skt. HD. cap scr. 2 M8Xx35

19 41110100711 Bolt 2

20 41110118871 Adjustable block 1

21 41710132371 Dog 1

22 A168B04X0080 Flat HD. cap scr. 1 M4 X 8

23 41710132380 Bracket 1

24 A06CB080160 Skt. HD. cap scr. 2 M8X16

25 A41JJ00MOS8O Yasher 2 M8

26 A06CB120350 Skt. HD. cap scr. 6 M12Xx35

27 A43JJ00M120 Spring washer 6" M12

28 H3600001S40 Skt. pire plug 1 PT1/4

29 R26YB0O00980 Proximity switch 1 FL1-2D6-903 (YAMATAKE)

30 A0BCB080140 Skt. HD. cap ser. 4 ‘M8X%X14

31 41710133410 Cover 1

32 41780128550 Block 2

33 A0BCB080250 Skt. HD. cap scr. 4 M8x25

34 01710132424 Headstock 1

356 A06CB200700 Skt. HD. cap scr. 7 M20X70

3686 A43JJ00M200 Spring washer 7 M20

37 31710132071 Flyvheel 1

38 A0BCB080160 Skt. HD. cap scr. 6 M8X16

39 Al1l1F08X0360 Taper pin tap. e. 2 $8X%X36

40 41410117340 Yasher 1

1-24

C-AXIS-EQUIPPED HEADSTOCK ASS'Y (1/3) (3000 rpm) (ST-25)

List No. 51720100400

No. Parts No. Parts name ~Q'ty Remarks

41 41540109291 Lock nut 1 M80XP1. 5

42 A0OBCBO60200 Skt. HD. cap scr. 4 MBXxX20

43 31410117200 Pulley 1

44 . H23NNOOO0O260 Nipple 2 PA8S8PT1/8 (NTN)
45 R25YB001120 Micro switch 2 S L L — K K (YAMATAKE)
46 A06CB0O60120 Skt. HD. cap scr. 2 M6x12

47 41710132280 Bracket 1

48 A43JJOOMOGBO Spring washer 2 M6

49 41710132100 Cap 1

50 317101832121 Piston 1

51 J04SHO000240 SKY-packing 1 SKY — 2 0 (SAKAGAMI)
52 J2800G02500 O-ring 1 G-25

53 A06CB0B0160O Skt. HD. cap scr. 4 M6X18

54 31710132110 Cylinder 1

55 A06CB080400 Skt. HD. cap scr. 4 M8Xx40

56 J2800P02400 0-ring 1 P—-24 .

57 J04SHOQO00240 SKY-packing 1 S KY — 2 O (SAKAGAMI)
58 A06CB080200 Skt. HD. cap scr. 8 M8x20

59 31710132040 Cap 2 '

60 J2600G03500 O-ring 2 G—-35

61 J2600PO0O5BO0A0 0-ring 2 P—50A

62 31710132051 Block 2

63 41710133210 Plate .2

64 A16B05X0140 Flat HD. cap scr. 6 MbXx14

65 41710133220 Spring 2

66 J26800P02900 0-ring 4 P—-29

67 J2600PO0O5BO0OAO0 O-ring 2 P—-50A

68 21710132061 Rod 1

69 41410131130 Key 1 10x8x80

70

71 HZ23NNOOOZ260 Nipple 2 PASBPT1./2 (NTN)
72 A06CB08030O0O Skt. HD. cap scr. 8 M8X30

73 H3600001S80 Skt. pipe plug 2 PT1/8

74 A06CB080250 Skt. HD. cap scr. 3 M8x25

75 21710136340 Housing 1

76 31410131060 Collar 1

77 FO4NPOOO7T7O Y. roller bearing 1 NN3016K CC1P5 (N T N)
78 41410128770 Collar 1

79 31410132000 Retainer 1

80 A0BCB06020CO0 Skt. HD. cap scr. 2 M6X20
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C-AXIS-EQUIPPED HEADSTOCK ASS'Y (2/3) (3000 rpm) (ST-25)

List No. 51720100400

C-AXIS-EQUIPPED HEADSTOCK ASS'Y (2/3) (3000 rpm) (ST-25)

List No. 51720100400

No. Parts No. Parts name Q'ty Remarks

81 31710133190 Nut 1 -

82 31710133180 Washer 1

83 41710133200 Collar 1

84 31710133171 Super gear 1

85 A17HTO50200 Hex. HD. cap scr. 4 M5EX20

86 A43JJ0O00MOSBO Spring washer 4 M5

87 41710132210 Retainer 1

88 A1401008450 Key 1 10X8%x45

89 E7207BDBP50 Angular boll bearing 1 7207BDBP5 (N SK)

90 31710132181 Super gear 1

91 41540110390 Nut 1 M100OXP1. 5

92 41410119931 Washer 1

93 41410128800  Spacer N

94 41710133670 Retainer 1

895 A43JJ0O0OMOSO Spring washer 4 - M5B

96 A17HTO50200 Hex. HD. cap scr. 4 MEX20

87 FOZ2NPOO1310 Assy angular boll brg. 1 100BA 10 X DBLP4A

98 21410128791 Housing 1

99 FO0O4NP0OO0O0O140 ¥. roller bearing 1 NN3020 KM8CCOP4V17

100 21410131921 Seal cover 1

101 AOB6CB080600O Skt. HD. cap scr. 4 M8x60

102 21410131912 Bearing retainer 1

103 J2600S05000 0-ring 1 S150

104 41540100690 Spindle pin 1

105 AOBFU080200 Skt. HD. cap scr. 1 M8x20

106 41540109222 Rabylinse coller 1

107 01710132411 Spindle 1

108 317101321861 Bush 1

109 J2600G05000 0-ring 1 G50

110 21710132151 Shaft . 1 0

111 AOB6CB080250 Skt. HD. cap scr. 3 M8Xx25b

112 41710135190 Bracket o |

113 A34000AWO0S80 Bearing LK. washer +1 AW—-08

114 A33000ANO0OS8O Bearing LK. nut 1 AN-08

115 41710132250 Washer 1

116 31710135181 Retainer 1

117 41710132241 Collar 1.

118 FO2NNO0OO0O1470 Angular ball bearing 1 T208ADT+P5

119 A06CB0O80200 Skt. HD. cap scr. 4 M8X20

120 A15B12X0350 Skt. set scr. 2 M1 2 X 35 (Flat point)
1-26

No. Parts No. Parts name Q'ty Remarks

121 A40JJO0OM120 Hex. nut 2 M12

122 A33000ANO09O0 Bearing LK. nut 1 AN-09

123 A34000AW090 Bearing LK. washer 1 AW—-09

124 . AB3000ANO7TO Bearing LK. nut 1 AN—-07

125 A34000AWO07O0 Bearing LK. washer 1 AW—-0T7

126 41710132170 Washer 1

127 31710132231 Super gear 1

128 A1401008400 Key 1 10x8%x40

129 41710132190 Collar 1

130 41710132200 Collar 1

131- 31710132141 Bush 1

132 A06CB0O80250 Skt. HD. cap scr. 3 M8x25

133 J04SHO0OQ510 SDR scraper 1 S DR —4 5 (SAKAGAMI)
134 JO1AC2847EOQ 0il seal 1 AC2847E0 (NOK)
135 FO2NN0Q01480 Angular ball bearing 1 70O016AP5

136 41710132131 Joint 1 .

137 41710136790 Washer 1 (SHIFTER)

138 21710132221 Shaft 1

1389 01710132432 Housing 1 .

140 A11F10X0400 Taper pin tap. e. 2 ¢10xXx40

141 41780128350 Collar 1

142 A06CB120400 Skt. HD. cap scr. 6 M12x40

143 NZ2OHCO000590 Harmonic drive 1 CS—-50-120—-2A
144 41780128330 Nut: 1

145 A430000M100 Sering washer 1 M1O

146 A06CB080450 Skt. HD. cap scr. 6 M8Xx45

147 A11F10X0400 Taper pin tap. e. 2 $10x40

148 A06CB080250 Skt. HD. cap scr. 5 M8x25

149 31710132270 Base 1 ‘

150 A06CB080250 Skt. HD. cap scr. 4 M8x25

151 G29KW000630 0il cap 1 KRM—B17 (KYOVA)
1562 G29KHO000380 0il gauge 1 VA—HL (KOUHOU)
153 ' Rubber 1 $2-600 or S180
1564 31710136300 Bracket 1

1556 A41JJO0OMOS8O Washer 2 M8 .

156 A068CB080120 Skt. HD. cap scr. 2 M8Xx12

157 A0BCB08B80250 Skt. HD. cap scr. 2 MBX25

1568 A41JJ00MO6BO Washer 2 M6

159 H12LAM64110 Junction 1 . N0106411 (LUBE)

160 H12LAM6255C Seal plug a N0106255 (LUBE)
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C-AXIS-EQUIPPED HEADSTOCK ASS'Y (3/3) (3000 rpm) (ST-25)

List No. 51720100400

No. Parts No. Parts name Q'ty Remarks

161 41725235120 Pressure gauge 1 Shifter

162 41146012480 Pressure gauge 1 Main

163 41506012511 Pressure gauge 1 Chuck

164 R26YB0O00980 Proximity switch 1 FL1-2D6-903 (YAMATAKE) .

1656 AO06CB060120 Skt. HD. cap scr. 2 Mex12

166 A41JJO0OMOGBO Washer 2 M6

167 41710135171 Dog 1

168 A06CB0O50850 Skt. HD. cap scr. 4 MEX86

169 G16FHO000390 Solenoid valve 1 SA-G01-C5-C1-11 (NACH1I)

170 G11FHOO0880 Reducing valve 1 0G-GO01-PC-K-5544B (NACHI)

171 AO0BCBO051100 Skt. HD. cap scr. 4 MEX110

172 G1B8FHO00320 Solenoid valve 1 SA-GO1-A3X-C1-11 (NACHI)

173 G27FHO001090 Modular block 1 0K-G01-P-11 (NACH )

174 21710135940 Rod 1 ,

176 G11FHOO0OO0880 Reducing valve 1 G0-GO1-PC-K-5544B (NACHI)

176 A06CB050850 Skt. HD. cap scr. 4 M5EX85

177 G16FHOO0OO0700 Solenoid valve 1 SA-G01-C6-C1-11 (NACH 1)

178 AO06CB050850 Flow regulator 1 0CY-GO1-¥-Y-11 (NACHI)

179 HZ23NNO0OO0O250 Nipple 3 PAG6PT1/4 (NTN)

180 HZ23NNOOOOBO Nipple 1 PA8B8PT1/4 (NTN)

181 H28TQ120060 Adaptor_ 1 12 —06 06 (TOKAID)

182 H28TQ130060 Adaptor - 1 1 3—06 0 6 (TOKAID)

183 Stainless pipe 1 $6X1200

184 HZ3NNOO0OZ2770 Nipple 3 PZABPT1./4 (NTN)

185 . Stainless pipe 1 $8%x300

186 HZ23NNOOOOS8O Nipple 2 PA8S8PT1/4 (NTN)

187 HZ23NN0O0O0O0OB6O Elbow 2 PB8PT1,/4 (NTN)

188 11710133161 Manifold 1

189 H3600001S880 Skt. pipe plug 4 PT1/8

190 H3600001S40 Skt. pipe plug 1 *PT1/4

191 A41JJOOMOS5O Washer 2 M5

192 31710135161  Housing 1

193 H12LAM62520 Bushing 11 NO 106252 (LUBE)

194 H12LAMBOO09O0 Flow unit (HJB-0) 3 NO 105009 (LUBE)

195 A15B08X0120 Skt. set scr. 2 M8X12 *‘fa‘f

196 41710136221 Rod 1 £ "\

197 F31DGOO0OO0OO0O10 DU bush A MB1208DU (DA;ﬁO) T

198 21710135990 Bracket 1 j :

199 A06CB080160 Skt. HD. cap scr. 4 M8X16

200 G20SvV00B670 Cylinder 1 CMFN25-15T-58 (SHOUKETSU)
1-28
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No. Parts No. Parts name Q'ty Remarks

201 AOBCB0O60180 Skt. UD. cap scr. 2 MBX16

202 AO0BCBO50100 Skt. HD. cap scr. 2 MBEX10

203 H12LAMB62510 Nut 3 NO 106251 (LUBE)

204 .H1Z2LAM62540 Sleeve 1 NO 106254 (LUBE)

205 Cupper pipe 1 ¢ 4 X 30 O (LUBE)

206 Cupper pipe 1 ¢ 4 X5 0 O (LUBE)
207 Cupper pipe 1 $4x100O0 (LUBE)
208 A06CB100200 Skt. HD. cap scr. 1 M10x20

209 A43JJ0O00OM1O0O Spring washer 1 M10O

210 J2600G03500 O-ring 1 G35

211 JO1AB3036FO 0il seal 1 AB3036FO0 (NOK)
212 41710135980 Bracket 1 '

213 G50SVvV002480 Solenoid valve 1 VT301-201C (SHOUKETSU)
214 A41JJO0OMOSBO Washer 2 M5B

215 A06CBO50100 Skt. HD. cap scr. 2 M5X10

216 A43JJ0O0OMOBO Spring washer 2 M6 .

217 AO06CB060160 Skt. HD. cap scr. 2 MB6X16

218 G51SV0O00390 Silencer 1 AN210-02 (SHOUKETSU)
219 H14S5VvV000250 Union 1 M.1 O — O 2 (SHOUKETSU)
220 H14SV001340 Elbow union 1 DL O8—0 1 (SHOUKETSU)
221 Tube 1 ¢ 8 X 1 O O (SHOUKETSU)
222 Union 1 H O 8 — O 2 (SHOUKETSU)
223 A1401008350 Key o1 10X8X35

224 21710136360 Pulley 1 20.25rp 4000rpm

225 31710135970 Bracket 1

226 A06CB060140 Skt. HD. cap scr. 2 MB6XxX14

227 A41JJ0O00MOGBO Washer 2 M6

228 HZ3NNO00140 Elbow 2 PB1OPT3,/8 (NTN)
229 ’ ’ |
230

231

232

233 ’
234 .
235 ®

236 4
237

238
239

240

&
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HEAD STOCK ASS'Y (STD.) (ST-30)

Unit No. 51730100100

HEAD STOCK ASS'Y (STD.) (ST-30)

Unit No. 51730100100

Ref .No. Parts No. Parts Name Qt'y Remarks
1 01730138016 Hedd stock 1 (1/2~2/2)
2 A43JJ0O0OM20O Sering washer 6 M20

-3 A0BCB200700 Skt. HD. cap scr. 6 M20X70
4
5 11730138021 - Spindle 1
6 FO4NPOOOOS8O Cyl.roller.brg. 1 NN3024K MBCCOP4U17
7 J2600S11500 0-ring 1 S115
8 J2600S10000 0-ring 1 S100
9 J2600S12000 0-ring 1 S120
10 '
11 41730138041  Collar 1
12 41730138051 Key 1
13 41730138061 Key 1
14 A1412080550 Key 12xXx8%x65
15 41730138081  Key 1
16 A140505020N Key 1 5X5x20
17 41730138101 Key 1
18 A08CB040080 Skt. HD. cap scr. 1 M4 X8
19 41730138110 Key .

20 41730138121 Coller '

21 41730138130 Spacer

22 31730138141 Super gear 1

23 31730138150 Collar 1

24 31730138160 Super gear

25 A0B8CB0OB0300 Skt. HD. cap scr. 6 M6X30

26 31730138170 Super gear

27 31730138180 Super gear :

28 31730138191 Super gear 1

29 31730138200 Super gear

30 A33000AN140 Bearing LK. nut 1 ‘AN14

31 A34000AW140 Bearing LK. washer 1 " AW14

32 31730138210 Collar 1

33 31730138221 Mt 1

34 31730138230 Cover 1

35 A08CB080200 Skt. HD. cap scr. 3 M8X20

36 21730138241 Housing 1

37 A06CB120200 Skt. HD. cap scr. B M12x20

38 31730138251 Collar 1

39 31730138261 Cover 1

40 J2600G08000 O-ring 1 G80

1-356

Ref . No. Parts No. Parts Nanme Qt'y Remarks
41 31730138270 Shaft

42 A34000AW090 Bearing LK. washer 1 AWO9
43 A33000ANOSO Bearing LK. nut 1 ANO9
44 ,EO0O0ONUZ22090 Cyl.roller.brg. NU2209
45 A3500050450 Retain ring 1 S—45

46 FO2NPOOO110 Angu.ball.brg. 1 7208CD-C7-P5
47 A34000AWO0S80 Bearing LK. washer 1 AWO0OS8
48 A33000ANO80O  :Bearing LK. nut 1 ANOS8
49 31730138281 Cover 1

50 A06CB0O080250 Skt. HD. cap scr. 6 M8X256
51 31730138291 Cover 1

52 A06BCB080180 Skt. HD. cap scr. 4 M8X18
53 J2600G08000 O-ring 1 G80

54 21730138301 Cover 1

55 A06CB060200 Skt. HD. cap scr. 6 M6Xx20
56 21730138311 Cover 1

57 A06CB060200 Skt. HD. cap scr. 4 MEX20
58 21730138320 Shaft with gear

59 A34000AWO090 Bearing LK. washer 1 AWO9
60 A33000ANO9O0 Bearing LK. nut 1 ANO9

61 EO000068209VO0 Ball bearing 6209V
62 A34000AW100 Bearing LK. washer AW1O0
83 A33000AN10O0 Bearing LK. nut AN1O
64 EO0O000062790 Ball bearing 6209
65 21730138330 Housing

66 A0BCB120250 Skt. HD. cap scr. 6 M12x25
67 EO0O0006013VO0 Bearing LK. nut 2 6013V
68 A35000S0650 Rétain ring 1 S—656
69 J2600G10500 O-ring 1 G—-105 =«
70 21730138340 Pulley

71 21730139352  Cover 1 -
72 A06CB080200 Skt. HD. cap scr. Y4 M8Xx20 A
73 J2600S15000 O-ring | S-150 o
74 A06CB06010O0 Skt. HD. cap scr. 2 MB6Xx10
75% 21730138361  Housing 1

76 41730138371 Piston 2

77 J2600P04400 0-ring 2 P44

78 J2600P02000 O-ring 2 P20

79 41730138381 Key 1 -

80 A0BCB040080 Skt. HD. cap scr. 2 M4 x8

1-36




HEAD STOCK ASS'Y (STD.) (ST-30)

Unit No. 51730100100

Ref.No. . Parts No. Parts Name t'y Remarks
81 41730138390 Pin 1
82 41730138400 Dog 1
83 A15B06X0060 Skt. set scr. 1 M6 X6
84 41730138410 Cover 1
85 A0B8CB080180 Skt. HD. cap scr. 4 M8x18
86 A11008X0180 Taper pin 1 $8X18
87 J2600G03500 0-ring 1 G35
88 31730138420 Bracket 1
89 A0B6CB080300 Skt. HD. cap scr. 2 M8Xx30
90 R25YB001120 Micro switch 4 SL1-KK (YAMATAKE)
91 31730138430 Cap 1 :
92 AO0B6CBO080160  Skt. HD. cap scr. 4 M8X16
93 J2600G04500 O-ring 1 G45
94 J04SHO00240 SKY-packing 1 SKY—-20
85 31730138440 Cap 1
96 A06CB080250 Skt. HD. cap scr. 2 M8X25
97 J2600G04500 0-ring 1 G45
98 J04SHO00240 SKY-packing 1 SKY — 2 O (SAKAGAMI)
99 J04SHO00200 Scraper 1 S DR — 2 O (SAKAGAMI)
100 31730138450 Piston , 1
101 J2600P03400 O-ring 1 P—34
102 31730138461 Sleeve 1
103 21730138470 Cylinder 1 DENSBAR
104 AO0BCBO0O80500 Skt. HD. cap scr. 4 M8X50
105 H3600001S80 Plug 4 PT1/8
106 J26GC0G08000 0-ring 1 G80
107 21730138481  Shifter 1
108 EOOOKR22LLO Cam follower 4 KR22LL(N T N)
109 A15B08X0120 Skt. set scr. 2 M8Xx12
110 21730138491 Bracket - 1 ;
111 AO0BCB0O80700 Skt. HD. cap scr. 2 M8X70
112 41540100730 Washer 2 M8
113 21730138500 Cover 1
114 A0BCB120250 Skt. HD. cap scr. 10 Ml12x256
115 41730138510 Bolt 2
116 31610117902 Pulley 1
117 LO8MHOO0OO0160 Timing belt 1 322L050
118 41610117910 Nut 1
119 41610117920 Washer 1
120 31610119030 Collar 1
1—-37

" HEAD STOCK ASS'Y (STD.) (ST-30)

Unit No. 51730100100

Ref . No. Parts No. Parts Name Qt'y Remarks
i21 J2600S15000 O-ring 1 S—-150
122 31610119050 Collar
123 31610119062 Collar 1
124 41610119070 Collar 1
125 41610119200 Brg.supporter
126 A06CB060120 Skt. HD. cap scr. 2 M6X12
127 J2600G08000 O-ring G80
128 J24NV001670 0il seal AG2649A0 (NOK)
129 41610119210 Spacer
130 41610119250 Collar 1
131 31610120691 Adapter
132 A30TL0OO01240 Locking element RFN8006 4045
133 41610120701 Brg.pietainer ”
134 A06CB080250 Skt. HD. cap scr. 6 ~-M8X25
135 A12008X0320 Sering pin 2 $8x32
136 41610123910 Bush
137 41140101560 ° Vasher 1
138 41140101830 Spindle pin 1
139 A06CB100200 Skt. HD. cap scr. 1 M10Xx20
140 41610120720 Collar ’
141 41610120710 Flange
142 A0BCB0B0200O Skt. HD. cap scr. MBX20
143 L1OMHOOO170 Flex.coupling CF—30-1 (MIKD)
144 A12005X0160 Spring pin ¢5X16
145 31610117961 Timing pulley 1
146 EO0O006005VVO0 Ball bearing 2 6005VV
147 A35000S0250 Retain ring 1 S—25
148 41540106560 Spacer 1
149 31540106570 Adapter 1 ¢
150 A0BCB030200 Skt. HD. cap scr. 4 M3%x20
1561 A06CB060200 Skt. HD. cap scr. 4 MB6X20
162
153 41110100711 Bolt 2
154 41110118871 Adjvstable block 1 !
156 AO0BCB080350 Skt. HD. cap ser. 1 M8X%X35
,7\5@56 FO2NP0O0O0O160 Angu ball brg. 1 7021ATDB4+K112CP15U17
167 J2600S07500 0-ring 1 S—75
158 J2600S15000 0-ring 4 $-150(21730138310)
o - (2173013825)
1659
160

1-38

3
I
i
|
|




HEAD STOCK ASS'Y (STD.) (ST-30)

Unit No. 51730100100

HEAD STOCK ASS'Y (STD.) (ST-30)

Unit No. 51730100100

RRITRF

Ref.No. Parts No. Parts Name y Remarks Ref.No. Parts No. Parts Name Remarks
161 31730139790 Plate 1 410 11710133162 Manifold 1
162 A16A04X0080 Round.HD.cap.scr. 3 M4 X8
163 31730139770 Packing 1 411 G16FHO00390 Sol-valve 1 SA-GO1-C5-C1-11 (NACHD)
164 31730139760 Cover 412 ,G16FHO00700 Sol-valve 2 SA-G01-C6-C1-11 (NACHI)
165 413 G11FHOO1060  Reducing valve 2 0G-GO1-PC-K-12 (NACHI)
166 A06CB0O080200 Skt. HD. cap scr. 4 M8x20 414 G27FHO001090 Moduler valve 1 OK-GO1-P-11 (NACHI)
167 H1O0SFOOPA40 Bushing 2 PA4 (SEIVA) 415 '
168 H10SFOOPB40O Sleeve 7 PB4 (SEIVA) 416
169 H10SFOOALA4O Tubing insert 1 AL4 (SEIWA) 417
170 : 418 41730160131 Collar

419 41730160120 Brg. LK. washer 1
171 H1O0SFOOPH40 Elbow adapter PH4 (SEIVA)
172 ' 420 41735237790  Pressure gauge 1 Shift pressure
173 H10SFPC4010 Check valve PC401 421 41725234810 Pressure gauge 1 Main pressure
174 422 41146012521  Pressure gauge 1 Chuck pressure
175 H10SFOOPD40 Nipple PD4 423 H3800001S80 Skt. pipe plug 3 PT1/8
176 $4%x1200 424 A0B8CB0O050850 Skt. HD. cap scr. 4 M5Xx85
177 H10SFOPA100 Bushing 1 PA1O 425 AOBCB051100 Skt. HD. cap scr. 4 MBEX110
178 H10SFOPB10O Sleeve PB1O 426 A06CB050450 Skt. HD. cap scr. 4 M5X45
179 HI1O0OSFOAL100O0 Tubing insert 1 AL1O 427 HZ23NNOOOO6O Elbow 2 PB8-PT1/4 (NTN)
180 H10SFPHD10O Elbow adapter 1 PHD10O 428 Sus pipe 1 $8x300

! 429 H23NNO0OO0O00S8O Nipple 2 PA8-PT1/4 (NTN)

181 HZ23NNOO08TO But 1 1/72X1/4 (NTN) 430 H23NNOO0O0250 Nipple 3 PA6-PT1/4 (NTN)
182
183 H3600001S80 Skt. pipe plug 7 PT1/8 (HEAD) 431 SUS-pipe 1 PA6-PT1/4 (NTN)
184 H10SFOPAN4O Proper nut 5 P A N 4 (SHOWA) 432  H23NN0O0O2770 Nipple 3 PZA6-PT1/4 (NTN)
185 H1O0SFOOPI1lO0 Elbow 1 P11 (SHOWA) 433 H28TQ130060 Adapter 2 12-0606 (TOKAI)
186 H10SFOCSS50 Continuous unit 4 CSS5 (SHOWA) 434 H28TQ120060 Adapter 1 12-0606 (TOKAI)
187 A43JJO0OMOS8O Spring LK. washer 2 M8 435 H28TQ130060 Adapter 1 13-0606 (TOKAI)
188 A17HB0O80250 Hex. HD. cap scr. 1 M8Xx256 436 HZ3NNOOOO8O Nipple 2 PA8-PT1/4 (NTN)
189 A40JJ00MOS8O Hex. nut 1 M8 o
190 41730152050 Bush 1 g
191 41713514980 Plug 3 Blind plug
1892 41411540140 Plug 3 Blind plug
193 44780166900 Key "l Spindle encorder section

450 41730137831 Key

451 31730137941 Spur gear 1

452 31730137962 Spur gear 1

453 21730137962 Shaft 1 ) S

454 31730137971 Brg. retainer 1 ’
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HEAD STOCK ASS'Y (STD.) (ST-30)

Unit No. 51730100100

HEAD STOCK ASS'Y (1° Orient) (ST-30)

Unit No. 51740100100

Ref.No. Parts No. Parts Name Qt'y Remarks
456 41730152490 Spacer 1

457 41730137980 Spacer 1

458 21730137991 V-pulley 1

459 21730138001 Housing 1

460 J2600G08500 O-ring 1 G85

461 A33000AN120 Brg. LK. nut 1 AN12
462 A34000AW120 Brg. LK. washer 1 AW12
463 31730152011 Spur gear 1

464 21730152022  Gear shift 1

465 31730152032 Spur gear 1

466 41730152040 Brg. retainer 1

467 EO00006011VO0 Ball brg. 2 6011V (NSK)
468 J0O01AG3038A0 0il seal 1 AG3038A0 (NOK)
469 41140101591 Vasher 1

470 41140101601 Nut 1

471 31730160150 Collar 1

472 FO2NPOOO350 Angu. C. ball brsg. Iset 7209CTDBC8P5 (NSK)
473 EHR30209P50 Taper roller brg. 2 HR30209P5 (NSK)
474 41730160160 Spacer 1

Ref .No. Parts No. Parts Name Qt'y Remarks
1 017301380186 Head stock 1 (1/2~2/2)
2 A43JJ0O0OMZ20O Spring washer 6 M20
3 A06CB200700 Skt. HD. cap scr. 6 M20Xx70
4
5 11730138021 Spindle 1
6 FO4NPOOOOS8O Cyl.roller.brsg. 1 NN3024K MBCCOP4U17
7 J2600S8S11500 O-ring 1 S115
8 J2600812006 O-ring 1 S100
9 J26008S12006 O-ring 1 S120

10 11730138030 Spindle

11 _

12 417301380561 Key 1

13 41730138061 Key 1

14 A1412080550 Key 12xXx8x%x55

156 41730138081 Key 1

16 A140505020N Key 1 EX6EX20

17 41730138101 Key 1 -

18 A0BCB040080 Skt. HD. cap scr. 1 M4 X8

19 41730138110 Key

20 41730138121 Key

21 41730138130 Spacer

22 31730138141 Super gear 1

23 31730138150 Collar 1

24 31730138160 Super gear A

25 A06CB060300 Skt. HD. cap scr. 6 M6X30

26 31730138170 Super gear

27 31730138180 Super gear

28 31730138191 Super gear 1

29 31730138200 Super gear F

30 A33000AN140 Bearing LK. nut 1 AN14

31 A34000AW140 Bearing LK. washer 1 AW1l4

32 31730138210 Collar 1

33 31730138221 Nut 1

34 31730138230 Cover 1

356 A0BCB080200O0 Skt. HD. cap scr. 3 M8x20

36 21730138241 Housing 1

37 A06CB120200 Skt. HD. cap scr. 6 M12X20

38 31730138251 Collar 1

39 31730138261 Cover 1

40 H2600G08000 0-ring 1 G80
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HEAD STOCK ASS'Y (1° Orient) (ST-30)

Unit No. 51740100100

HEAD STOCK ASS'Y (1° Orient) (ST-30)

Unit No. 51740100100

Ref.No. Parts No. Parts Name at'y | Remarks
41 31730138270 Shaft

42 A34000AW090 Bearing LK. washer 1 AWO9
43 A33000ANO0O9O0 Bearing LK. nut 1 ANO9
44 EOOONU22090 Cyl.roller.brg. NU2209
45 'A3500050450 Retain ring 1 S—45
46 FOZNPOOO110 Angu.ball.brg. 1 7208CD-C7-P5
47 A34000AW080 Bearing LK. washer 1 AWO0S8
48 A33000ANOS8O ' Bearing LK. nut 1 ANOS8
49 31730138281 Cover 1

50 A06CB080250 Skt. HD. cap scr. 6 M8x25
51 31730138290 Cover 1

52 A0B8CB080180 Skt. HD. cap scr. 4 M8X18
53 J2600G08000 O0-ring 1 G8O
54 21730138301 Cover 1

55 A06CB0O60200 Skt. HD. cap scr. 6 MB6x20
56 21730138311 Cover 1

57 A06CB060200 Skt. HD. cap scr. 4 Me6XxX20
58 21730138320 Shaft with gear

59 A34000AW090 Bearing LK. washer 1 AWO9
60 A33000ANOSO Bearing LK. nut 1 ANO9
61 E0O00006209VO0 Ball bearing 2 6208V
62 A34000AW100 Bearing LK. washer AW10
63 A33000AN10O Bearing LK. nut AN1O
64 E0000062790 Ball bearing 6209
65 21730138330 Housing

66 A0BCB120250 Skt. HD. cap scr. 6 M12XxXx25
67 EO00068013VO0 Ball bearing 2 6013V
68 A35000S0650 Retain ring 1 S—-65
69 J2600G10500 O0-ring 1 G—1065
70 21730138340 Pulley . '

71 21730139352 Cover 1

72 A0BCBO080200 Skt. HD. cap scr. 4 M8Xx20
73 J2600S15000 O-ring 11 S—150
74 AO0BCBO60100O0 Skt. HD. cap ser. 2 M6X10
75 21730138381 Housing 1

76 41730138371 Piston 2

77 J2600P04400 0-ring 2 . P44
78 J2600P02000O0 O-ring 2 P20
79 41730138381 Key 1

80 A06CB040080 Skt. HD. cap scr. 2 M4 X 8

Ref . No. Parts No. Parts Name t'y Remarks
81 41730138390 Pin 1
82 41730138400 Dog 1
83 A15B0O6X0060 Skt. set ser. 1 M6 X6
84 41730138410 Cover 1
85 A06CB080180 Skt. HD. cap scr. 4 M8X18
86 A11008X0180 Taper pin 1 $8x18
87 J2600G03500 O-ring 1 G35
88 31730138420 Bracket 1
89 A0BCB080300 Skt. HD. cap scr. 2 M8X30
90 R25YB001120 Micro switch 4 SL1-KK (YAMATAKE HONEVEL)
91 31730138430 Cap 1
92 A06CB080160 Skt. HD. cap ser. 4 M8X186
93 J2600G04500 0-ring 1 G45
94 J04SHO000240 SKY-packing 1 SKY—-20
95 31730138440 Cap 1
96 A06CB080250 Skt. HD. cap scr. 2 M8x256
97 J2600G04500 O-ring 1 G445
98 J04SH0O000240 SKY-packing 1 SKY — 2 0O (SAKAGAMI)
99 J04SHO00200 Scraper 1 S.DR — 2 O (SAKAGAMI)
100 31730138450 Piston 1
101 J2600P03400 O-ring 1 P—34
102 31730138461 Sleeve 1
103 21730138470 Cylinder 1 DENSBAR
104  A0OB6CBO080500 Skt: HD. cap scr. 4 M8X5B50
105 H3600001S80 Plug 4 PT1./8
106 J2600G0800O0 0-ring 1 G80
107 21730138481 Shifter 1
108 EOOOKRZZLLO Can follower 4 KR22LL(N T N)
109 A15B08X0120 Skt. set scr. 2 M8x12 -
110 21730138491 Bracket 1
111 AO06CB080700 Skt. HD. cap scr. 2 M8X70
112 41540600730 Washer 2 M8
113
114
115 41730138510 Bolt 2
116 31610117901 Pulley 1
117 LO8MHOO0OO0O160 Timing belt 1 322L050
118 41610117910 Nut 1
119 41610117920 Vasher 1
120 31610119030 Collar 1
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HEAD STOCK ASS'Y (1° Orient) (ST-30)

Unit No. 51740100100

HEAD STOCK ASS'Y (1° Orient) (ST-30)

Unit No. 51740100100

Ref .No. Parts No. Parts Name Qt'y Remarks

121 J2600S8S15000 0-ring 1 S—150

122 31610119050 Collar

123 31610118062 Collar 1

124 41610119070 Collar 1

125 41610119200 Brg.supporter

126 AO0BCB060120 Skt. HD. cap scr.. 2 MBXx12

127 J2600G08000 O-ring G80

128 J24NV001670 0il seal AG264940 (NOK)

129 41610119210 Spacer 1

130 41610119250 Collar 1

131 31610120691 Adapter

132 A30TL0O001240 Locking element REfN8006 40X 45

133 41610120701 Brg.pietainer

134 A0BCB080250 Skt. HD. cap scr. 6 M8x265

1356 A12008X0320 Spring pin 2 $8x%x32

136 41610123910 ° Bush

137 41140101560 Washer 1

138 41140101830 Spindle pin 1

139 A06CB100200 Skt. HD. cap scr. 1 M10Xx20

140 41610120720 Collar ’

141 41610120710 Flange

142 A0BCB060200 Skt. HD. cap scr. M6Xx20

143 L10OMHOOO170 Flex.coupling CF—-30-—1 (MIKI PULLEY)

144 A12005X0160 Spring pin $5X16

145 31610117961 Timing pulley 1 )

146 EOO0O0BO005VVO Ball bearing 2 6005VV

147 A35000S0250 Retain ring 1 S—-256

148 41540106560 Spacer 1

149 31540106570 Adapter 1

150 A0B8CBO030200 Skt. HD. cap scr. 4 *M3X20

151 A06CB060200 Skt. HD. cap scr. 4 M6X20

162 ;

163 41110100711 Bolt 2

154 41110118871 Adjustable block 1

1565 A06CB0O80350 Skt. HD. cap scr. 1 M8Xx35

156 FOZ2NPOOO160 Angu ball breg. 1 T021ATDB4+K112CP15U17

157 J2600S07500 0-ring 1 S-756

158 J2600S15000 0-ring 4 S-150(21730138360)
(2173013825)

159

180
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Ref.No. Parts No. Parts Name at'y Remarks

161 31730139790 Plate 1

162 A16A04X0080 Round.HD.cap.scr. 3 M4 x8

163 31730139770 Packing 1

164 31730139761 Cover 1

165

166 A0BCB0O080200 Skt. HD. cap scr. 4 M8X%x20

167 31730139750 Block 1

168 J2600P0100O O-ring 1 P—10 (NOK)

169 A0B8CB0O080350 Skt. HD. cap scr. 4 M8Xx35

170 H28TQ130040 Adapter 1 13— 04 —4 (TOKAD)

171 H23NNO0OO360 Nipple 2 PA6 PT1/8 (NTN)

172 HZ23NNOOO31O0 Elbow 2 PB6 PT1/8(NTN)

173 H12LA000300 Adapter 3 10600 1 (LUBE)

174 H12LAMB2520 Bushing 3 106252 (LUBE)

175 H12LAMB2540 Sleeve 3 106254 (LUBE)

176 Cupper pipe 1 $4x500

177 Stainless pipe 1 $¢6XxX1000

178 HZ22RHOGB6A000 Union 2 RH-—6 A (FUJI)

179 H28TQ130060 Elbow 1 1.3 —06 06 (TOKAD)

180 H3600001S80 Skt. pipe plug 7 P T 1./ 8 (HEAD)

181 21710136750 Manifold 1

182 AO06CB080300 Skt. HD. cap scr. 2 M8X30

183 H28TQ120040 Adapter 6 12-0404

184 H23NNOO0OO0Z260 Nipple 12 PA8 PT1/8 (NTN)

185 Stainless pipe 1 $8x2500

186

187 A43JJ00OMO0OS8O Sering LK. washer 2 M8

188 A17HBO080250 Hex. HD. cap scr. 1 M8x25

189 A40JJO0OMOS8O Hex. nut 1 v

190 41730152050 Bush 1

191 41713514980 Plug 3 Blind-plug

192 41411540140 Plug 3 Blind-plug

193 44780669000 Key 1 Spindle encorder section
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HEAD STOCK ASS'Y (1° Orient) (ST-30)

Unit No. 51740100100

HEAD STOCK ASS'Y (1° Orient) (ST-30)

Unit No. 51740100100

Ref.No. - Parts No. Parts Name Qt'y Remarks
201 01740138561 Bracket 1

202 A0B6CB120350 Skt. HD. cap scr. 7 M12X35
203 A11008X0350 Taper pin 2 ¢$8X35
204 A15A08X0200 Skt. set scr. 1 M8X20
205 AO0BCB080250 Skt. HD. cap scr. 4 M8Xx25
206 11740138570 Housing 1

207 J2600P01400 O-ring 3 P—-14
208 41740138580 Pin 3

209 41740138590 Collar 1

210 31740138800 Piston 3

211 J2600P01800 O-ring 3 P18
212 31740138610 Shaft 1

213 A34000AWO060 Bearing LK. washer 1 AWO®6
214 A33000ANOB0O0 Bearing LK. nut 1 ANOB
215 31740138621 Bracket 1 ’

216 A06CB0O080120 Skt. HD. cap scr. 2 M8x12
217 R25YB001180 Micro switch 3 SL1-HK(YAMATAKE HONEWEL)
218 31740138630 Jaw 1

219 317401388640 Jaw 1

220 31740138650 Jaw ' 1

221 31740138660 Bracket 1

222 A06CB0B0120 Skt. HD. cap scr. 2 ME6X12
223 R25YB001110 Micro switch 3 SL1-EK
224 21740138671 Gear 1

225 21740138680 Arm 3

226 A08B8CB080250 Skt. HD. cap scr. 6 M8Xx25
227 A11008X0300 Taper pin 3 $8X%X30
228 41710135030 Dog 3

229 A15B0B6X0080 Skt. set scr. 6 M6 X6
230 41710136250 Cover 3 '

231 A068CB060120 ~ Skt. HD. cap scr. 12 M6Xx12
232 J2600G02000 O-ring ‘3 G20
233 J2600P01200 O-ring '3 P12
234 J04SHO0O0O10860 Scraper 3 SER 1 2 (SAKAGANI)
235 41780128550 Packing 2

236 A06CB0O80250 Block 4 M8x25
237 A15B12X0350 Skt. HD. cap scr. 2 M12Xx356
238 A40JJ00M120 Skt. set scr. 2 M12
239 J04SHO001050 Hex. nut 3 - S E R 1 4 (SAKAGAMI)
240 41584205920 Sering 3
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Ref . No. Parts No. Parts Name Qt'y Remarks
241 EOOAXK11060 Thrust.brg. 4 AXK1106 (NTN)
242 41584205910 Spacer 6
243 F12NNOOOO1O Needle bre. 3 RNA4905S (NTN)
244 .EO0O00AS11060 Thrust.washer 8 AS1106 (NTN)
410 11710133162 Manifold 1
411 G18FHO00390 Sol-valve 1 SA-G01-C5-C1-11 (NACHI)
412 G1B68FHOO0O0700O0 Sol-valve 2 SA-G01-C6-C1-11 (NACHI)
413 G11FH001060 Reducing valve 2 0G-G01-PC-K-12 (NACHI)
414 G27FHO01090 Modular block 1 0K-GO1-P-11 (NACHID)
420 41735237790 Pressure gauge 1 Shift pressure
421 41725234810 Pressure gauge 1 Main pressure
422 41146012521 Pressure gauge 1 Chuck pressure
423 H3600001S80 Skt. pipe plug 3 PT1/8
424 AO06CBO50850 Skt. HD. cap scr. 4 MEX 85
425 A0BCBO0O51100 Skt. HD. cap scr. 4 M5X110
426 A06CB050450 Skt. HD. cap scr. 4 MEXx45
427 HZ23NNOOOOGB60O Elbow 2 PB8-PT1/4 (NTN)
428 Sus pipe 1 $8xX300
429 H23NNOOOOS8O Nipple 2 PA8-PT1/4 (NTN)
430 HZ3NNOOQZ250 Nipple 3 PAB-PT1/4 (NTN)
431 SUS-pipe 1 PA6-PT1/4 (NTN)
432 HZ23NNO0OZ2770 Nipple 3 PZA6-PT1/4 (NTN)
433 HZ28TQ130060 Adapter 2 12-0606 (TOKAI)
434 HZ28TQ120060 Adapter 1 12-0606 (TOKAI)
435 HZ28TQ130060 Adapter 1 13-0606 (TOKAI)
436 H23NNO0O0OOS8O Nipple 2 PA8-PT1/4 (NTN)
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HEAD STOCK ASS'Y (1° Orient) (ST-30)

Unit No. 51740100100

HEAD STOCK ASS'Y (C-axis Control) (ST-30)

Unit No. 51740100200

Ref.No. Parts No. Parts Name Qt'y Remarks
450 41730137931 Key

451 31730137941 Spur gear 1

452 31730137952 Spur gear 1

453 217301379862 Shaft 1

454 31730137971 Brg. retainer 1

456 41730152490 ° Spacer 1

457 41730137980 Spacer 1

458 21730137991 V-pul ley 1

459 21730138001 Housing I

460 J2600G08500 O-ring 1 G85

461 A33000AN120 Brg. LK. nut 1 AN12
462 A34000AW1Z20 Brg. LK. washer 1 AW12
4863 31730152011 Spur gear 1

464 21730152022 Gear shift 1

465 317301520832 Spur gear 1

466 41730152040 Brg. reatiner 1

467 EO00006011VO0 Ball brg. 2 6011V (NSK)
468 J0O1AG3038A0 0il seal 1 AG303840 (NOK)
469 41140101591 Washer ! 1

470 41140101601 Nut g 1

471 31730160150 Collar 1

472 FO2NP0O0OO0O350 Angu. C. ball brg. 1set 7209CTDBC8P5 (NSK)
473 EHR30209P50 Taper roller brg. 2 HR30209P5 (NSK)
474 417301801860 Spacer 1

1-49

Ref .No. Parts No. Parts Name at'y Remarks
1 01740138696 Head stock 1 (172~2/2)
2 A43JJ0O00M200O Spring washer 6 M20

"3 A0BCB200700 Skt. HD. cap scr. 6 M20x70
4 .
5 11730138021 Spindle 1
6 FO4NPOOOOS8O Cyl.roller.brg. 1 NN3024K MBCCOP4U17
7 J2600S11500 O-ring 1 S115
8 J2600S10000 O-ring 1 S100
9 J2600S12000 O-ring 1 S120
10
11
12 417301380651 Key 1
13 41730138061 Key 1
14 A1412080550 Key 12X8X55
15 41730138081 Key 1
16 A140505020N Key 1 EX5Xx20
17 41730138101 Key 1
18 A06BCB040080 Skt. HD. cap scr. 1 M4 X8
19 41730138110 Key
20 41730138121 Coller
21 41730138130 Spacer
22 31730138141 Super gear 1
23 31730138150 Collar 1
24 31730138160 Super gear
25 A06CB060300 Skt. HD. cap scr. 6 M6X30
26 31730138170 Super gear
27 31730138180 Super gear
28 31730138191 Super gear 1
29 31730138200 Super gear 7
30 A33000AN140 Bearing LK. nut 1 AN1l4
31 A34000AW140 Bearing LK. washer 1 AW1l4
32 31730138210 Collar 1
33 31730138221 Nut 1
34 31730138230 Cover 1
35 A06CB080200 Skt. HD. cap scr. 3 M8x20
36 21730138241 Housing 1
37 A0O6CB120200 Skt. HD. cap scr. 6 M12x20
38 31730138251 Collar 1
39 3173013826.1 Cover 1 3
40 J2600G08000  O-ring 1 G80
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HEAD STOCK ASS'Y (C-axis Control) (ST-30)

Unit No. 51740100200

HEAD STOCK ASS'Y (C-axis Control) (ST-30)

" Unit No. 51740100200

Ref . No. Parts No. Parts Name Qt'y Remarks
41 31730138270 Shaft

42 A34000AWO080 Bearing LK. washer 1 AWO09
43 A33000AN0O9O0 Bearing LK. nut 1 ANO9
44 EOOONUZ22090 Cyl.roller.brg. NUZ2209
45 A3500050450  Retain ring 1 S—45
46 FOZ2NPOOO11O0 Angu.ball.brg. 1 7208CD-C7-P5
47 A34000AWO080 Bearing LK. washer 1 AWOS8
48 A33000ANOS8O Bearing LK. nut 1 ANOS8
49 31730138281 Cover 1

50 A06CB080180 Skt. HD. cap scr. 6 M8x18
51 317301382980 Cover 1

52 A0B8CB080180O Skt. HD. cap, scr. 4 M8X18
53 J2800G08000 O-ring 1 G80
54 21730138301 Cover 1

55 A06CB060200 Skt. HD. cap scr. 6 M6X20
56 21730138311 Cover 1

57 A06CB060200 Skt. HD. cap scr. 4 M6 X20
58 21730138320 Shaft with gear

59 A34000AW090 Bearing LK. washer 1 AWO9
60 A33000ANO9O0 Bearing LK. r:ut 1 ANO9
61 E00006209VO0 Ball bearing 2 6209V
62 A34000AW100 Bearing LK. washer AW10
63 A33000AN10O0O  Bearing LK. nut AN1O
64 EO000062790 Ball bearing 6209
65 21730138330 Housing

66 A0BCB120250 Skt. HD. cap scr. 6 M12x25
67 EO0006013VO0 Ball bearing 2 6013V
68 A35000S06650 Retain ring 1 S—65
69 J2600G10500 0-ring 1 G—105
70 21730138340 Pulley . v

71 21730138352 Cover 1

72 A0BCB0O80200 Skt. HD. cap scr. 4 M8x20
73 J2600S15000 O-ring ‘1 S—1850
74 A0BCBO60100 Skt. HD. cap scr. 2 M6x10
76 21730138361 Housing 1

76 41730138371 Piston 2

77 J2600P04400 O-ring 2 . P44
78 J2600P02000 O-ring 2 P20
79 41730138381 Key 1

80 A06CB040080 Skt. HD. cap scr. 2 M4 X8

Ref.No. Parts No. Parts Name at'y Remarks
81 41730138390 Pin 1

82 41730138400 Dog 1

83 A15B06X0080 Skt. set scr. 1 M6 X6

84 ,41730138410 Cover 1

85 A08B8CB080180 Skt. HD. cap scr. 4 M8X18
86 A11008X0180 Taper pin 1 $8x%x18
87 J2600G03500 O-ring 1 G35

88 31730138420 Bracket 1

89 A06CB080300 Skt. HD. cap scr. 2 M8x30
90 R25YB001120 Micro switch 4 SL1-KK (YAMATAKE HONEWEL)
91 31730138430 Cap 1

92 A06B6CB080160 Skt. HD. cap scr. 4 M8X16
93 J2600G04500 O-ring 1 G45

94 J04SHO00240 SKY-packing 1 SKY-20
a9b 31730138440 Cap 1

96 A0BCB080250 Skt. HD. cap scr. 2 M8Xx25
97 J2600G04500 0-ring 1 G45

98 J04SH000240 SKY-packing 1 SKY —2 O (SAKAGAMI)
99 J04SHO0Q0200 Scraper 1 S D R — 2 O (SAKAGAMI)
100 31730138450 Piston 1

101 J2600P03400 0-ring 1 P—-34
102 31730138461 Sleeve 1

103 21730138470 Cylinder 1 DENSBAR
104 AOBCB0O080500 Skt. HD. cap scr. ‘4 M8X50
105 H3600001S80 Plug 4 PT1/8
106 J26800G08000O0 O-ring 1 G80

107 21730138481 Shifter 1

108 EOOOKRZZLLO Gan follower 4 KR22LL(N T N)
109 A15B08X0120 Skt. set ser. 2 M8x12 .
110 21730138491 Bracket 1

111 A06CB080700 Skt. HD. cap ser. 2 M8Xx70
.12 41540600730 Washer 2 M8

113

114

115 41730138510 Bolt 2

116 31610117902 Pulley 1 )

117 LO8MHO00160 Timing belt 1 322L050
118 41610117910 Nut 1

119 41610117920 Washer 1

120 Collar 1

31610119030
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HEAD STOCK ASS'Y (C-axis Control) (ST-30)

Unit No. 51740100200

HEAD STOCK ASS'Y (C-axis Control) (ST-30)

Unit No. 51740100200

Ref . No. Parts No. Parts Name Qt'y . Remarks
121 J2600S15000 O-ring 1 S—150
122 31610119050 Collar
123 31610119062 Collar 1
124 41610119070 Collar 1
125 41610119200 Brg.supporter
126 A0B6CB0B0120 Skt. HD. cap scr. 2 MBX12
127 J2600G08000 O-ring G80
128 J24NV001670 0il seal AG264940 (NOK)
1289 41610119210 Spacer 1
130 41610119250 Collar I
131 31610120691 Adapter
132 A30TLO01240 Locking element RfN8006 40X 45
133 41610120701 Brg.pietainer
134 A0B8CB080250 Skt. HD. cap scr. 6 M8x25
135 A12008X0320 Spring pin 2 $8xX32
136 41610123910 Bush
137 41140101560 Washer 1
138 41140101830 Spindle pin 1
139 AO0B8CB100200 Skt. HD. cap scr. 1 M10X20
140 41610120720 Collar
141 41610120710 Flange
142 A0BCB0O60200 Skt. HD. cap scr. M6X20
143 L1OMHOOO17O0 Flex.coupling CF—-30—1 (MIKI PULLEY)
144 A12005X0160 Spring pin $5X16
145 31610117961 Timing pulley 1
146 EO0O06005VVO0 Ball bearing 2 B6005VV
147 A35000S0250 Retain ring 1 S-25
148 41540106560 Spacer 1
149 31540106570 Adapter 1
150 A0BCB030200 Skt. HD. cap scr. 4 *M3%x20
151 A06CB060200 Skt. HD. cap scr. 4 MBX20
152 . ‘
153 41110100711 Bolt 2
1564 41110118871 Adjustable block 1
15656 AO06CBO080350 Skt. HD. cap scr. 1 M8Xx35
156 FOZNPOOO18680 Angu ball brg. 1 T021ATDB4+K112CP15017
157 J2600S07500 O-ring 1 S—75
158 J2600S15000 O-ring . 4 S-150(21730138360)
(2173013825)

159
160
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Ref .No. Parts No. Parts Name Qt'y Remarks
161 31730139790 Plate 1

162 A16A04X0080 Round.HD. cap.scr. 3 M4 x8

163 - 31730139770 Packing 1

164 :31730139761 Cover 1

1656 o

166 A0BCB080200 Skt. HD. cap scr. 4 M8x20

167 31730139750 Block 1

168 J2600P0100O 0-ring 1 P10 (NOK)
169 AO06CB0O80350 Skt. HD. cap scr. 4 M8X35

170 H28TQ130040 Adapter 1 1 3—-04 04 (TOKAI)
171 H23NN0O0O00360 Nipple 2 PA6 PT1/8 (NTN)
172 HZ3NNOOO310 Elbow 2 PB6 PT1/8 (NTN)
173 H12LA000300 Adapter 3 10600 1 (LUBE)
174 H12LAM62520 Bushing 3 106252 (LUBE)
175 H12LAM62540 Sleeve 3 106254 (LUBE)
176 Cupper pipe 1 $4x500Q
177 Stainless pipe 1 ¢6X1000
178 HZ22RHOGB6A000 Union 2 RH—6A

179 H28TQ130060 Elbow 1 1.3 — 06 O 6 (TOKAI)
180 H23NNOO0O970 Tee 1 PD6 PT1/8 (NTN)
181 H3600001S80 Skt. pipe plug 7 P T 1./ 8 (HEAD)
182 HZ23NNO0O00Z260 Nipple 3 PA8 PT1/8 (NTN)
183 Stainless pipe 1 $8x4000
184 '

185

186

187 A43JJ0O0OMO0OS8O Spring LK. washer 2 M8

188 A17HBO80250 Hex. HD. cap scr. 1 M8x25

189 A40JJ0O0OMOS8O Hex. nut 1 M8 ‘
190 41730152050 Bush 1

1891 41713514980 Plug 3 Blind-plug

192 41411540140 Plug 3 Blind-plug

193 44780166900 Key 1 Spindle encorder section
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HEAD STOCK ASS'Y

(C-axis equipped) (ST-30)

Unit No. 51740100200

Ref .No. Parts No. Parts Name at'y Remarks
281

282

283

284

285 01740138701 Housing 1

286 A0BCB120350 Skt. HD. cap scr. 7 M12x35
287 A11008X0400 Taper pin 4 $8%x40

288

289 G29KW000630 Oil-cap 1 KRM—B17 (KYOWA)
290 41740138711 Bracket 1

291 A0BCB0O80120 Skt. HD. cap scr. 2 M8Xx12

292 R26YB001850 Proximity switch 1 FL1-2E6 (YAMATAKE HONEVEL)
293 A141008055N Key 2" 10X8X55
294 41740138730 Collar 1

295 41740138740 Cover 1

296 A068CB080220 Skt. HD. cap scr. 6 M8x22

297 41740138750 Fork 1

298 41740138760 Collar 1

299 41740138770 Collar 1

300 21740138781 Shaft ' 1

301 A34000AWO080 Bearing LK. washer 1 AWOS8

302 A33000ANOS8O Bearing LK. nut 1 ANOS8

303 A34000AWO090 Bearing LK. washer 1 AWO9

304 A33000AN09O0 Bearing LK. nut 1 ANOQ

305 FO2NNO0OO0O1470 Ball bearing 1 7208ADTP5 (N T N)
306 J2600G03500 0-ring 1 G356 _
307 JO1AC2847TEO 0il seal 1 AC2847E0 (NOK)
308 FO2NNQO01480 Ball bearing 1 70164P5 (N T N)
309 41740138790 Collar 1

310 41740138800 Collar. 2

311 41740138810 Collar 1

312 41740138820 Collar i1

313 41740138830 Bracket -'1

314 AO06B6CB060120 Skt. HD. cap scr. 2 MBX12

315 R25YB001120 Micro switch 2 SL1-KK (YAMATAKE HONEWEL)
316 31740138840 Fly wheel 1:

317 AO0OBCB0O80180 Skt. HD. cap scr. 8. M8xX18

318 A11008X0250 Taper pin 2 $8%X256

319 31740138850 Cylinder 1

320 A06CB0O080300 Skt. HD. cap scr. 3 M8X30

1-55b

HEAD STOCK ASS'Y

(C-axis equipped) (ST-30)

Unit No. 51740100200

1-56

Ref . HNo. Parts No. Parts Name t'y Remarks
321 JO4SHO00240 Packing 1 SKY — 2 O (SAKAGAMI)
322 31740138860 Piston 1

323 J2600P02400 0-ring 1 P24

324 31740138871 Super gear 1

325 31740138880 Super gear 1

326 31740138891 Bushing 1

327 AO0OBCB0O080250 Skt. HD. cap scr, 3 M8x25

328 J2600G05000 O-ring 1 G50

329 31740138900 Retainer 1

330 A0BCBO8018O0 Skt. HD. cap scr. 4 M8X18

331

332 JO1AC3040A0 0il seal 1 AC3040A0 (¢ 55) (NOK)
333 '
334 31740138910 Housing 1

335 A15C08X0150 Skt. set scr. 2 8X156

336 31740138920 Retainer 1 )
337 A06CB060180 Skt. HD. cap scr. 6 MB6X18

338 31740138931 Base 1

339 A06CB0O080250 Skt. HD. cap scr. 0 M8Xx25

340 21740138940 Rod 1

341 A06CB0O080300 Skt. HD. cap scr. 8 M8x30

342 J2600P023900 O-ring 4 P29

343 H3600001S880 Skt. pipe plug 2 PT1,8

344  J2600P0O5000  O-ring 2 P50

345 21740138950 Rod: 1

346 21740138962 Housing 1

347 21740138971 Shaf't 1

348 H3600001S80 Skt. pipe plug 1 PT1/8

349 A40JJ0O00OMZ20O0 Hex. nut 1 M20 F
3560 A34000AWO080 Bearing LK. washer 1 AWOS8

351 A33000ANOS8O Bearing LK. nut 1 ANOS8

352 EO007208CDBO Ball bearing 1 7208CDBP5 (N T N)
3563 21740138982 Bushing 1

354 AO6CBO80180  Skt. HD. cap scr. &) M8x18

355 J2600P06200 O-ring 1 P62

3566 J04SHOOO0OO090 SKY-packing 1 S K.Y —4 5 (SAKAGAMI)
367 21740138991 Bracket 1

368 A0BCB080180 Skt. HD. cap scr. 4 M8X18

359 A11008X0250 Taper pin 2 - $8X%X25

360 F31DGO0OQO10 Bushing 1 MB1208DU (DAIDO)




Unit No. 51740100200 Unit No. 51740100200

HEAD STOCK ASS'Y (C-axis equipped) (ST-30) HEAD STOCK ASS'Y (C-axis equipped) (ST-30)

Ref.No. Parts No. Parts Name Qt'y Remarks Ref.No. Parts No. Parts Name Qt'y Remarks
361 31710132040 Cap 2 401 A40JJOOM120  Hex. nut 2 M12
362 AO0BCBO80200  Skt. HD. cap scr. 8 M8x%x20 402 41740139780  Packing 1
363 J2600G03500  O-ring 2 G35 403 41720152530  Pipe 1
364 J2600POB50A0  O-ring 2 P50A 404 G29KW000860  0il gauge 1 KDM-20 (KYOWA)
365 31710132051  Block 2 ' 405 H3600001S20  Skt. pipe plug 1 PT1/2
366 41710132100 Cap 1 406
367 AOBCBO60160  Skt. HD. cap scr. 4 MB6X16 407
368 J0O4SHO00240  Packing 1 SKY — 2 O (SAKAGAMI) 408
369 J2600G02500  O-ring 1 G25 409
370 41710132371  Dog 1 410 11710133162  Manifold i\
371 A16B04X0080  Machine.scr. 2 M4 x8 411 G16FHOO0O0390  Solenoid valve 1 SA-G01-C5-C1-11 (NACHI)
372 41710133211  Plate 2 412 G1BFHOOO700  Solenoid valve 2 SA-GO1-C6-C1-11 (NACHI)
373 A16B0O5X0140  Machine.scr. 6 Mbx4 413 G11FHOO1060  Reducing valve 2 0G-G01-PC-K=12 (NACHI)
374 41710133220  Sprimg 2 414 G27FHOO01090  Modular block 1 0K-GO1-P-11 (NACHI)
375 41710135171  Dog 1- 415 41710152520  Guide 1
376 AOBCBO50080  Skt. HD. cap ser. 2 M5x8 416 AOBCBO50120  Skt. HD. cap scr. 2 M5EX12
377 41710135190  Bracket 1 417 A41JJOOMOBO  Vasher 2 M5 ‘
378 AO0O6CBOB0120  Skt. HD. cap scr. 2 MBX12 418
379 R26YBOO1050  Proximity switch 1 FL1-2E6 (YAMATAKE HONEVEL) 419
380 41710135224 Rod , 1

: ’ 420 41735237790  Pressure gauge 1 Shift pressure
381 G20SV005670 Cylinder 1 CDMFN25-15T-58 421 41725234810 Pressure gauge 1 Main pressure
382 A06CB060140 Skt. HD. cap scr. 2 MB6X14 422 411460125621 Pressure gauge 1 Chuc_k pressure
383 41710135980  Bracket 1 423 H3600001S80  Skt. pire plug 3 PT1/8
384 A0B8CB080120 Skt. HD. cap scr. 2 M8Xx12 424 A06CB0O50850 Skt. HD. cap scr. 4 M5X85
385 41780128550  Block 2 425 AOBCB0O51100  Skt. HD. cap scr. 4 M5E%x110
386 A06CB080250  skt. HD. cap scr. 4  M8x25 426 AOBCBO50450  Skt. HD. cap scr. a M5Xx45
387  A15B12X0350  Skt. set scr. 2 M12x356 427 H23NNOOOOB0O  Elbow 2 PB8-PT1/4 (NTN)
388 A40JJOOM120  Hex. nut 2 M12 428 Sus pipe 1 $8xX300
389 41780128330 Nut 1 429 H23NNOOOOS8O  Nipple 2 PA8-PT1/4 (NTN)
390 A43JJOOM100O  Spring LK. washer 1 M10 430 H23NNOOO250  Nipple 3 PA6-PT1/4 (NTN)
391 41780128350 Collar 1 431 SUS-pipe 1 PAG-PT1/4 (NTN)
392 AO0OBCB120400  Skt. HD. cap scr. ' B M12x40 432 H23NNOO2770  Nipple 3 PZAG-PT1/4 (NTN)
393 A11F10X0400 - Taper pin D2 $10x40 433 H28TQ130060  Adapter 2 12-0606 (TOKAI)
394 N2OHJOOO700  Harmonic.drive ‘1 CS-50-90-2A (HARMONIC) 434 H28TQ120060  Adapter 1 12-0606 (TOKAI)
395 AOBCB0O80450  Skt. HD. cap scr. 6 M8x45 435 H28TQ130060  Adapter 1 13-0606 (TOKAI)
396 A11F10X0400  Taper pin 2 $10x40 436 H23NNOOOOS8O Nipple 2 PA8-PT1/4 (NTN)
397 A41JJOOM120  F.Washer T M12
398 41780128550  Block 2
399 AO0O6CB0O80250  Skt. HD. cap scr. 4. M8x25
400 A15B12X0350 Skt. set scr. 2 M12Xx35

1-57 1-58




HEAD STOCK ASS'Y

(C-axis equipped)

Unit No. 51740100200

Ref .No. Parts No. Parts Name Qt'y Remarks
450 41730137931 Key 1

451 31730137941 Spur gear 1

452 ,31730137952 Spur gear 1

453 21730137962 Shaft 1

454 31730137971 Brg. retainer 1

4586 41730152490 Spacer 1

457 417301379880 Spacer 1

458 21730137991 V-pul ley 1

459 21730138001 Housing 1

460 J2600G08500 0-ring 1 G865

461 A33000AN120 Brg. LK. nut 1 AN12
462 A34000AW120 Brg. LK. washer 1 AW1l 2
463 31730152011 Spur gear 1

464 21730152022 Gear shift 1

465 31730152032 Spur gear 1

466 41730152040 Brg. retainer 1

467 EO0006011VO Ball brg. 2 6011V (NSK)
468 JO1AG3038A0 0il seal 1 AG3038A0 (NOK)
469 41140101591 Washer 1

470 41140101601 Nut 1

471 31730160150 Collar 1

472 FOZ2NPOOO0O350 Angu. C. ball brg. 1set 7209CTDBC8PS (NSK)
473" EHR30209P50 Taper roller brg. 2 HR30209P5 (NSK)
474 41730160160 Spacer 1

1-59E
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GEAR BOX ASS'Y (STANDARD) (AC20, 25HP, 3000 rpm) (ST-25)

Unit No. 51711001100

GEAR BOX ASS'Y (STANDARD) (AC20, 25HP, 3000 rpm) (ST-25)

Unit No. 51711001100

No. Parts No. Parts name Q'ty Remarks

1 AOBCBO80650 Skt. HD. cap scr. 3 M8X865

2 11711007430 Housing 1

3 21711007440 Rod 1

4 J2600P02100O0 0-ring 1 P21

b J2600P0Z2000 0-ring 1 P20

6 A35000S0180 Retain ring 2 18

7 31431005560 Shifter 1

8 A06CB0O6020O0 Skt. HD. cap scr. 1 MBEX20

9 J2600G03000 0-ring 1 G30 1
10 J2600G02000 0-ring 1 P20
11 41431005540 Cap 1
12 31711007450 Bracket 1
13 J2600G068500 O-ring 1 GB65
14 A15C08X0120 Skt. set scr. - 1 M6 X1 2 (Cone p.)
15 A06CB060160 Skt. HD. cap scr. 2 MBX16
16 A10010X0800 Parallel pin 1 $p10h7%X80
17 A41JJ0O00OMOG6O Washer 2 M6
18 R25YB001110 Micro switch 2 SL1-EK (YAMATAKE HONEWEL)
19 HZ3NNOOOOS8O Nipple 2 PAPT1/4 (NTN)
20 Stainless pixze 1 $8xXx3000
21 A3600001sS80 Skt. pipe plug 2 PT1/8
22
23
24
25
26
27
28
29
30
31
32 EOOOKRZZ2LLO Can fol lover 1 KR22LL (NTN)
33 A43JJ0O0OM10O Spring washer 1 M1O
34 A40JJ00M10O Hex. nut 1 M1O
35 A15C06X0100 Skt. set scr. 1 M6 X 1 O (Cone p.)
36 A0BCB120350 Skt. HD. cap scr. 4 M12X35
37 J2600G22000 0-ring 1. G220
38 11434210151 Base 1
39 01711007300 Box 1
40 31431006251 Super gear 1

2-2

No. Parts No. Parts name Q'ty Remarks

41 41431005500 Cap 1

42 A41JJOOMOSEO Washer 3 M5

43 A06BCB050140 Skt. HD. cap scr. 3 MBEX14

44 :J2600G05500 O-ring 1 G665

45 41431005321 Cap 1

46 EO0O000063050 Ball bearing 1 6305 (NSK)
47 A35000S2050 Retain ring 1 S25

48 J2600G07500 0-ring 1 G75

49 41711007380 Cap 1

50 EO0000683070 Ball bearing 1 8307 (NSK)
51 A33000ANOTO Bearing LK. nut 1 ANO7?

52 A34000AWO07TYTO Bearing LK. washer 1 AWOT

53 41711007390 Collar 1

54 GZ29KHO000380 0il gauge 1 V A — H L (KOUHOU)
556 317110058671 Pipe 1

56 41431005441 Bracket 1

57 J2600G02500 O-ring 1 G25

58 A06CB0O80250 Skt. HD. cap scr. 3 M8x25

59 H3600003S80 Skt. pipe plug 1 3/8

60 AO06CB160600 Skt. HD. cap scr. 4 M16XxX60
61 A43JJ00OM160O Spring washer 4 For M1 6

62 41431005910 Washer 6

63 31711007351 Shaft 1

64 A35000S0480 Retain ring 1 S—48

65 31431005260 Super gear 1

66 A1405050650 Key 1

67 31431005280 Super gear 1

68 21711007320 Shaft 1

69 A1910080500 Key 1 10x8%x50
70 A1912080500 Key 1 12x8x560
71 31711007360 Super gear 1

72 21711007370 Super gear 1

73 JO1ACZ2861E0 0il seal 1 AC2881ED(S type) (NOK)
74 FO4NPOOO9O0OO Roller bearing 1 NN3010CC1P5

75 41711007330 Cap, 1

76 A06CB0O80200 Skt. HD. cap scr. 4 M8x20

77 A35000S0500 Retain ring 1 S—50

78 A0BCB080160 Skt. HD. cap scr. 4 M8X16

79 A41JJ0O0OMOS8O Washer 4 M8

80 G32KW0000Z20 0il cap 1 KRM-— A 2 (KYOWA)




GEAR BOX ASS'Y (STANDARD) (AC20, 25HP, 3000 rpm) (ST-25)

Unit No. 51711001100

GEAR BOX ASS'Y (STANDARD) (AC20, 25HP, 4000 rpm) (ST-25)

Unit No. 51711001200

No. Parts No. Parts name Q'ty Remarks No. Parts No. Parts name Q'ty Remarks
81 31431005461  Plate 1 1 AOBCBO80650  Skt. HD. cap scr. 3 M8X65
82 31431005470 Packing 1 2 11711007430 Housing 1 o
83 JO1AC2847EO0 0il seal 1 AC2847E0 (SC type) (NOK) 3 21711007440 Rod 1
84 EOOOON10100 Roller bearing 1 N1010 (NSK) . 4 ,J2600P02100 O-ring 1 P21
856 41431005800 Spacer 1 5 J2600P02000O 0-ring 1 P20
86 EOOOONF3050  Roller bearing 1 NF305 (NSK) B A35000S0180 Retain ring 2 18
87 J2600S05600 O-ring 1 S56 7 31431005560 Shifter 1
88 A35000S80250 Retain ring 1 S25 8 A0BCB0O60200 Skt. HD. cap scr. 1 MBx20
89 41711007340 Cap 1 9 J2600G03000 0-ring 1 G30
90 A18010X0450 Woodruff key 1 10X%X45 10 J26800G02000 0-ring 1 P20
91 A33000ANOTO Bearing LK. nut 1 ANO7 11 41431005540 Cap 1
.92 A34000AW0TO Bearing LK. washer 1 AWO7 12 31711007450 Bracket 1
93 41431005430 Vasher 1 13 J2600G06500 0-ring 1 G665
94 21711007310  Pulley 1 20.25HP 3000 rpm 14 A15C06X0120  Skt. set scr. 1 M6 X 1 2 (Cone p.)
15 A0OBCB0O60160 Skt. HD. cap scr. 2 M6 X186
{ 16 A10010X0800 Parallel pin 1 $10h7X%X80
17 A41JJOOMOGBO Washer 2 M8
18 R25YB001110 Micro switch 2 SL1-EK (YAMATAKE HONEVEL)
19 H23NNOOOO8O Nipple 2 PASPT1/4 (NTN)
, 20 Stainless pipe 1 ¢8x3000
21 A3600001S80 Skt. pipe plug 2 PT1/8
22
23
24
25
26
27
28 :
29 v
30
31
32 EOOOKRZ2Z2LLO Cam follower 1 KR22LL (NTN)
4 33 A43JJ0O00M1O0OO Spring washer 1 M10O
34 A40JJOOM1O0O Hex. nut 1 M10O
35 A15C068X0100 Skt. set scr. 1 M6 x 1 O (Cone p.)
36 A0OBCB120350 Skt. HD. cap scr. 4 M12X35
37 J2600G22000 O-ring 1 G220
38 11434210151 Base 1
39 01711007300 Box 1
40 314310052561 Super gear 1
2—-4 2.5

. .



GEAR BOX ASS'Y (STANDARD) (AC20, 25HP, 4000 rpm) (ST-25)

Unit No. 51711001200

GEAR BOX ASS'Y (STANDARD) (AC20, 25HP, 4000 rpm) (ST-25)

Unit No. 51711001200

No. Parts No. Parts name Q'ty Remarks

41 41431005500 Cap 1

42 A41JJOOMOSO Washer 3 Mb

43 AO0OBCB0O50140 Skt. HD. cap scr. 3 M5EXx14

44 J2600G05500 O-ring 1 G55

45 41431005321 Cap 1

46 EO0O0000B83050 Ball bearing 1 8305 (NSK)

47 A35000S2050 Retain ring 1 S256

48 J2600G07500 O-ring 1 G775

49 41711007380 Cap 1

50 EO00000683070 Ball bearing I 6307 (NSK)

51 A33000ANO7TO Bearing LK. nut 1 ANO7

.52 A34000AW070 Bearing LK. washer 1 AWO7

583 41711007390 Collar 1

54 GZ29KHO00380 0il gauge 1 V A —H L (KOUHOU)

556 31711005871 Pipe 1

56 41431005441 Bracket 1

57 J2600G02500 O-ring 1 G265

58 A06CB0O80250 Skt. HD. cap scr. 3 M8X25

59 H36800003S80 Skt. pipe plug 1 3/8

60 A0B6CB160600 Skt. HD. cap scr. 4 M16X860

61 A43JJO0OM160 Spring washer 4 For M16

62 414310059810 Washer 6

63 31711007351 Shaft 1

64 A35000S0480 Retain ring 1 S—48

65 314310056260 Super gear 1

66 A1405050650 Key 1

67 31431005280 Super gear 1

68 21711007320 Shaft 1

69 A1910080500 Key 1 10xXx8x%x50

70 A1912080500 Key 1 +12X8X50

71 31711007360 Super gear 1

72 21711007370 Super gear i1

73 JO1ACZ2861EO0 0il seal il AC2861ED(S type) (NOK)

74 FO0O4NPOOO9O0O Roller bearing 1 NN3010CC1P5

76 41711007330 Cap 1

76 A0BCBO0O80200 Skt. HD. cap scr. 4 M8X20

77 A35000S0500 Retain ring 1. S—50

78 A06CB0O80160O Skt. HD. cap scr. 4 M8x16

79 A41JJ0O0OMOS8O Yasher 4 M8

80 G32KW000020 0il cap 1 KRM— A 2 (KYOWA)
2—-6

No. Parts No. Parts name Q'ty Remarks

81 314310054861 Plate 1

82 31431005470 Packing 1

83 JO1ACZ2847EO 0il seal 1 AC2847E0 (SC type) (NOK)
84 .EOOOON10100 Roller bearing 1 N1010 (NSK)
85 41431005800 Spacer 1

86 EOOOONF3050 Roller bearing 1 NF305 (NSK)
87 J2600S05600 O0-ring 1 S56

88 A35000S0250 Retain ring 1 S25

89 41711007340 Cap 1

90 A18010X0450 Voodruff key 1 10x45

91 A33000ANOTO0 Bearing LK. nut 1 ANO7

92 A34000AWO0T7O Bearing LK. washer 1 AWQO7

93 41431005430 Washer 1

94 21711205080 Pulley 1 20.25HP 4000 rpn
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GEAR BOX ASS'Y (STD.) (AC20, 25HP, 3000 rpm) (ST-25)

Unit No. 51711001100

GEAR BOX ASS'Y (C-axis) (AC20,25HP, 3000 rem) (ST-25)

Unit No. 51721000100

No. Parts No. Parts name Q'ty Remarks

104 AO0BCB0O80800O Skt. HD. cap ser. 2 M8X80

1056 41711008010 Block 1 (DENSBER)

106 - Spring hose 1 S19%Xx1000

107 H2Z25UY000050 Hose band 2 AH—-1025 (SUGITA)
108 G3Z2ZKW000040 0il cap 1 KRM—A4 (KYQUWA)
109 H2Z5UY000320 Hose Jjoint 2 H—1025 (SUGITA)
110 41711008030 Hose 1 (TOUKAI)

111 HZ28TQ1200860 Adapter 1 12-0606 (TOUKAI)
112 HZ3NN0O02270 Socket 1 SCS—PT3,/8 (NTN)
113 H3600003S80 Skt. pipe plug 1 PT3./8 (NTN)

No. Parts No. Parts name Q'ty Remarks

104 A06CB0O8080O Skt. HD. cap scr. 2 M8x80

105 41711008010 Block 1 (DENSBER)

106 Spring hose 1 S-19xXx1000

107 .H25UY000050 Hose band 2 AH—1025 (SUGITA)
108 G3ZKW000040 0il cap 1 KRM~—A4 (KYOUWA)
109 H25UY000320 Hose Jjoint 2 H—1025 (SUGITA)
110 41711008030 Hose 1 (TOUKAI) -

111 HZ28TQ120060 . Adapter 1 12—-0606 (TOUKAI)
112 HZ23NNQ02270 Socket 1 SCS—PT3,/8 (NTN)
113 H3B00003S80 Skt. pire plug 1 PT3,/8 (NTN)

2—10
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GEAR BOX ASS'Y (For C-axis type) (ST-25)

Unit No. 51721000100

GEAR BOX ASS'Y

(For C-axis type) (ST-25)

Unit No. 51721000100

No. Parts No. Parts name Q'ty . Remarks
1 21721007410 Piston 1 -
2 A0OBCBO60200O Skt. HD. cap scr. 2 MB6X20
3 A43JJ0O00MO0OSBO Spring washer 2 M6
4 21711005591 Cylinder 1
5 31711005620 Piston 1 .
6 J2600P03600 0-ring 1 P—-36
7 A0OBCB08100O0 Skt. HD. cap scr. & M8X100
8 J2600P02200 - O0-ring 1 pPz2
9 HZ600P03500 0-ring 1 P35
10 J2600G0B000 O-ring 1 G60
11 21721007400 Cylinder 1
12 J2600P02900 O-ring 1 P29
13 J2600G06500 O-ring 1 Geb
14 A15B06X0120  Skt. set ser. 1 M6 X1 2 (Flat p.)
15 J26800P02600 O-ring 1 P26
16 A10010X0800 Parallel pin 1 $10h7X80
17 A3500050240 Retain ring 2 S24
18 31431005400 Shifter 1
19 A15B0OB6X0060 Skt. set scr. 2 M6 X 6 (Flat p.)
20 417110056570 Dog . 1
21 J2600P02600 0-ring 1 P26
22 J2600G04000 0-ring 1 G40
283 41440127290 Cap 1
24 31721007420 Bracket 1
25 R25YB001120 Micro switch 3 SL1-KK
26 A0BCBO060160 Skt. HD. cap scr. 2 M6X16
27 A43JJ0O0OMOG6GO Spring washer 2
28 G518SvV000520 BC element 1 (SHOUKETSU)
29 H36800001S80 Skt. pipe plug 2 PT1/8
30 HZ23NNOOOOS8O Nipple 3 " PA8S8PT1/4 (NTN)
31 Stainless pipe 1 $8X3000
32 EOOOKRZ2ZLLO Cam follower “1 KRZ22LL (NTN)
33 A43JJ0O0OM1O0O Spring washer 1 M10O
34 A40JJ0O00OM10O Hex. nut 1 M1O
35 A15C068X0100 Skt. set scr. (Cone p.) 1 M6Xx10
- 36 A0BCB120350 Skt. HD. cap scr. 4 ' M12X35
37 J26800G22000 0-ring 1 G220
38 11434210151 Base 1
39 01711007300 Box 1
40 31431005251 Super gear 1
2—12

No. Parts No. Parts name Q'ty Remarks

41 41431005500 Cap 1

42 A41JJOOMO5SO Washer 3 M5

43 A0OBCBO050140 Skt. HD. cap scr. 3 MEX 14

44 : J2600G05500 0-ring 1 G55

45 414310065321 Cap 1

46 EO0O0000683050 Ball bearing 1 8305 (NSK)
47 A35000S0250 Retain ring 1 S25

48 J2600G07500 O0-ring 1 G75

49 41711007380 Cap 1

50 EQ000083070 Ball bearing 1 6307 (NSK)
51 A33000ANOTO Bearing LK. nut 1 ANOT7

52 A34000AWO0T7O Bearing LK. washer 1 AWOT7

53 41711007390 Collar 1

54 G29KH000380 0il gauge 1 V A — H L (KOUHOU)
556 317110056671 Pipe 1

56 414310056441 Bracket 1

57 J2600G02500 0-ring 1 G25

58 A0BCB080250 Skt. HD. cap scr. 3 M8x25

59 H3600003S80 Skt. pipe plug 1 3/8

60 AO0BCB160600 Skt. HD. cap scr. 4 M168xX60
61 A43JJO0OM160 Spring washer 4 For M1 6

62 41431005910  Vasher 6

63 31711007351 Shaft 1

64 A35000S0480  Retain ring 1 S-48

65 31431005260 Super gear 1

66 A1405050650 Key 1

67 31431005280 Super gear 1

68 21711007320 Shaft 1

69 A1910080500 Key 1 10x8x%x580
70 A1912080500 Key 1 12xXx8x%x50
71 31711007360 Super gear 1

72 21711007370 Super gear 1

73 JO1AC2861EO0 0il seal 1 AC2861E0(SC type) (NOK)
74 FO4NPOOOSOO Roller bearing 1 NN3010CC1P5

75 41711007330 Cap 1

76 A06CB080200 Skt. HD. cap scr. 4 M8x20

77 A35000S0500 Retain ring 1 S—50

78 A0O6CB080160 Skt. HD. cap scr. 4 M8X16

79 A41JJ00MOS8SO Washer 4 - M8

80 G32KW0O00020 0il cap 1 KRM—A2 (KYOVA)

2—-13




GEAR BOX ASS'Y (For C-axis type) (ST-25)

Unit No. 51721000100

No. Parts No. Parts name Q'ty Remarks

81 31431005460 Plate 1

82 31431005470 Packing 1

83 JO1AC2847EOQ 0il seal 1 AC2847E0(SC type) (NOK)
84 ., EOOOON1010O Roller bearing 1 N1010 (NSK)
85 41431005800 Spacer 1

86 EOOOONF3050 Roller bearing 1 NF305 (NSK)
87 J2600S05600 O-ring 1 S56

88 A35000S0250 Retain ring 1 S25

89 41711007340 Cap 1

90 A18010X0450 Woodruff key 1 10X456

91 A33000ANOTO Bearing LK. nut 1 ANO7

92 A34000AWO07O Bearing LK. washer 1 AWO7

93 41431005430 Washer 1

94 21711007310 Pulley 1 20.251rp 3000, 4000RPM
95

96

97

98 Al1431008040 Key 1 10xX8%x40
99 41464210540 Bolt 2 .

100 A40JJ00M160 Hex. nut 4 For M1 6

101 A15B16X0800 Skt. set scr. 2 M16x80(Flat p.)
102 A15B0O06X0160 Skt. set scr. 4 M6 X 16 (Flat p.)
103 J2600G08000 0-ring 1 G990

104 ° '

1056

106

107

108

109 d
110

2—14
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|

GEAR BOX ASS'Y (25HP 2200RPM) (ST-30)

List No. 51731000100

GEAR BOX ASS'Y (25 HP 3000RPM) (ST-30)

List No. 51731000200

Ref . No. Parts No. Parts Name Qt'y Remarks
1 117310075560 Box -1
2 A0OBCB160400 Skt. HD. cap scr. 4 M16X40
3 41431005910 Washer 4
4 A43JJ00M1860 Spring washer 4 M1e6
5
6 A0OBCB120400 Skt. HD. cap scr. 4 M12XxXx40
7 A43JJ00M120 Spring LK. washer 4 M12
8 31731007480 Base ! 1
9 AO6CB120350  Skt. HD. cap scr. 4 M12x35
10 41731007470 Cap ‘ 1
11 AOBCB080150 Skt. HD. cap scr. 4 M8X15
12 21731007530 Shaft ' 1
13 A35000S0850  Retain ring C type =il sS85
14 E0000080170 Ball bearing 1 #6017 (NTN)
15 EOOONN30170 Roller bearing 1 HNN3017 (NTN)
16 417310074860 Ring 1
17 A35000S0850 Retain ring C type 1 sS85
18 A34000AWO07O0 Bearing LK. washer 1 AWO7?
19 A33000ANO7O0O Bearing LK. nut 1 ANO7
20 31731007510 Cap . 1
21 A06CB080250 Skt. HD. cap scr. 4 M8x25
22 31731007540 Pulley 1 :
23 A18010X0450 Woodruff key 1 10x45
24 A40JJ0O00M160 Hex. nut 4 M16
25 41464210540 Bolt 2
26 A15B18X0800 Skt. set scr. (Flat.p.) 2 M16Xx80
27 41431005910 Washer 2
28
29
30
31
32
33 ']
34
35
36
37
38
39
40

2—16

Ref.No. Parts No. Parts Name Qt'y Remarks
1 11731007550 Box 1
2 A0OBCB16040O0 Skt. HD. cap scr. 4 M16X40
3 41431005910 Washer 4
4 A43JJ0O0OM160O Spring washer 4 M16
5
6 A0OBCB120400 Skt. HD. cap scr. 4 M12Xx40
7 A43JJ00M120 Spring LK. washer 4 M12
8 31731007480 Base 1
9 A06BCB120350 Skt. HD. cap scr. 4 M12X3656
10 41731007470 Cap 1
11 A06CB080150 Skt. HD. cap scr. 4 M8X15
12 21731007530 Shaft 1
13 A35000S0850  Retain ring C type 1 sS85
14 EOO000060170 Ball bearing 1 #6017 (NTN)
15 EOOONN30170 Roller bearing 1 #NN3017 (NTN)
186 41731007460 Ring 1 A
17 A35000S0850 Retain ring C type 1 S85
18 A34000AWO07O Bearing LK. washer 1 AWO7
19 A33000ANO7TO Bearing LK. nut 1 ANO7
20 31731007510 Cap 1
21 A08CB0O080250 Skt. HD. cap scr. 4 M8xXx25b
22 31731007560 Pulley 1
23 A18010X0450 Woodruff key 1 10x45
24 A40JJ0O0OM160O . Hex. nut 4 M16
25 414684210540 . Bolt 2
26 A15B18X0800 Skt. set scr. (Flat.p.) 2 M16X80
27 414310056910 Washer 2
28 :
29 r
30
31
32
33
34
35
36
37
38
39
40
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GEAR BOX ASS'Y (30 HP 2200RPM) (ST-30)

List No. 51731000300

GEAR BOX ASS'Y (30HP 3000RPM)

List No. 51731000400

Ref.No. Parts No. Parts Name Qt'y Remarks
1 11731007550 Box -1
2 A0BCB160400O0 Skt. HD. cap scr. 4 M16Xx40
3 41431005910 Washer 4
4 A43JJO00M160 Spring washer 4 M16
B
6 A0OB6CB0O60400O0 Skt. HD. cap scr. 4 MB6X40
7 A43JJ00MOGBO Spring LK. washer 4 M6
8 31731007520 Base 1
9 A0BCB120350 Skt. HD. cap scr. 4 M12X35
10 41731007470 Cap 1
11 AO0OB8CB080150 Skt. HD. cap scr. 4 M8X156
12 21731007520 Shaft 1
13 A35000S0850  Retain ring C type 1 S85
14 EO0Q0060170 Ball bearing 1 #6017 (NTN)
15 EOOONNS30170 Roller bearing "1 HNN3017 (NTN)
16 41731007460 Ring 1
17 A35000S0850 Retain ring C type 1 S85
18 A34000AWO07O0 Bearing LK. washer 1 AWO7
19 A33000ANOTO Bearing LK. nut 1 ANO7
20 31731007510 Cap , 1
21 A0B8CB080250 Skt. HD. cap scr. 4 M8X25
22 31731007540 Pulley 1
23 A18010X0450 Woodruff key 1 10xX45
24 A40JJOOM160 Hex. nut 4 M16
25 41464210540 Bolt 2
26 A15B16X0800 Skt. set scr. (Flat.p.) 2 M16X80
27 41431005910 Washer 2
28
29
30
31
32
313 g
34
35
36
37
38
39
40

2-18

Ref.No. Parts No. Parts Name Qt'y Remarks
1 11731007560 Box 1
2 A0BCB160400 Skt. HD. cap scr. 4 M16X%X40
3 41431005910 Washer 4
4 A43JJ00M16O Spring washer 4 M1l6
5
6 A0BCB0O060400 Skt. HD. cap scr. 4 MBXx40
7 A43JJ0O00MO6BO Spring LK. washer 4 M6
8 31731007520 Base 1
9 A06CB120350 Skt. HD. cap scr. 4 M12X35
10 41731007470 Cap 1
11 AO0BCB080150 Skt. HD. cap scr. 4 M8X15
12 21731007520 Shaft 1 _
13 A35000S0850 Retain ring C type 1 S85
14 EO0000060170 Ball bearing 1 #6017 (NTN)
15 EOOONN30170 Roller bearing 1 #NN3017 (NTN)
18 41731007460 Ring 1 ‘
17 A35000S0850 Retain ring C type 1 S856
18 A34000AWO07O Bearing LK. washer 1 AWOT7
19 A33000ANOTO Bearing LK. nut 1 ANO7
20 31731007510 Cap 1
21 A06CB080250 Skt. HD. cap scr. 4 M8x25
22 - 31731007660 Pulley 1 ,
23 A18010X0450 Woodruff key 1 10x45
24 A40JJ0OOM160 - Hex. nut 4 M16
25 41464210540 - Bolt 2
26 A15B16X0800 Skt. set ser. (Flat.p.) 2 M16X80
27 41431005910 Washer 2
28 !
29 ' ,
30 l
31 [
32 1
33 [
34 |
35
36°
37
38
39
40 d
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TURRET ASS'Y(1/7) (60 tool) (Armless ATC)

List No. 51721500100

No. Parts No. Parts name Q'ty Remarks
1 31711554301  Shaft 1
2 EOO0O0B6005ZZ0  Ball bearing 2 6005ZZ (NTN)
3 A140807050N Key 1 8X7X50
4 21711554380  Bracket 1 :
5 EO0006002ZZ0 Ball bearing 2 6002ZZ (NTN)
6 AOBCBO60200  Skt. HD. cap scr. .3 M6 x20
7 31711554292  Sprocket 1 (TSUBAKIMOTO)
8 21711554371 Housing 1
9 41711554130  Cover 1 :
10 A1B6A05X0140  Flat HD. cap scr. 4 M5Xx14
11 21711554420  Guide 1
12 AOBCBO80400  Skt. HD. cap scr. 2 M8x40
13 A0OBCBO80250  Skt. HD. cap scr. 4 M8x25
14
15
16 A12008X0300  Spring pin 2 $8x%x30
17 21711554362  Guide 1
18 AO0OBCB0O80250  Skt. HD. cap ser. 6 M8x25
19
20 A12008X0300  Spring pin 2 $8x%x30
21 41711554642 Cam | 1
22 41711554230 Pin 2
23 A15A06X0100  Skt. set scr. 1 M6 X1 0 (Dog p.)
24 41711554160  Block 1
25 AOBCBO0O80350  Skt. HD. cap scr. 2 M8x 35
26 A17HF121000  Hex. HD. cap scr. 1 M12x100
27 A40JJ0O0OM120' Hex. nut 1 M12
28 A49PY000470  Spring 10 31.5%16.3%1.25t
29 41711554091  Joint -1
30 41711549261 Stopper 1
31 G20SV004703 Cylinder 1, (SHOUKETSU)
32 A24SV000320  Hex. nut 1 NTH-040 (SHOUKETSU)
33 A06CB100300  Skt. HD. cap scr. 4 M10x30
34 A43JJO0OM100O Spring washer 4 M10O
35 31711564665 Plate 1
36 :
37 41711554852  Shaft 1
38 A35000S0150  Retain ring 1 S—-15
39 41711548460 Pin ‘2
40 A15B08X0080  Skt. set scr. .2 M8 x 8 (Dog. ».)
3-5

TURRET ASS'Y(1/7)

(60 tool) (Armless ATC)

List No. 51721500100

No. Parts No. Parts name Q'ty Remarks

41 A15B0OB6X0080  Skt. set ser. (Flat p.) 2 M6 X 8

42 A15C06X0120 Skt. set scr. (Cone p.) 2 MBX12

43 A140505020N Key 1 BxXx5x20

44 31711545171 Super gear 1

45 831711548062 Bracket 1

46 A06CBO0O50100 Skt. HD. cap scr. 3 M5EX10

47 R26YB000980O Proximity switch 4 FL1-2D6-903 (YAHATAKE)
48 41711548040 Plate 1

49 A06CB050100 Skt. HD. cap scr. 3 MEX10

50 41711549130 Collar 1

51 21711548030 Dog 1

52

53

54 21711554430 Shaft 1

556 A06CB100300 Skt. HD. cap scr. 4 M10X30

56 A43JJ0O00M10O Spring washer 4 M10O

57

58 41711554910 Block 1 Base block

59 EOOOLMSB50UUO LM Ball bearing 2 LM50UU (THK)
60

61

62

63 G27FH000180  Base block 1 (NACHI)

64 31711549612 Bracket 1

65 AO06CBO50500 Skt. HD. cap scr. 8 MEX50

66 AO06CB0512650 Skt. HD. cap scr. 4 MEX12656

67 A06CB080140 Skt. HD. cap scr. 3 M8x14

68 A43JJ00MO8O Spring washer 3 M8

69

70

71 G17FHO000450 Flow regulator 1 0CY-GO1-¥-Y-11 (NACHI)
72 G16FHO003170 Solenoid valve 1 SS-G01-C6S-C1-11 (NACHT)
73 G16FH000320 Solenoid valve 1 SA-GO1-A3X-C1-11(NACHI)
74

75 G11FHOO0OO0530 Reducing valve 1 0G-G01-P1<12 (NACHI)
76 G16FHO000390 Solenoid valve 1 SA-GO1-C5-C1-11 (NACHI)
77

78 G50SV001290 Solenoid valve 2 VPV2135-031C-S (SHOUKETSU)
79 :

80 Bracket 1

31711554690

3-6




TURRET ASS'Y(2/7) (B0 tool) (Armless ATC)

List No. 51721500100

TURRET ASS'Y(2/7) (80 tool) (Armless ATC)

List No. 51721500100

No. Parts No. Parts name Q'ty Remarks
81 31711554901 Motor sub plate 1
82 A0100000810 Skt. HD. cap scr. 4 5/16-18UNC % 50
83 H3800001S80 Skt. pipe plug 2 PT1./8
84 41711548171 Bracket 1 ;
85 AO0O6CB0O80160  Skt. HD. cap scr. 2 M8x16
86 R26YB0O000980 Proximity switch 1 FL1-2D6-903 (YAHATAKE)
87 41711545331 Plate 1
88 AO1TKOOOO30 Skt. HD. cap scr. 1 1/4-20UNC % 15.9(TOKYO KEIKI)
89 . \
90
91 41711548162 Dog 1
892 AO0O6CBO0O5K0100 Skt. HD. cap scr. 2 M5EX10
93 31711554632 Shaft 1
94 A06CB080300O Skt. HD. cap scr. 4 M8x30
95 J2600G03500 O-ring 1 G—-35 (NOK)
96 41711548121 Super gear 1
97 A06CB060140 Skt. HD. cap scr. 4 M6X14
98 31711548180 Cover 1
99 41711548191 Packing 1
100 A35000S0750 Retain ring 1 S—-756
101 E0O006015ZZ0 Bearing 1 6015ZZ (NTN)
102 A30TRO001800 Pover lock 1 PL35AS X 060 (TSUBAKIMOTO)
103 21711554611 Turret 1
104 A068CB080200 Skt. HD. cap scr. 6 M8x20
105 31711548201 Housing 1
106 41711545121 Packing 1
107
108 A15B08X0100 Skt. set scr. -2 M8X%X10
109 31711554310 Pulley 1
110 A1907070480 Key 1 TXT7TX48
111
112 31711554340 Shaft 1
113
114 J0O1AB2218E1 0il seal 1 AB2218E1 (NOK)
115 ‘
116 41711548411 Packing 1
117 E7206ADBCS80 Ball bearing 1 ADBCS8 (NSK)
118
119
120 317115654012 Housing 1
3—-7

No. Parts No. Parts name Q'ty Remarks

121 J04SHOO1000 SKY-pack ing 1 S KY — 5 O (SAKAGANT)
122 41801548740 Pin 1

123 J2600P01100 O-ring 4 P11 (NOK)
124 31711548360 Clutch 1

125 ,JO1ABZ2041EO 0il seal 1 AB2041E0 (NOK)
126

127

128 41711546060 Pin 1

129 A16B08X0120 Flat HD. cap scr. 4 M8x12

130 31711655050 Plate 1

131 41711549310 Sering 1

132

133 41711545040 Super gear 1

134 EONKZ20S16RO Niddle bearing 1 NK2016 (NTN)
135 31711643460 Super gear 1

136 E0Q00Q000060070 Ball bearing 2 6007 (NSK)
137 41711544050 Collar 1

138 A34000AW040 Bearing LK. washer 1 AWO04 (NTN)
139 J2600G0O075600 O-ring 1 G75 (NOK)
140 . AB3000ANO40 Bearing LK. nut 1 ANO4 (NTN)
141 A06CB080150 Skt. HD. cap ser. 4 M8X%X15

142 EOO0OAXK11040 Thrust needle bearing 2 AXK1104 (NTN)
143 EOO0OOAS11040 Thrust needle bearing 4 AS1104 (NTN)
144 31711548351 llousing 1

146 41711545030 Collar 1

146 E0000062040 Ball bearing 1 6204 (NSK)
147 41711545270 Housing 1

148 A1407070350 Key 1 TX7X35

149 41711645060 Super gear 1

150 J020G263440 0il seal 1 G26%34x4 (NTN)
161 AO0BCBOBO160 Skt. HD. cap scr. 4 M5EXx16

162 41711548340 Retainer 1 MEX16

153 A33000ANOG60O Bearing LK. nut 1 ANOB6 (NTN)
154 A34000AWO060 Bearing LK. washer 1 AW0O6B6 (NTN)
155

1566 21711555081 Cover 1

157 A06CB080160 Skt. HD. cap scr. 8 M8x16

1568 31711555091 Packing 1

159

160




TURRET ASS'Y(3/7) (80 tool) (Armless ATC)

List No. 51721500100

TURRET ASS'Y(3/7) (80 tool) (Armless ATC)

List No. 51721500100

No. Parts No. Parts name Q'ty Remarks
161 21711554400 Cover 1 (Kouslio)
162 01711554840 Body 1
163 21711554390 Cover 1 (KOUSHO)
164 A16A05X0100 Round iID. cap ser. 8 MEX10
165 ’

166 31711554281 Plate 1

167 A06B6CB080350 Skt. HD. cap scr. 6 M8X 356

168 A12008X0350 Sering pin 2 $8x35

169 A10010X0180 Pin 1. m6-10X% 12 (For sprocket)
170 31711554410 Ball spline 1 (THK)

171 21711554271 Sprocket 1 (TSUBAKIMGTO)
172 AO0BCB080550 Skt. HD. cap scr. 6 M8XxX5656

173 41711551971 Cover 1

174 AO0B6CB0680140 Skt. HD. cap scr. 6 M6X14
175 41711554150 Cover 1

176 41711554180 Plate 1

177 AO0O6CB060140 Skt. HD. cap scr. 4 Mex14
178 EO0006206ZZ0 Ball bearing 1 6206ZZ (NSK)
179 41711548300 Retainer 1

180 A0BCB060140 Skt. HD. cap scr. 2 MB6X14

181 LO1TRO02470 Roller! chain 1 RS100-01 (TSUBAKIMOTO)
182 117115564971 Tool holder 16

183 A12005X0120 Spring pin 32 $5x12

184 A06CB0O80200 Skt. HD. cap scr. 64 M8Xx20
185 A43JJ00MOS8O Spring washer 32 M8

186 A10008X0160 Pin 16 $8X%X16

187 :

188 J2600P02100 O0-ring 1 P-21 (NOK)
189 41131506610 Number plate(01) 1

190 41131506620 Number plate(02) 1

191 41131506630 Nunber plate (03) 1

192 41131506640 Number plate (04) 1

193 41131506650 Number plate(05) . 1

194 41131506660 Number plate(08) 1

196 41131506670 Number plate(07) ' 1

196 41131506680 Number plate (08) 1

197 41131549340 Number plate (09) 1

198 41131549350 Number plate(10) 1

1989 41131549360 Number plate(11) 1

200 41131549370 Number plate(12) 1

No. Parts No. Parts name Q'ty Remarks
201 41711549380 Number plate(13) 1

202 41711549390 Number plate (14) 1

203 41711549400 Number plate(15) 1

204 41711549410 Number plate(16) 1

205 Drive screw 32 ¢ 3

206

207 :

208 A16A05X0100 Round HiD. cap scr. 8 M5X10 41711554180
209

210 31711554951 Plate 1

211 A16B0O3X0100 Flat HD. cap scr. 4 M3Xx6
212

213 41711555490 Housing 1

214 J2600P04600 0-rine 1 P46

215 EOOOHK35160 Niddle bearing 1 HK3516 (NTN)
2186 417116565500 Collar 1

217

218 31711545210 Super gear 1

219 A06CB060300 Skt. HD. cap scr. 4 MB6x30
220 EOOONKX25ZO0 Niddle bearing 2 NKX25Z (N T N)
221 41711548130 Collar 1

222 A1407070200 Key 2 TX?X20
223 21711554620 Can 1

224 21711554450 Sleeve 1

225 .

226 A26B08X0140 Machine screw 6 M8Xx14
227 31711548250 Retainer 1

228 J24NV002740 Dust seal 1 FD4046A0 (NOK)
229 41711548240 Key . 1

230 31711648680 Stroke ball bearing 1 .
231 417115655040 Bush 1

232 A35000HO0750 Retain ring 1 H~-75
233 A06BCB080200 Skt. HD. cap scr. 6 M8x20
234 JOBKRWO8S10 Seal washer 6 W8 S1
235 41711554870 Packing 1

236 31711554860 Plate 1

237 A0100000890 Skt. lD. cap scr. 4 3/8-16UNC-1905
238 41711545250 Packing 1

239 G10SDO0O00O120 Orbit motor 1 H-0B50—-BC4
240
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TURRET ASS'Y(4/7) (60 tool) (Armless ATC)

List No. 51721500100

TURRET ASS'Y(4/7) (60 tool) (Armless ATC)

List No. 51721500100

No. Parts No. Parts name Q'ty Remarks
241 A06B6CB080160 Skt. HD. cap scr. 2 M8X186
242 A43JJ0O00MOS8O Spring washer 2 M8
243 A17HB10080O Hex. HD. cap scr. 1 M10X80
244 A40JJ00M10O Hex. nut 1 M10O
245 217115564440 Plate 1
246 A0B8CB120350 Skt. HD. cap scr. 4 M12x35
247 A43JJ00M120 Spring washer 4 M12
248 A41JJ0O00M120 Washer 4 M12
249 31711204331 Pulley 1
250 A15B08X0100 Skt. set scr, 1 M8 x 1 0 (Flat p.)
251 A15A08X0160 Skt. set scr. 2 M8 X 16 (Dog p.)
252 317116564320 Cover 1
2563 A06CB080150 Skt. HD. cap scr. 3 M8X156
254 A43JJ0O00OMOS8O Spring washer 3 M8
2556
256 A17HB100300 Hex. HD. cap scr. 4 M10X30
257 A43JJO0OM10O Spring washer 4 M1O
258 A41JJ00M10O Washer 4 M10O
259
260 01711555102 Turret 1 1/2 2/2
261 A06CB100500 Skt. HD. cap scr. 2 M10X50
262 A0B8CB100750 Skt. HD. cap scr. 6 M10X75
263 A0B6CB120400 Skt. UD. cap scr. 2 M12x40
264 11711655140 Cover 1 Motor cover
2656 A16B08X0120 Flat HD. cap scr. 3 M8X12
266 A16A068X0120 Round HD. cap scr. 12
267
268
269
270 LO7YMHO000120 V-belt 3 3V—4 75 (MITSUBISHI)
271 417115498560 Plug 1
272 41711546990 Bracket 1 For counter balance
273 A06CB080250 Skt. HD. cap scr. 4 M8X%x25
274 41111500590 Bolt 4
275 31711554590 Retainer ' 1 (H side)
276 31711554350 Wiper 1
277 A16A08X0160 Round HD. cap scr. [5) M8X16
278 217115649071 Gib 1
279 317115654601 Retainer 1 (TL side)
280

3-11

No. Parts No. Parts name Q'ty Remarks
281 31711554260 Guide 4

282 A0B8CBO060160 Skt. D. cap scr. 24 MBX16
283 31711554240 Guide 4

284 A0BCB0O060460 Skt. HID. cap scr. 8 MBX16
285 31711554260 Guide 4
2886 A06CB060180 Skt. HD. cap scr. 8 M6Xx16
287 21711549081 Gib 2 ,
288 31711554710 Shim 1 (TL side)
289 31711554720 Shim 1 (H side)
290 217118654500 Cover 1
291 AO0O6CBO060100O0 Skt. HD. cap scr. 7 M6x10
292 217115645611 Cover 1
293 AO06CB060100 Skt. HD. cap scr. 7 M6X10
294 31711554832 Cover 1
295 A06CB080200 Skt. HD. cap scr. 2 M8X%x20
296 41711554810 Packing 16
297 21711655571 Plate 1
298 AO0OBCB0O50160 Skt. IID. cap scr. 8 M5EX16
299 2171165654581 Plate 1

300 AO06CBO0O50160 Skt. HD. cap scr. 7 MEX16
301 11711554553 Cover 1

302 117115545660 Cover 1

303" AOBCB0O080250 Skt. UD. cap scr. 2 M8Xx25
304 AO06CB0O80200 Skt. HD. cap scr. 5 M8x20
305 4171165651290 Pin | 1

306 J1100PO0O22A0 O-ring 1 P—-22A (NOK)
307

308 21711549432 Manifold 1
309 A06CB080350 Skt. HD. cap scr. 3 M8X 356
310 217116564730 Cover 1 ;
311 A06CB081250 Skt. HD. cap scr. 3 M8x125
312 J0O1AB1508EO0O 0il seal 1 AB1508E0O (NOK)
313 4171155654671 Pipe 1
314 G29KHOO00O010 0il gauge 2 VHi-01-HL (KOUHoU)
315 31711654530 Plate 1
316 A06CBOB60100 Skt, HD. cap scr. 2 M6Xx10
317 31711554680 Cover 1
318 A00CBO60140 Skt. HD. cap scr. 6 M6X14
319 31711654700 Block 1
320 A0BCBO0O80650 Skt. HD. cap scr. 2 M8x65
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TURRET ASS'Y(5/7) (B0 tool) (Armless ATC)

List No. 51721500100

TURRET ASS'Y(5/7) (60 tool) (Armless ATC)

List No. 51721500100

No. Parts Ho. Parts name ty Remarks
321 41711554650 Bolt 1

322 A04JJ0O0OM1O0O Hex. nut 2 M12

323 31711552800 Piston 1

324 J2600P05200 O-ring 1 P—-52 (NOK)
326 J04SHO000240 SKY-packing 1 SKY —~ 2 O (SAKAGAMI)
326 A49PYO00067O0 Spring 6 40X 20, 4X2, 25t
327 31711552791 Cover 1

328 A068CB080250 Skt. HD. cap scr. 6 M8X25
329 J2600G05500 O-ring 1 G—-55 (NOK)
330 J2600P02000 O-ring 1 P—-20 (NOK)
331 21711552781 Cover 1

332 A06CB0O80650 Skt. HID. cap scr. 3 M8X65
333 41711552820 Block 1

334 AO06B6CBO060160 Skt. HD. cap scr. 2 MB6X16
336 A43JJOOMOS6BO Spring washer 2 M6

336 A12004X0200 Spring pin 1 $4X%X20
337

338 417115652810 Dog 1

339 41711552851 Bracket 1

340 A06CB080140 Skt. HD. cap scr. 2 M8x14
341 !

342

343

344

345 R26YB0O00980 Proximity switch 1 FL1-2D6-903 (YAMATAKE HANEWEL)
346 41711554170 Plate 6 (Kousiio)

347 21711554541 Cover 1

348 AO06CB060100O Skt. HD. cap scr. "B M6X10

349 31711564330 Housing 1

3560 A06BCB080350 Skt. HD. cap scr. 6 M8X35
351

362

363 41711555120 Pressure gauge 1 (ASAIIT KEIKI)
354 H23NNO001990 Nipple 1 PZASPT1/4 (NTN)
3566 H23NNOOOOS8O Nipple 1 PA8PT1/4 (NTN)
356 Stainless pipe 1 ¢$8xXx300
367

3658

369

360

3—-13

No. Parts No. Parts name Q'ty Remarks
361 41711554920 Flexible hose 2 70X9X1000 For orbit motor
(TOKAI)

362 41711554930 Flexible hose 2 70X6X850 For cylinder
: (TOKAI)

363 41711554940 Flexible hose 2 T0X6X750 For tool clamp
' (TOKAI)

364 HZ28TQ160060 Adaptor 6 16—-04-04

365

366 H23NNOOOOSBO Elbow 2 PB12PT3/8 Base block (N T N)

367 HZ23NNO0O00430 Elbow 2 PBB12P3/8 Base block (N TN)

368 Stainless pipe 1 $12%X1400

369

370

371

372

373 HZ3NMOO0O0O0OZ20 Nipple 6 PA10P1/4 (NTN)

374 H23NN0O0O00OZ240 Nipple 2 PB10PT3/8 (N T N)

375 HZ2Z3NNO00250 Nipple 4 PA6PT1/4 (NTN)

376

377

378 Stainless pipe 1 $10xX1500

379 Stainless pipe 1 $6XxX800

380

381

382 .H28TQ160060 Adaptor 6 16~0606 (N T N)

383 HZ23NNOOO700 Busing 2 BUT3/8 X1/4 Cylinder (N'TIN)

384

385

386

387 ‘

388

389

390 31711554980 Base 16

391 41711561871 Bush 32

392 41711551840 Pin 32

393 417115561860 Cusion 64

394 41711551931  Pin" 2

395 41711551910 Spring 32

396

397

398

399

400

3—14




TURRET ASS'Y(6/7) (60 tool) (Armless ATC)

List No. 51721500100

TURRET ASS'Y(6/7) (60 tool) (Armless ATC)

List No. 51721500100

No. Parts No. Parts name Q'ty Remarks
401 31711552881 Cover 16

402 41711552970 Plate .16

403 41711552960 Packing 16

404

405 41711564990 Plate 16

406 41711555000 Packing 16

407 41711555010 Collar ‘84

408 A0BCB0S50100 Skt. HiD. cap scr. 64 M5EX10
409 41711552891 Wiper 16

410 4171165652901 Plate 16

411 A06CB0O50100 Skt. HD. cap ser. 32 MEX10
412 41711555020 Plate 16

413 31711555071 Packing 1 Turret Lower
414 31711555061 Plate 1 Turret Lover
415 A16A08X0160 Round HD. cap scr. 6 M8X16
416 H10SF000630 Pipe band 2 PZ0108 (SHOUWA)
417 A1B8A05X0080 lRound ID. cap scr. 2 M5xX8
418 H3600001S80 Skt. pipe plug 2 PT1/8(31711554830) -
419 Cupper pipe 1 ¢$¢8x2500
420 H23NNOO0O0O260 Nipple 1 PA8PT1/8 (N'T N)
421 H23NNOO1260 Union' 1 PE8 (NTN)
422 EOOPBAGEO1O Nozzle 2 PBA-8E0O1 (TOMUSON)
423

424

425

426 A0BCBO060200 Skt. HID. cap scr. 32 M6 x20
427 EIR08120100 Collar 64 IR8X12X10 (NTN)
428 A0BCB100300 Skt. HD. cap scr. 1 M10X30
429 A41JJOOMOSO Vasher 8 Mb

430 A41JJ0O00MOSBO Washer 7 Mb

431 A43JJ0O0OMOS8O Sering washer 6 M8

432 A06CB080200 Skt. HID. cap scr. 6 M8x20
433 A41JJOOMOS50 Washer 3 Mb

434 J2600P0O00T700 O-ring 1 P7

435 A43JJ0O0OMOS8O Spring washer 2 M8

436 Al16A04X0080 Round HD. cap scr. 6 M4 x8
437 A41JJ00MO40 Vasher . B M4

438 A41JJ0O0OMOBO Washer 12 M6

439 A06CB080950 Skt. NID. cap scr. 4 M8x95
440 A41JJOOMOGO Washer 12 M6

3-16

No. Parts No. ‘Parts name Q'ty Remarks
441 A41JJO0OMOBO Vasher 3 M5
442 A1405050250 Key 1 EX5Xx256
443 AQ6CB080500 Skt. UD. cap scr. 2 M8X50
444 A06CB080200 Skt. HD. cap scr. 2 M8x20
445 A06CB060080O0O Skt. IID. cap scr. 4 MB6 X8
446 A43JJ00MOBO Spring washer 4 M6
447 A1lB6A04X0200 Round HD. cap scr. 1 M4 XxX20
448 A41JJ0O00MO40 Washer 1 M4
449 A43JJ0O00MO8O Spring washer 6 M8
450 A41JJ00MOSBO Washer 8 Mb
451 A41JJOOMOSO Washer 8 M5
452 A15B08X0080 Skt. set scr. 1 M8 x 8 (Flat p.)
453 J2600S11200 O-ring 1 Ss112
454 J2600S10000 0-ring 1 S100
455 A15B08X0100 Skt. set ser. 1 M8 X1 0 (Flat p.)
456 A41JJ0O00MOS8O Vasher 2 M8
457 A43JJ0O00OMOS8SO Spring washer 6 M8
458 A43JJOOMOS8O Sering washer 4 M8
459 417115655980 Packing 1
460 A41JJ0O00OMOS8O Washer 2 M8
461 H3600001S80 Skt. pipe plug 2 PT1/8
462 H3600001S80 Skt. pipe plug 1 PT1/8
463 A43JJOOM10O Spring washer 8 -M10
464 A41JJO0OMOS8O Washer 6 M8
465 ‘41711648981 Plate 2
466 A16A04X0060 Round HD. cap scr. 10 M4 X6
467 A41JJ0O00MO40 Washer 10 M4
468 H12LAM62540 Sleeve 4 106254 (LUBE)
469 H12LAMB2520 Bushing 2 106252 (LUBE)
470 ¢
471 H12LAMBOOS9O0 Flow unit 2 HJB-0 105009 (LUBE)
472 H12LAM62510 Nut 2 106251 (LUBE)
473 H12LA001880 Adaptor 1 10600 2 (LUBE)
474 H1Z2LAMB87730 Hose 1 106 77 3 (800mm) (LUBE)
475
476
477
478
479
480




TURRET ASS'Y(7/7)

(80 tool) (Armless ATC)

List No. 51721500100

No. Parts No. Parts name Q'ty Remarks
481 Hose 1 $ 10X 3000 (NITTA)
482 H13NTO0O01090 Elbow 2 DL10-PT1/4(NITTA)
483 H13NTO001730 Elbow 5 DL10-PT3/8 (NITTA)
484 Pipe 1 $6x200 (SHOUKETSU)
485 Stainless pipe 1 ¢ 10X 1500 Coolant
486 H13NT001740 Union tee 1 UDT 1 O NITTA)
487 H14SV000580 Elbow union 1 DL O6—0 1 (SHOUKETSU)
488 H12LAM64010 Junction bars 1 10640 1 (LUBE)
489 H1Z2LAM625650 Plug 1 106 255 (LUBE)
490 H14SV001340 Elbow union 1 DL 08 —0 1 (SIOUKETSU)
491 H14SV000230 Half union 1 HO08-01
492 Hose 1 ¢ 8X
493 41711553440 Plate 1
494 41711653470 Cover 1
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FX MAGRE SCALE ASS'Y

List No. 51712400200

No. Parts No. Parts name Q'ty Remarks
1 K11SNOO1130 Magne scale 1 (SONY)
2 KI11SN0O0OO0O160O Detector 1 (SONY)
3 11719114120 Cover 1
4 A0BCB0O50180 Skt. HD. cap scr. 6 MEX18
5 "‘AOGCBOBO6OO Skt. HD. cap scr. 2 MEX60
6 21719114130 Plate 1
7 A11006X0280 Taper pin 2 s6X28
8 A0BCB080200O0 Skt, HD. cap scr. 4 M8x20 -
9 21719114142 Plate 1
10 A0BCB0O80700 Skt. HD. cap scr. 3 M8Xx70
11 A168B08X0160 Flat HD. cap scr. 4 M8X16
12 31719114162 Bracket 1
13 A12006X0400 Spring pin 2 $68xX40
14 AO06CBO0O80300 Skt. ND. cap scr. 2 M8x30
15 417191141860 Wiper 1 (NITTA)
16 A41JJOOMOBO Washer 6 M6
17 A16A06X0100 Round HD. cap scr. 6 M6Xx10
18 41719114170 Viper 1 (NITTA)
189 A41JJ0O00MOBO Yasher 2 M6
20 A16A06X0100 Round HD. cap scr. 2 M6X10
21 41719114180 Wiper 1 (NITTA)
22 A41JJOOMOBO Washer 2 M6
23 A1B6A06X0100 Round HD. cap scr. 1 MBX10
24 41719113631 Cover 1
25 41719113641 Plate 1
26 41719113621 Packing 1
27 A0BCB040060 Skt. HD. cap scr. 4 M4 x6
28 A41JJ00MO0O40 Vasher 4 M4
29 41749113601 Cover 1 ‘
30 A06CBO050100 Skt. HD. cap scr. 2 M5%X10
31 A41JJO0OMOS5O Washer 2 M5
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X-AXIS FLEED BOX ASS'Y

List No. 51712500200

X-AXIS FEED BOX ASS'Y

List No. 51712500200

No. Parts No. Parts name Q'ty Remarks
1 11712507091 Bracket 1
2 AlLIF0O8X0320 Taper pin tap. e. 2 $8x32
3 AOBCB0O80250 Skt. HD. cap scr. 5 M8x25
4 LO8MHO00020 Timing blet 1 21 0L 100 (MITSUROSIIT)
5 31712507080 Base 1
6 AOBCBO80300 .Skt. HD. cap scr. 4 M8x30
7 A43JJO0OMOS8O Spring LK. washer 4 M8
8 41712507450 Vasher - 4 M8
9 AQ06CB0O50120 Skt. 1D, .cap scr. 3 MEX12
10 41712507070 Cushion 1
11 A0BCBOB0200 Skt. lD. cap scr. 6 M6Xx20
12 41712507060 Retainer 1 ’
13 41112500671 Spacer 1
14 E35TAAO06DBO Radial ball bearing 1 25TAAOG DB (NACHI)
15 41422506700 Spacer 1
16 A18005X0220 Woodruff key 1 Ex22
17 41612506291 Pulley 1 24L100
18 A120068X0160 Spring pin i 2 $6EX16
19 A34000AW040 Bearing LK. washer 2 AWO4
20 41112500562 Lock nut 2
21 41572504180 Ring 1
22 A0B6CB0B8018680 Skt. BD. cap scr. 4 M6 X186
23 A15B0O5X0050 Skt. set scr. 8 M5 X5 (Flat p.)
24 L10OMNOO0O400 Coupling 1 DS3900 (MIKI PULLEY)
25 AO6CBOS50160  Skt. HD. cap scr. 3 M5EX16
26 J2600P01500 O-ring 1 P—15 (NOK)
27 41612506270 Piston 1
28 H23NNO0O00O27O0 Pipe fitting 1 PB80PT1/8 (NTN)
29 J2600P02200 O-ring 1 P—-22 (NOK)
30 41612506280 Cylinder 1
31 A50VT000030 Spring 1
32 41612506260 Cap 1
33 AO0OBCBO80700 Skt. HD. cap scr. 4 M8x70
34 31712507102 Cover 1
35 A0BCBO60140 Skt. IID. cap scr. 2 MG6Xx14
36 A41JJ0O00MOBO Yasher 2 M6
37 AO0OBCB0O80250 Skt. HD. cap scr. 4 M8x25
38 A43JJ00MOS8O Spring LK. washer 4 M8
39 41422506021 Pulley 1 "20L100
40 A43JJO0OM10O Spring LK. washer 1 M10

A
|
\V]

No. Parts No. Parts name Q'ty Remarks

41 A40JJOOM100O llex. nut 1 M10O

42 AOGCBO805GO0OO Skt. HD. cap scr. 2 M8X650

43 A0BCB0O80300 Skt. HD. cap scr. 2 M8x30

44 31712507021 Bracket 1

45 Al11TF08X0400 Taper pin tap. e. 2 $8X40

46 41712507030 Shim 1

47 41712507110 Spacer 1

48 FZ2Z0TAA04DBO Ball bearing 1 20TANOADB (NACHTI)

49 41712507040 Retainer 1

50 A06CBOB0160 Skt. HD. cap ser. 4 M6XxX16

51 JO1ACOGLSO0OLEO 0il seal 1 AC1550E0 (NOK)

52 41712507051 . Cushion 1

53 AO6CB0O60140 , Skt. HD. cap scr. 2 MBXx14

54 31421538462 Bracket 1 X-AXIS B/S Bracket

55 A0B6CB060160 Skt. IID, cap scr. 4 M6X16

56 A06CB120250 Skt. HD. cap scr. 2 M12x25 -

57 51718400300 Ball screw 1 (Between center 1000)

58 51718400300 Ball screw 1 (Between center 1500)
5—-3E
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Z-AXTS FEED BOX ASS'Y (MITSUBISHI 1ID-101-12)

Unit No. 51713000200

Z-AXIS FEED BOX ASS'Y (MITSUBISIII 1iD-101-12)

Unit No. 51713000200

No. Parts No. . Parts name Q'iy Remarks
1 AO0BCB120950 Skt. 1ID. cap scr. 2 M12x95
2 A1BBO5X0050 . Skt. set ser. 8 M5 X 5 (Flat p.)
3 41552502730 Joint pin 1
4 A15D04X0050  Skt. set scr. 1 M4 X 5 (Cup p.)
5 41143000344 Lock nut 1
6 A34000AWO060 Bearing LK. washer 1 AWOG6
7 41443008710  Pulley 1 201100~B/S side
8 A18007X0280  Woodruff key 1 7TX28
9 41443008050 Collar 1
10 41443008110 Retainer 1
11 E30TAAO0B6DDBO Ball bearing 1 30TAAOGDE (NACH 1)
12 21713008990 Hlousing 1
13 41443008060 Collar 1
14 JO1ACZO085A1 0il seal 1 AC2085A1 (NOK)
15 A11F08X0500  Taper pin tap. e 2 $8xX50
16 A0O6CB120350 Skt. HD. cap scr. 2 M12x35
17 AO0OB6CBO60200 Skt. WD, cap scr. 6 M6x20
18 AO0OB6CB060400 Skt. HD. cap scr. 6 M6 x40
19 41443008080 Cover 1
20 41143000421 Lock nut 1
21 A34000AWO050 Bearing LK. washer ] AWOS5
22 41443008070 Coltar 1
23 EZ25TAA06DBO Ball bearing 1 25TAAOGDB (NACHI)
24 21443008100 Bracket 1
25 JO1AM2169A0 0il seal 1 AM2169-A0 (NOK)
26 AOBCB080300 Skt. HD. cap ser. 4 M8x30
27 Al11F08X0400 Taper pin tap. e. 2 $8X%X40
28 41443008741 Spacer 1
29
30
31
32
33 :
34 AO6CBO50160  Skt. HD. cap scr. 3 M5x186
35 31443008730 Bracket 1
36 A0BCBO060450 Skt. HD. cap scr. 4 MBx45
37 L10OMNOOO0O400O Coupling 1 DS 390 0 (MIKI PULLEY)
38
39
40

No. Parts No. Parts name Q'ty Remarks

41

42

43 A0BCB120350 Skt. HD. cap scr. 4 M12x35

44 A43JJO0OM120 Spring washer 4 M12

45 A0B6CB120450 Skt. HD. cap scr. 4 M12x45

46 A43JJ0O0OM120 Sering washer 4 M12

47 A41JJ0O00OM120 Vasher 4 M12

48 41572504210 Base 1

49 41443008700 Pulley 1 17H100 ~ M side

50 A30TL0OO1210 Locking element 2 RfN8006 35x% 40

51 A06CB060200 Skt. HD. cap scr. 8 MBX20

52 41113000293.. Flange 1 }

53 LO8MHOO00290 ., Timing belt 1 240H100

54 41718400200 Ball screw 1 (Between center 1000)

655 51718400400 Ball screw 1 (Between center 1500)

!
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CARRIAGE ASS'Y

List No. 51713500200

CARRIAGE ASS'Y

List No. 51713500200

41411540140

01713513474
A41JJOOM100O
A16B08X0160
41443511112

31713513401
A16B08X0140
41713513381
41713513330
AO6CB080200
41713513360
J24NV002260
41713513370
AO6B6CB080250
31713513350

A11M06X0320
JO4SHOO00O030
41713513341
41713513311
41773719170
A16A08X0140
31713513481
R25YB001120
AOG6CB080180
A41JJ0O0OMOS8O

Skt. HD. cap scr.
Plug '

Carriage

Vasher :

Flat UD. cap scr.
Viper

Viper

Flat HID. cap scr.
Cover

Cylinder

Skt. IID. cap scr.
Retainer

SPG packing

Ring

Skt. HD. cap scr.
Bracket

Taper pin thre e.
Dust scraper

Rod

Block

Bolt

Round HD. cap scr.

Bracket

Micro switch

Skt. HD. cap scr.
Vasher

NN

=R e b e e e e ()

NMNNN==ANN=~N

Parts No. Parts name ty Remarks
1 H3600001S80 Skt. pipe plug 1 PT1,/8
2 A06DG0O80200 Skt. HD. cap scr. 4 M8x20
3 J2600P02100 O-ring 1 P21
4 41713513321 Cap 1
5 J2600P01000O0 0-ring 1 P10
6 41411529600 Adjusting bolt 6
7 31713513440 Gib 1
8 41443511130 Wiper 1
9 41713513390 Wiper 1
0O 31713513430 Gib 2
21713513412 Retainer (R) 1
41713513450 Viper 1
A1B8A08X0160 Round HD. cap scr. 9 M8X16
21713513421 Retainer (F) 1
AOBCB080350 8 M8Xx35
3

Retainer 2pcs..
Carriage lpcs..For ¢6.8

M10
M8X 16

M8X%x14

M8x20

SPGY 15x25%8.8 (NOK)

M8x26

$46%x32
S C B 2 O (SAKAGANI)

M8x14

S L 1 — KK (YAMATAKE)
M8x16
M8

No. Parts No. Parts name ty Remarks
41 31713513462  Bracket 1
42 R25YB0O001110 Wicro switch 1 S L 1 —E K (YAMATAKE)
43 AO06CB080200 Skt. -HD. cap scr. 8 M8x20
44 A43JJO0OMOS8O Sering washer 8 M8
45 31713514990 Bracket 1
46 11713513521 Manifold 1
47 H3600001S80 Skt. pipe plug [5 PT1/8
48 H3600001S40  Skt. pipe plug 2 PT1/4
49 31713513641 Supporter 1
50 A0BCB060160 Skt. 1D. cap scr. 2 MBXxX16
51 A43JJOOMOG6O Spring washer 2 M6
52 .
53 AO0O6CB060160 Skt. HD. cap scr. 4 M6X16
54 - A43JJOOMOG6BO Spring washer 4 M6
56 41775224920 Manifold 1 :
56 G12TK0O0O0040 Relief valve 1 DGMC-3-P-T-C¥-21-JA-SA
: : (TOKYO KEIKI)
57 G14FHO000110 Check valve 1 0C-G01-P1-10 (NACH 1)
58 J2600P00S8O0O0O 0-ring 4 P—-8
59 H3600001S80 Skt. pipe plug 1 PT1./8
60 AOB6CB0b51100 Skt. HD. cap scr. 4 MEX110
61 21713513842 Box . 1
62 41713513851 Packingi 1
63 31713513961 Cover 1
64 A16A05X0080 Round HD. cap scr. 6 MEXS8
65 A41JJ00MOS50 Washer 6 M5 ]
66 H12LA001880 Straight adaptor 3 166002 (LUBE) )
67 H12LA001890 Elbow adaptor 166025 (LUBE)
68 H12LAMB2530 Bushing 106253 (LUBE)
69 H12LAM62710 Tubing insert 106271 (LUBE) =
70 H12LAM62540 Sleeve 106254 (LUBE)
71 Pipe Nylon 4
72 H12LAM64070 Junction bars PT-10S, 106407 (LUBE)
73 A0OBCBO060250 Skt. HD. cap scr. MBEX25
74 H12LAM62550 Seal plug 106255 (LUBE)
75 H1Z2LAMB50090 Meter units 11B-0, 105009 (LUBE)
76 H12LAM62510 Nut 106251 (LUBE)
77
78
79 Cupper pipe CUT4
80 HZ23NNOOOZ270 Elbow PB8PT 1/8 (NTN)
i
7-4 '



CARRIAGE ASS'Y

List No. 51713500200 CARRIAGE ASS'Y

List No. 51713500200

No. Parts No. Parts name Q'ty Remarks No. Parts Ho. Parts name Tty Remarks
81 Stainless pipe 1 $8x400 121 lialf union 3 HO6—0 1 (SIOURETS)
82 H12LAMB0210 Elbow 1 106021 (LUBE) 122 Nylon tube 1 ¢6X1000
83 H12LAM60010O Nipple 2 106001 (LUBE) 2

84 H12LAM6B62530 Bushing 3 10625 3 (LUBE)

85 H12LAMB2710 Tubing insert 3 106271 (LUBE)

86 H12LAM62540 Sleeve 3 .106254 (LUBE)

87 H23NNO0O0O0O140 Elbow 1 PB10PT3/8 (N T N)

88 Stainless pipe 1 $10X600

89 HZ23NNO0OO0OO020 Nipple 1 PA10PT1/4 (NTN)

90 HZ28TQ120060 Adaptor 2 '12—0606('IUKAI)

91 H28TQ120060 Adaptor 4 12—06 06 (TOKAD)

92 Stainless pipe 1 $8X150

93 H23NNOOOOS8O Nipple 1 PASPT1/4 (NTN)

94 41146012480 Pressure gauge 1 For counter balance

: (ASAHI KEIKI)

95 H23NN0O00130 Connector 1 ML8PS1/4 (NTN)

96

97 :

98 31443511191 Bracket 1

99 A06CB120300 Skt. HD. cap scr. 4 M12X30
100 A06CB080300 Skt. HD. cap ser. 4 M8X30
101 A11F08X0400 Taper pin tap. e. 2 $8X%X40
102 H12LAM64050 Junction bars 1 PJ-8S, 108405 (LUBE) i
103 31713515000 Bracket 1
104 A48JJ00MO8O  Spring washer 2 M8
105 A06CB0O80160 Skt. HD. cap scr. 2 M8x16
106 31713516010 Cover 1
107 A16A0565X0060 Round HD. cap scr. 2 MbEXx6
108 A41JJ00MOSBO Vasher 2 M5
109 R25YBO001110 Micro switch 1 SL1-EK (YAMATAKE)
110 R268YBO0O0O01050 Proximity switch 1 FL~1-2E8 (YAMATAKE)
111 41713514980 Plug (4 4) 12 (For carriage)
112 A11F05X0250 Taper pin tap. e. 2 ¢5XxX256
113 41711554030 Dog 1
114 AO06CB080250 Skt. HD. cap scr. 2 M8x25 .
115 41713516050 Plate 1 '
116 A16A08X0160 Round HD. cap scr. 2 M8X16
117 41713516060 Plate 1
118 A06CB080160 Skt. IID. cap scr. 2 M8X16
119 i
120

7—86BE
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TAILSTOCK ASS'Y(1/2) (ST-25)

List No. 51713700200

TAILSTOCK ASS'Y(1/2) (ST-25)

List No. 51713700200

No. Parts No. Parts name Q'ty Remarks
1 41713726840 Supporter 1
2 AOBCBO60200  Skt. HD. cap scr. 2 M6x20
3 Al15B06X0060 Skt. set scr. 1 M6 X 6 (Flat p.)
4 A12003X0160 Spring pin 1 $3X%X16
5 J020G120830 Dust seal 1 G12x18%X3 (NTN)
6 41713728220 Dog 1
7 415037173860 Dog 1
8 A15B0O5X0060 Skt. set scr. 1 M5 X 6 (Flat p.)
9 A0BCB040250 Skt. HD. cap scr. 4 M4 x25
10 A43JJ0O0OMO0O40 Spring washer 4 M4
11 A41JJ0O00MO40 Washer 4 M4
12 R25YB001110 Micro switch 1 SL1-EK (YAMATAKE)
13 41603712830 Nut 1
14 41713724911  Bracket . 1
15 A06CB080160 Skt. HD. cap scr. 4 M8X16
16 A43JJO0MOS8O Spring washer 4 M8
17 A41JJ0O0OMOS8O Washer 4 M8
18 41713724921 Bracket 1
19 J2600P0O0S8O0O0 O-ring 1 P8
20 J2600P02200 0-ring 1 P22
21 J26800P0110O0 0-ring 1 P11
22 41773719640 Cap 1
23 A0BCBOB0120 Skt. HD. cap scr. 4 MBx12
24 H3600001S80 Skt. pipe plug 3 PT1/3
25 J2600P00S80O O-ring 2 P8
26 J2600P02000 O-ring 1 P20
27 J2600P01500 0-ring 1 P15
28 41573708761 Pin 1
29 J24NV0O0O0O510 Dust seal 1 DKI15x25X5x7 (NOK)
30 31773719262 Housing 1
31 AO0BCBO80300 Skt. HD. cap scr. 3 M8X30
32 G16FH0O00320 Solenoid valve 1 SA-GO1-A3X-C1-11 (NACHI)
33 A0BCBO50850 Skt. HD. cap scr. 4 M5X85
34 AO06B6CB0O080700 Skt. HD. cap scr. 4 M8X70
356 11713726870 Bracket 1
36 H3600001S80 Skt. pipe plug ] PT1/8
37 G14FHO0O00130 Check valve 1 CN-T03-1-10 (NACHI)
38 G17FHOO1020 Flow regulator 1 0CY-G01-A-Y-K-66269 (NACHI)
39 G11FHOO00940 Reducing valve 1 0G-GO1-B1-K-5708A (NACHI)
40 G1B8FHOO0OO700 Solenoid valve 1 SA-GO1-C6-C1-11(NACHI)

No. Parts No. Parts name Q'ty Remarks

41 AO0OB6CB0512650 Skt. HD. cap ser. -4 MEx125

42 41553707810 Hinge 1

43 Al16B04X0080 Flat HD. cap scr. 4 M4 x 8

44 31553707820 Packing 1

45 315653707800 Cap 1

46 41154702940 Cam 1 '

47 A11003X0200 Taper pin 2 $3%x20

48 41553707830 Shaft 1

49 41154702950 Grip 1

50 H23NNOO0O0250 Nipple 1 PA6PT1/4 (NTN)
51 H1Z2LAM60210 Adaptor 1 M6 02 1 (LUBE)
52 11713726900 Cover _ 1

53 AOBCBO08018B80 Skt. HD. cap secr. 3 M8x14

54 A41JJ0O0MOS8O Washer 3 M8

B 41773720130 Dog 1

56 A1BA08X0160 Round HD. cap scr. 2 M8x16

B7 31713724471 Wiper 1

58 A16A08X0160 Round HD. cap scr. 6 M8X16

59 41111500590 Bolt 2

60 31713724550 Gib 1

61 41713724460 Wiper 2

62 _ i

63 H12LAO0O0OO0O7TO Sealing washer 2 MT-7612 (LUBE)
64 H1Z2LA000040 Valve 2 MT-5020 (LUBE)
65 H12LAM6B62510 Nut 2 M6 25 1 (LUBE)
66 H12LAM62540 Sleeve 4 M6 2 5 4 (LUBE)
67 Cupper pipe 1 $4%X1000
68

69 Stainless pipe 1 10x1200
70 31713726910 Thrust gauge 1

71 HZ23NNOOO380 Nipple 1 PZAGPT1/4 (NTN)
72 ; Stainless pipe 1 $6xX400

73 H23NNOOOO30 Elbow 4 P510PT1/4 (NTN)
74 H28TQ130040 Adaptor 1 1 3—04 04 (TOKAI)
75 H23NNOOOOZ0 Nipple 2 PA10PT3/8 (NTN)
76 H12LAMB62520 Bushing 2 M6 25 2 (LUBE)
77 H1ZLAM6B60010 Adaptor 1 M6 0 0 1 (LUBE)
78 A0OBCB0O080750 Skt. HD. cap scr. 4 M8x25

79 31713724480 Wiper (T L) 1

80 A16A08X0200 Round HD. cap scr. 12 M8x20




TAILSTOCK ASS'Y(2/2) (ST-25)

List No. 51713700200

TAILSTOCK ASS'Y(2/2) (ST-25)

List No. 51713700200

No. Parts No. Parts name Q'ty Remarks
81 41713724520 Supportor 2
82 41713724510 Liner 2 Nitofron tape NC901F
. (MITSUBOSHI)
83 A168A06X0140 Round HD. cap scr. 2 M6Xx14
84 A16A06X0100 Round HD. cap scr. VA M6X10
85 41713724440 Wiper 1
86 31713726790 Plate . 1
87 A06B6CB0O80200 Skt. HD. cap scr. 12 M8Xx20
88 J2B800G0B6500 O-ring 2 GB5
89 41713726780 Cap &
90 A49VX000710 Cond. disc spring 2 A-63 63> 31 % 3.5(TOKUHATSU)
91 JZ2600P02200 0-ring 2 P—-22
82 41713724360 Nut 2
93 41713726830 Supportor 1
94 41713726820 Liner 1 Nitofron tape NC901F
’ (MITSUBOSHI)
895 A16B08X0180 Flat HD. cap scr, 2 M8Xx16
96 31713726770 Piston 2
87 41541514600 Show 8
98 A15B08X0080 Skt. set scr. 8 M8 x 8 (Flat p.)
99 31713724340 Bracket 1
100 J2BOOPOB200 O0-ring 2 P—62
101 AO6B6CB080400 Skt. HD. cap scr. 4 M8x40
102 41713726800 Stopper 2
103 41713724430 Wiper 1
104 A16A068X0140 Round HD. cap scr. 2 MB6X14
105 A1B8A0B8X0100 Round HD. cap scr. 2 MB6X10 .
106 FO4NPOO0OO040 Roller bearing 1 NN3010KCC9P4 (N S K)
107 41603712200 Nut 1
108 41143701381 Collar 1
109 41143701390 Spacer (1) 1
110 01713726920 Tailstock 1
111 H3600001S880 Skt. pipe plug 4 PT1./8
112 A06CB120400 Skt. HD. cap scr. 6 M12X%X40
113 A10010X0450 Straight pin 2 $10X%X45
114 A15B12X0120 Skt. set scr. 4 M12Xx12Flat p.)
115 41713726710 Nut 1
116 A0B6CB121100 Skt. HD. cap scr. 2 M12%x110:
117 01713726880 Tailbase 1
118 J0900000020 Felt 3 $12%xX10
119 H3600001S80 Skt. pipe plug 13 PT1/8
120 A16A08X0200 Round HD. cap scr. 6 M8X20

8-4

No. Parts No. Parts name Q'ty Remarks

121 31713724490 Wiper (H) 1

122 317183726860 Bearing retainer 1

123 A06CB0O50120 Skt. HD. cap scr. 6 MEx12

124 41713726850 Packing 1

125 A15BO5BX0060 Skt. set secr. 1 M5 X6 (Flat p.)
126 41603712190 Clamp piece 1

127 11713726730 Sleeve 1

128 J04SHOOOOB0 Dust scraper 1 S C B 8 5 (SAKAGAMI)
129 21713726740 Tail spindle 1

130 FO2NPOOO86O Angular ball bearing 3 7208BDTDPS

131 41613714480 - Spacer 1

132 41613714490 Spacer 1

133 A34000AWO060 Bearing LK. washer 1 AW—-06

134 A33000ANO0OBO Bearing LK. nut 1 AN—06

135 H3600001S20 Skt. pipe plug 1 PT1/2

136 H3B800001S80 Skt. pipe plug 1 P44

137 J2600P04400 0-ring 1 P44

138 A15B12X0120 Skt. set scr. 1 M12x1 2(Flat p.)
139 A15A12X0160 Skt. set scr. 1 M12x16 (Dog p.)
140 51713726750 Piston 1

141 J2600G04500 O-ring 1 G465

142 J04SHO0O0680 Packing 1 S KY 3 5 (SAKAGAMI)
143 31713726760 Bracket 1

144 AO06CB060200 Skt. HD. cap scr. 6 MBX20

145 J2600G03500 0-ring 3 G35

146 A1405050150 Key 1 EX5EX15

147 A43JJ00M160O Spring washer 1 M16

148 A2400000020  Domed cap nut 1 3 type, Class 1 M1 6
149 31713726890 Bracket 1

150 AO06CB080140 Skt. HD. cap scr. 2 M8Xx14

151 A41JJ0O0OMOS8O Washer 2 M8

152 A15B12X0140 Skt. set scr. 1 M2 X 14 (Flat p.)
153 G51SV000520 BC element 1 1/ 8 '(SHOUKETSU)
154 R25YB0O000740 Micro switch 1 SL1-AK (YAMATAKE)
155 H28TQ120040 Adaptor 1 12—~04 04 (TOKAI)
156 41713728320 Adaptor 1 !

157 HZ3NNO0O0S92Z20 Nipple -1 NS-PT3/8 (NTN)
158 31713728230 Cover 1

159 A06CB040160 Skt. HD. cap scr. 2 M4 Xx16

160 G14FHOO00170 Pilot check valve 1 0CP-GO1-B1-00 (NACHI)
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TAILSTOCK ASS'Y (1/2) (ST-30)

List No. 51733700100

TAILSTOCK ASS'Y (1/2) (ST-30)

List No. 51733700100

Ref.No. Parts No. Parts Name Qt'y Remarks
1 41713726840 Supporter 1
2 A0BCBO0B0200 Skt. HD. cap scr. 2 MBx20
3 A15B06X0060 Skt. set scr.Flat.p. 1 M6 X6
4 A12003X0180 Sering pin 1 $3X16
5 J020G121830  Seal 1 G2x18%x3 (NTN)
6 41713728220 Dog 1
7 41503707360 Dog , 1
8 A15BOBX0060 Skt. set scr.Flat.p. 1 M5 X6
9 AO0OBCB040250 Skt. HD. cap scr. 4 M4 x25b
10 A43JJ0O00MOQ40 Spring washer 4 M4
11 A41JJ00MO40 Washer 4 M4
12 R25YB0O0O1110 Micro switch 1 SL1-EK (YAMATAKE)
13 41603712830 Nut 1
14 41713724911  Bracket 1
15 A06CB080180 Skt. HD. cap scr. 4 M8X16
16 A43JJ00MOS8O Spring washer 4 M8
17 A41JJ0O0MO0OS8O Washer 4 HS8
18 41713724921 Bracket 1
19 J2600P0080O0 0-ring 1 P8
20 J2600P02200 O-ring 1 P22
21 J2600P01100 0-ring 1 P11
22 41773719640 Cap 1
23 A06CB0QO60120 Skt. HD. cap scr. 4 MB6X12
24 H3600001S80 Skt. pipe plug 3 PT1,/8
25 J2600P00S8O0O O-ring 2 P8
26 J2600P02000 0-ring 1 P20
27 J2600P01500 O-ring 1 P15
28 41573708761 Pin 1
29 J24NVO0O0O0510 Dust seal 1 DKI15x25X5%X7 (NOK)
30 31773719262 Housing 1
31 AOBCB080300 Skt. HD. cap scr. 3 M8X30
32 G16FHO000320 Solenoid valve- 1 "SA-G01-A3X-C1-11 (NACHI)
33 A06CB0O50850 Skt. HD. cap scr. 4 M5EX85
34 AQ0BCBO0O807TO00O0 Skt. HD. cap scr. 4 M8XxX70
36 11713726870 Bracket 1
36 H3600001S80 Skt. pipe plug 10 PT1/8
37 G14FHOO0OO0130 Check valve 1 CN-T03-1-10 (NACHI)
38 G17FHO001020 Flow regulater 1 0CY-GO1-A-Y-K-662 (NACHI)
389 G11FHOOO0940 Reducing valve 1 0G-G01-B1-K-5708 (NACHI)
40 G1BFHOOO7O00O0 Solenoid valve 1 SA-GO1-C6-C1-11 (NACHI)

Ref.No. Parts No. Parts Name at'y Remarks
41 AOBCB0O51250 Skt. HD. cap scr. 4 MBEX125
42 41553707810 Hinge 1
43 A16B04X0080 Flat HD. cap scr. 4 M4 X8
44 31553707820 Packing 1
45 31553707800 Cap 1
486 41154702940 Cam 1
47 A11003X0200 Taper pin 2 $3x20
48 41553707830 Shaft 1
49 41164702850 Grip 1
50 HZBNNOOOZSQ Nipple 1 PAPT1/4 (NTN)
51 H12LAM6B60210  Adapter 1 M6 0 2 1 (LUBE)
52 11713726900  Cover _ 1
53 AO6CBO80160  Skt. HD. cap scr. 3 M8x14
54 A41JJ0O00MOQO80 Washer . 3 M8
55 41773720130 Dog 1
56 A16A08X0160 Round HD. cap scr. 2 I‘[/l8><16
57 31733728270 Wiper 1
58 A16A08X0160 . Round HD. cap scr. 6 M8X16
59 41111500590 Bolt 2
60 31733728280 Gib 1
61 417137244860 Wiper 2
62 i
63 H12LA000070 Sealing washer 2 MT—-"76 1 2 (LUBE)
64 H1Z2ZLA000040 Valve 2 MT-50 2 0 (LUBE)
665 H12LAM62510 Nut 2 M6251(LUBE)‘
66 H1ZLAMB2540 Sleeve 4 M6 2 5 4 (LUBE)
67 Copper pipe 1 $4xX1000
68
69 Stainless pipe 1 $10xX1200
70 31713726910 Thrust gauge 1
71 HZ23NNOOO0O38O0 Nipple 1 PZA6PT1/4 (NTN)
72 . Stainless pipe 1 $6X400
73 H23NN0O0O0OO0O30 Elbow 4 PB10PT1/4 (NTN)
74 H28TQ130040 Adapter 1 13—-0404 (TOKAD)
75 HZ23NNOOOOZ2O0 Nipple 2 PA10 PT3/8 (NTN)
76 H12LAM62520 Bushing 2 M6 2 5 2 (LUBE)
77 H12LAMB60010 Adapter 1 M6 00 1 (LUBE)
78 A06CB080250 Skt. HD. cap scr. 4 M8x25
79 31713824480 Wiper (TL) 1. :
80 A18A08X0200 Round HD. cap scr. 12 M8XxXx20




TAILSTOCK ASS'Y (2/2) (ST-30)

List No. 51733700100

TAILSTOCK ASS'Y (2/2) (ST-30)

List No. 51733700100

Ref.No. Parts No. Parts Name at'y Remarks
81 41713724520 Supporter 2
82 41713724510 Liner 2 Nitofulon tape NOQO1F
i (MITSUBOSHI)
83 A168A06X0140 Round HD. cap scr. 2 M6X14
84 A168A06X0100 Round HD. cap ser. 2 MBX10
85 41713724440 Wiper 1
86 31733728300 Plate 1
87 AO6CBO80200  Skt. HD. cap scr. 12 M8x20
88 J26800G06500 O-ring 2 G65
89 41713726780 Cap 2
80 A49VX000710 Cond.disc.spring 2 A-630 63x31x3.5 (TOKUHATSU)
.91 J2600P02200 0-ring 2 P—-22
92 41713724360 Nut 2
93 41733728250 Supporter 1
84 41733728260 Liner 1 Nitofulon tape NO9O1F
95 A16B08X0160 Flat.hd.cap.scr. 2 M8Xx186
96 31713726770 Piston 2
897 41541514600 Show .. 8
98 A15B08X0080 Skt. set scr.Flat.p. 8 M8X8
99 31733728290 Bracket 1
100 J2600P06200 0-ring 2 P—-62
101 AO0OBCB080400 Skt. HD. cap scr. 4 M8x40
102 41713726800 Stopper 2
103 41713724430 Wiper 1
104 A16A06X0140 Round HD. cap scr. 2 M6X14
105 A1B6A06X0100 Round HD. cap scr. 2 M6X10
106 FQ4NPOO0OO0O40 Roller bearing 1 NN3010KCC9P4 (N S K)
107 416803712200 Nut 1
108 41143701381 Collar 1
109 41143701390 Spacer (1) 1
110 01713726920 Tail stock 1
111 H36800001S580 Skt. pire plug 4 PT1,/8
112 A06CB120400 Skt. HD. cap scr. 6 M12x40
113 A10010X0450 Straight.pin 2 $10x45
114 A15B12X0120 Skt. set scr.Flat.p. 4 M12X12
115 4171372868710 Nut 1 :
116 A0BCB121100 Skt. HD. cap scr. 2 M2x110
117 01733728312 Tail base 1
118 J0900000020 Felt 3 $12X10
119 H3600001S80 Skt. pipe plug 11 PT1/8
120 A16A08X0200 Round HD. cap ser. 5] M8x20

8—10E

Ref.No. Parts No. Parts Name Qt'y Remarks

121 31713724490 Wiper (H) 1

122 31713726860 Brg. retainer 1

123 AO06CBO050120 Skt. HD. cap scr. 6 MbEX12

124 41713726850 Packing 1

125 A15B0O5X0060 Skt. set scr.Flat.p. 1 M5 X6

126 41603712190 Clamp piece 1

127 11713726730  Sleeve 1

128 J04SHOO0O0050 Dust scraper 1 S C B 8 5 (SAKAGAMI)
129 21713726740 Tail spindle 1

130 FOZNPOOOS86G6 O Angular.brg. 1 7206B-DTDP5

131 41613714480  .Spacer 1

132 41613714490  Spacer _ 1

133 A34000AWO060  Bearing LK. washer 1 AW-06

134 A33000ANO6O Bearing LK. nut 1 AN—-06

135 H3600001S20 Skt. pipe plug 1 PT1/2

136 H3B600001S80 Skt. pipe plug 1 PT1./8

137 J2600P04400 0-ring 1 P44

138 A15B12X0120 Skt. set scr.Flat.p. 1 Ml12x12

139 A15A12X0160 Skt. set scr.Dog.p. 1 M12X16

140 31713726750 Piston 1

141 J2600G04500 O-ring 1 G445

142 J04SHOOO0OB80 Packing 1 SKY — 3 5 (SAKAGAMI)
143 31713726760 Bracket 1

144 A06CB060200 Skt. HD. cap scr. 6 M6x20

145 J2600G03500 0-ring 3 G35

146 A1405050150 Key 1 BEXBEX15

147 A43JJ00M160O Spring LK. washer 1 M16

148 A2400000020  Domed.cap nut 1 3typel M16
149 31713726890 Bracket 1

150 A0BCB080140 Skt. HD. cap ser. 2 M8x14

151 A41JJ0O00MO0OS8O Washer 2 M8

152 A15B12X0140 Skt. set scr.Flat.p. 1 M12X14

153 G51SV000520 B.C.element 1 1/ 8 (SHOUKETSU)
154 R25YB0O00740 Micro switch 1 SL1-AK (YAMATAKE)
155 H28TQ120040 Adapter 1 12~0404 (TOKAI)
156 41733728320 Adapter 1 ;

157 HZ3NNO0OO0920 Nipple 1 NS—-PT-3,/8 (NTN)
1568 31713728230 Cover 1

159 A06CB040160 Skt. HD. cap scr. 2 M4x16

160 G14FHOOO0170 Pilot check valve 1 OCP-GO1-B1-11 (NACHI)
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BED ASS'Y (1000CU, EX.)

List No. 51714000600 BED ASS'Y (1000CU, EX.)

List No. 51714000600

No. Parts No. Parts name Q'ty Remarks No. Parts HNo. Parts name Q'ty Remarks
1 01714012096 Bed 1 41 31714013480 Supporter 1
2 42
3 21714012131 Bracket 1 43
4 AO0OB6CBO80650  Skt. HD. cap scr. 4 M8X65 44 H14SV000980 Half union 1 H 0O 8 — O 3 (SHOUKETSU)
5 41144206900 Knock pin 1 45 A06CB0O080250 Skt. lID. cap scr. 4 M8x25
6 41553707230 Block (B) 1 46 H14SV001080 Elbow union 1 DL O 8 — 0 3 (SHOUKETSU)
7 A06CB080200 Skt. HD. cap scr. 2 M8Xx20 47
8 31714012080 Cover 1 48
9 41663707210 Nut 1 49 _
10 41553707220 Block (A) 1 50 A0BCB120250Q Skt. HD. cap scr. 4 M12x25
11 A0BCBO0O50200 Skt. HD. cap scr. 4 MEX20 51 A43JJ0O00M120 Sering LK. washer .4 M12
12 A43JJ0O00OMOBO Spring LK. washer 4 M5 52 11714013321 Bracket 1
13 41144700900 Spring 2 53 AOBCBIZ_OZ5O Skt. HD. cap. scr. 4 M12x2656
14 AO06CB0O80350 Skt. NID. cap scr. 2 M8x40 54 A43JJ00M120 Spring LK. washer 4 M12
15 A41JJ00MO0BO Washer i 2 M6 55 A06CB080160 Skt. HD. cap scr. 8 M8Xx16
16 A06CB0O60550 Skt. HD. cap scr. 2 M6 X556 56 A43JJO0OMOS8O Spring LK. washer 8 M8
17 41714014130 Cover 1 57 A06CB080200 Skt. HD. cap scr. 2 M8x20
18 A06CB060100O0 Skt. WD. cap scr. 3 M6X10 58 41714012831 Dog 1
19 31714012471 Cover 1 59 31714013390 Dog 1
20 41714013360 Cover 1 60 AO06CB080160 Skt. HD. cap scr. 3 M8Xx16
21 41714013370 Packing 1 61 A41JJO0OMOS8SO Washer 3 M8
22 A16A068X0080 Round HD. cap scr. 3 M6 X8 62 A43JJ0O00OMOS8O Sering LK. washer 3 M8
23 A41JJO0OMOGBO Yasher 3 M6 63 31714013500 Plate 1
24 41714013270  Nut 2 64 A16A08X0140  Round HD. cap scr. 5 M8x14
256 656 A41JJ0O00MOS8O Washer [5 M8
26 21714013493 Rail 1 66 '
27 A0B8CB080250 Skt. HD. cap scr. 4 M8Xx25 67 30050650460 Adjusting bolt 8
28 A06CB0O080350 Skt. HD. cap scr. 1 M8x35 68 30050650470 Hex. nut 8
29 41714013470 Plate 1 69 A0BCBO060140 Skt. HD. cap scr. 5 MBx14
30 A16A08X0140 Round HD. cap scr. 2 M8Xx14 70
31 31714013460 Bracket 1 71
32 A0BCB0O80300O Skt. HD. cap scr. 4 M8X30 72 .
33 A06CB080450 Skt. HD. cap scr. 2 M8Xx45 73 A0O6CB120250 Skt. HD. cap scr. 6 M12x25
34 A0BCB080250 Skt. HD. cap scr. 2 M8X256 74 A43JJ00M120 Spring LK. washer 6 M12
35 A43JJ0O0OMOS8SO Spring LK. washer 2 M8 75
36 Nyron tube 1 $8xX1000 76
37 41714012141 Plate 1 77
38 A06CBO50200 Skt. HD. cap scr. 3 M5EXx20 78
39 A43JJOOMOSBO Sering LK. washer 3 M5B 79
40 317140121561 Block 1 80



BED ASS'Y (1000CU, EX.)

List No. 51714000600

No. Parts No. Parts name Q'ty Remarks
81 41714013520 Bracket 1

82 A06CB0B010O0 Skt. HD. cap scr. 2 MB6XxX10
83 11714013563 Cover 1

84 A168A06X0100 Round lID. cap scr. 8 MB6X10
86 A41JJ00MO6O Washer 4 M6

86 11714013572 Cover 1

87 A16A06X0100 Round HD. cap scr. 8 M6XxX10
88 A41JJOOMOBO  VWasher 5 M6

89 i '
90 A1B8A06X0100 Round HD. cap scr. 4 M6X10
91 A41JJ0O0OMOBO Yasher 2 M6

92 21714847432 -Cover 1

93 AOB6CB060080O Skt. HD. cap.scr. 2 M6Xx8
94 A41JJ00MOBO Washer 2 M6

95 41714853150 Plate 1

96 AO0OBCB0O6010O0 Skt. IID. cap scr. 2 MB6X10
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COVER ASS'Y (DISTANCE BETWEEN CENTERS 1000, STD.)

List No. 51714700600

COVER ASS'Y (DISTANCE BETVEEN CENTERS 1000, STD.)

List No. 51714700600

No. Parts No. Parts name Q'ty Remarks
1 01714843064 Cover 1
2 A06B6CB0O80150 Skt. HD. cap scr. 5 M8Xx15
3 A41JJ0O00OMOS8SO Washer 5 M8
4 A06CB08015b50 Skt. IID. cap scr. 2 M8x1§56
5 A06CB06008O Skt. UD. cap scr. 3 MB X8
6 A41JJ00MOG6O Washer 12 M8
7 AO6CB060140 Skt. HD. cap scr. 3 M6XxX14
8 A0BCB080150 Skt. HD. cap scr. 2 M8x16
9 A43JJO0OMOS8O Spring LK. washer 2 M8

10 AO0BCB0OB008O Skt. HD. cap scr. 1 MB6X8
11 A41JJ0O0O0OMOGBO Washer 1 M6

12 01714843074 Bracket 1

13 A06CB080150 Skt. HD. cap scr. 8 M8Xx156
14 A41JJ00MOS8SO Washer 8 M8

‘15 AO06CB080150 Skt. ID. cap scr. 8 M8X%x165
16 A43JJ00MOS8SO Sering LK. washer 8 M8

17 AOBCB060120 Skt. HD. cap scr. 4 MBXxX12
18 A41JJ00MOBO Washer 4 M6

19 A43JJO0OMOBO Sering LK. washer 4 M6

20

21

22

23

24

25

26

27 01714843082 Cover 1

28 A06CB060100O0 Skt. HD. cap scr. 8 M6X10
29 A41JJ00MOBO Yasher 8 M6

30 A43JJ0O00MOBO Spring LK. washer 8 M6

31 AOBCBOB6008O Skt. HD. cap scr. 8 M6 X8
32 A41JJ0O00MO6BO Washer 8 M6

33 41714843340 Plate 1

34 41714843381 Packing 1

35 31714843240 Plate 1

36 A1B6A0BX0140 Round HD. cap scr. 14 M5EXx 14
37 21714843210 Cover 1

38 A16A04X0060 Round IID. cap scr. 8 M4 X6
39 01714843092 Cover 1 ;

40 AO0OBCBO060100O Skt. HD. cap ser. 8 M6X10

10-3

No. Parts No. Parts name Q'ty Remarks
41 A41JJOOMOSBO Yasher 8 M6

42 A43JJ0O00MOBO Spring LK. washer 8 - M6

43

44

45

46

47

48

49

50 11714843192 Duct 1

51 A16A06X0080  Round IID. cap scr. 2 M6 x 8
52 A41JJOOMO60O -Vasher 2 M6

53 31714843290 Cover 1

54 A16A06X0080  Round HD. cap scr. 2 M6x8
56 A41JJOOMOG6O Washer 2 M6

56 31714843281 Plate 2

57 A16A06X0080 Round HD. cap scr. 12 M6X 8
58 11714843101 Bracket 1

59 A06CB080150 Skt. HD. cap scr. 4 M8X15
60 A43JJOOMOS8O Spering LK. washer 4 M8

61 A06CB060120 Skt. HD. cap scr. 4 Méx12
62 A41JJO0OMOSBO Washer d 4 M6

63 A43JJ00MOGBGO Spring iLK. washer 4 M6

64 11714843123 Cover 1

65 A06CB060150 Skt. HD. cap scr. b5 MB6X15
66 A43JJOOMOGO Spring LK. washer 5 M6

67 A41JJO0OMOB0O Vasher 5 M6

68 A16C06X0100 Decorativ scr. 7 M6X10
69 A41TUOKMOB0O  Vasher 7 M6

70 11714843112 Cover 1

71 Z12TUQ00230 One touch open catch 1 C — 9 5 (TAKIGEN)
72 A16C0BX0100 Decorativ scr. 4 MBX10
73 A41TUOKMO6O Vasher 4 M6

74 '

75

76 11714843130 Cover 1

77 A16C06X0150 Decorativ scr. 2 MB6Xx15
78 A41TUOKMOGBO Vasher 2 M6

79 11714843141 Cover 1

80 A1B8A06X0080 Round HD. cap scr. 4 M6 X8

10-4



COVER ASS'Y (DISTANCE BETWEEN CENTERS 1000, STD.)

List No. 51714700600

COVER ASS'Y (DISTANCE BETWEEN CENTERS 1000, STD.)

List No. 51714700600

No. Parts No. Parts name Q'ty Remarks
81 A41JJOOMOG6O0O  Washer 4 M6

82 41714843320  Plate 1

83 AO0BCB0O60400  Skt. ID. cap scr. 2 M6 x40
84 ;

85

86

87

88 21714843201  Cover . 1

89 AO0BCBOB0100  Skt. HD. cap scr. 5 M6Xx10
90 21714843221  Cover 1

91

92

93 A1BA0B6X0080  Round HD. cap scr. 6 M6 X8
94 A41JJO0OMOBO  Vasher 6 M8

95 11714843182  Cover 1

96 AO06CBO60100  Skt. HD. cap scr. 3 MBXx 10
97 11714843151  Door (R) 1

98 11714843171  Door (L) 1

99 AO0OBCB060160  Skt. HD. cap scr. 4 MBEX 16
100 A43JJOOMOBO Spring LK. washer 4 M6
101 41444784680  Shaft 4

102 A35000S0120  Retain ring 4 S12
103 EOO06001ZZ0O  Radial ball bearing 4 6001ZZ (NTN)
104 41574724210  Roller 4

105 A35000HO0280  Retain ring 4 H28
106 A35000S0120  Retain ring 4 Si12
107 EOO00B001ZZ0  Radial ball bearing 4 6001ZZ (NTN)
108 41514706971  Shaft 4

109 AOBCBO60120  Radial ball bearing 8 M6x12
110 A43JJOOMOGO  Spring LK. washer 8 M6
111 A41JJOOMOBO  Vasher 8 M6
112 A16A06X0100  Round ID. cap scr. 34 M6X10
113 41514706950  Seal sash 1 2300
114 31714843300 Plate 1

1156 41714843391  Plate 1

116 41714843370  Packing 1

117

118

119

120

10-5

No. Parts No. Parts name Q'ty - Remarks
121 21714843891 Duct 1

123 A16A08X0080 Round HD. cap scr. 4 M6 X8
123 A41JJ0O00MOSBO Washer 4 M6 .
124 A43JJOOMOBO Spring LK. washer 4 M6
125 A06CB0B80180 Skt. HD. cap scr. 2 M6Xx18
126 A43JJO0OMOBO Sering LK. washer 2 M6
127 31714843903 Cover 1

128 A16A08X0080 Round HD. cap scr. 4 M6 X8
129 A43JJ0O0OMOS6BO Sering LK. washer 4 M6
130 31714843911 Bracket 2

131 A06CBO80200 Skt. HD. cap scr. 8 M8Xx20
132 A43JJOOMO8O0O  Spring LK. washer - 8 M8
133 41714843960 Plate 1 .

134 A18C06X0080  Decorativ scr. 1 M6 x 8
135 A41TUOKMO60O Washer 1 M6
136 21714844050 Bracket 1

137" AOBCB0O60120 Skt. HD. cap scr. 6 MB6Xx12
138 A41JJ0O00MOG60O Washer 6 M6
139 A43JJ00MOBO Spring LK. washer 6 M6
140 11714844234 Cover 1

141 AO0BCB0O6008O0O Skt. HD. cap scr. 20 MB X8
142 AO0OB6CB080100 Skt. HD. cap scr. 5 M8X10°
143 31714844291  Cover ! 1

144 A06CBOB0120 Skt. HD. cap scr. 4 MBex12
145 31714844251 Supporter 1

146 A06CBO60100 Skt. HD. cap scr. 10 M6X10
147 A41JJ0O00MOG6G0O Washer 10 M6
148 31714844261 Viper 1

149 41714844270  Supporter ‘ 1

150 AO0BCBO0OB0100 Skt. HD. cap scr. 4 MB6X10
151 A41JJO00MOBO Yasher 4 M6
152 41714844280 Viper 1

153 :

154 A06CB080120 Skt. HD. cap scr. 2 M8x12
1565 A43JJ00MOS8O Spring LK. washer 2 M8
156 417148555980 Spacer 1

167

158 .

159 11714855140 0il pan 1

160 H36800001S820 1 PT1/2

Skt. pipe plug

10-6



COVER ASS'Y (DISTANCE BETWEEN CENTERS 1000, STD.)

List No. 51714700600

COVER ASS'Y (DISTANCE BETWEEN CENTERS 1000, STD.)

List No. 51714700600

No. Parts No. Parts name Q'ty Remarks
161 41559200371 Shaft 6

162 41559200360 Roller 6

163 A38000E0150 Retain ring (E type) 6 E15
164 41714855160 Filter 1

1656 41714855170 Filter 1

166 41714855180 Cover 1

167 AOBCBOB0100O Skt. HD. cap scr. 15} M6X10
168 41714844330 Cover , 1

169 AQ06CB0O60080O Skt. HD. cap scr. 4 M6 x 8
170 31714844320 Plate 1

171 31714844311 Seal cover 1

172 AO0BCBO0O60100 Skt. HD. cap scr. 2 M6X10
173 A41JJ0O00MOBO Yasher 2 M6

174 G29KHO000330 0il gauge 1 AP-1-73 (KOHO)
176 Z16JF000320 Grip 1 KS-25 % 25 (IMAO)
176 31714844501 Wiper 1

177 21714844491 Plate 1

178 11714844481 Plate _ 1

179 A0B6CBO0OB60100 Skt. HD. cap scr. 24 M6XxX10
180 31734851820 Packing 1 '
181 41714844940 Packing 1

182 21714847310 0il pan 1

183 AO06CB0O80160 Skt. HD. cap scr. 4 M8X16
184 A41JJ00MOS8O Vasher 4 M8

185 11714844910 Protector 1 Hsidke 1000
186 A0B6CBO0O80160 Skt. HD. cap scr. 5 M8x186
187 A41JJ00MOS8O Washer 5 M8

188 11714844900 Protector 1 TL side 1000
189 A0O6CB080250 Skt. HD. cap scr. 3 M8x25
190 A41JJ0O00OMOS8SO Vasher 3 M8

191 AO06CB080140 Skt. HD. cap scr. 4 M8x14
192 A43JJOOMOS8SO Spring LK. washer 4 M8

193 AO0BCB080120 Skt. HD. cap scr. 2 M8x12
194 A43JJ0O00MOS8SO Sering LK. washer 2 M8

195 21714850870 Duct 1

196 A16A06X0100 Round HD. cap scr. 12 MB6X10
197 A41JJOOMO6O Washer 12 M6

198 31714847000 Bracket 1

199 AO0OBCBO0O60100 Skt. D, cap scr. 5 M6x10
200 A41JJ0O0OMOBO Washer 5 M6

10-7

No. Parts No. Parts name Q'ty Remarks

201 21714850680 Cover 1

202 AOBCB040100  Skt. HD. cap scr. 6 M4x10

203 A41JJ0O0OMO40  Vasher 6 M4

204

205

206 . Z11TUOO1260  Hinge 1 B—562 (U type) (TAKIGEN)
207 Z11TUOO01270 Hinge 2 B-508-14 (TAKIGEN)
208 Z12TUOOOO10  Magnet catch 1 C—54 — 1 (TAKIGEN)
209 31710137220  Bracket 1

210 41714851490 Plate 1

211 AOBCBO60100  Skt. HD. cap scr. 4 M6X 10

212 A41JJOOMOG60O Vasher a4 M8

213 41714851500  Plate 1

214 AO0OBCBO80100  Skt. HD. cap scr. 4 M8x10

215 A41JJOOMOS8O  Vasher 4 M8

216 31414848250  Handle 2

217 41414848260 Cover 2

218 41414848270  Packing 2

219 JOBKRWO3000  Seal washer 8

220 A25ADO030160  Round HD. cap scr. 8 M3x16

221 31714846440 Plate 1

222 A1B8A04X0080  Round HD. cap scr. 6  Maxsg

223 Z21TUO0OOB40  Gromet' 2 C-30-SG-42A (TAKIGEN)
224

225

226 41734851741 Plate 1

227 A0BCBO60080  Skt. HD. cap scr. 10 M6 x 8

228 A41JJO0OMOBO  Vasher 10 M6

229 41734851840  Plate 1

230 A0BCBO50080  Skt. HD. cap scr. 4 M5 x 8

231 31714853420  Bracket 1

232 41714853430  Shaft 1

233 ;

234 EO0006201ZZ0 Radial ball bearing 2 6201ZZ (NTN)
235 A15B04X0100  Skt. set scr. 1 M4 x 10 (Flat p.)
236

237

238 41714853270  Plate 1

239 A16B0O0B6X0100 Flat WD. cap scr. 4 M6X10

240 21714853692  Cover 1

10-8




COVER ASS'Y (DISTANCE  BETWEEN CENTERS 1000, STD.)

List No. 51714700600

10-9

No. Parts Ho. Parts name ty Remarks
241 AOB6CB0O60100  Skt. HD. cap scr. 2 MBX10
242 A41JJOOMOBO  Vasher 2 M6
243 41714853740 Plate 1
244 A0BCBOBO0OS80O  Skt. HD. cap scr. 1 M6 x 8
245 A41JJOOMOG60O  Washer 1 M6
2486 41714855600  Packing 1
247 41714856000  Packine 1
248 41714856010  Packine 1
249 41714856020 Plate 1
2560 AO0OBCBO50100  Skt. HD. cap scr. 3 M5X%X10
251 A41JJOOMOBO  Vasher 3 M5
262 A16B03X0050 Flat HD. cap scr. 5 M3x5
263 AOBCBO50100  skt. HD. cap.scr. 4 M5x10
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COVER ASS'Y (DISTANCE BETWEEN CENTERS 1500, STD.)

List No. 51714700700

COVER ASS'Y (DISTANCE BETWEEN CENTERS 1500, STD.)

List No. 51714700700

No. Parts No. Parts name Q'ty Remarks
1 01714843064 Cover 1
2 A06CB0O80150 Skt. IID. cap scr. > (3 M8X156
3 A41JJ0O00OMOS8O Vasher 5 M8
4 AOB6CBO801B0O  Skt. HD. cap scr. 2 M8X15
5 AO06CB060080  Skt. liD. cap scr. 3 M6 x8
6 A41JJO0OMOBO Vasher 12 M8
7 A06CB060140 Skt. HD. cap scr. 3 MB8X14
8 A06CB080150 Skt. liD. cap scr. 2 M8X156
9 A43JJ0O0OMOS8O Spring LK. washer 2 M8

10 A0BCB0OB0O0OS8O Skt. HD. cap scr. 1 M6 X8

11 A41JJ00MOBO Washer 1 M6

12 01714843074 Bracket 1

13 A0BCB0O80150 Skt. lD. cap scr. - M8X15
14 A41JJ00MOS8O Washer -8 M8

156 A06CBO080150  Skt. HD. cap scr. 8 M8X1656
16 A43JJ00MOS8O Spring LK. washer - 8 M8

17 A0OBCB060120 Skt. HD. cap scr. 4 MB6Xx12
18 A41JJ00MOSBO Washer 4 M6

19 A43JJ0O0OMO6BO Spring LK. washer 4 M6

20

21 -’

22

23 .

24

25.

26

27 01714843081 Cover 1

28 A06CB060100O0 Skt. HD. cap scr. 9 MB6X10

29 A41JJ00MOBO Washer 9 M6

30 A43JJOOMO6BO Spring LK. washer 9 M6

31 A06CB0O0B60080O Skt. HD. cap ser. - 8 M6 X8

32 A41JJO0OMOG60O Washer 8 M6

33 41714844840 Plate 1

34 41714844851 Packing : 1

356 31714844790 Plate 1

36 A16A05X0140 Round HID. cap scr. 14 MEX14

37 21714844760 Cover 1

38 A16A04X0060 Round HD. cap scr. 9 M4 X6

39 01714851340 Cover 1

40 A06CB060100 Skt. HD. cap scr. 11 M6X10

10-12

10-13

No. Parts No. Parts name Q'ty Remarks
41 A41JJ00MOGBO Washer 11 M6
42 A43JJ00MOBO Sering LK. washer 11 M6
43
44
45
46
a7
48
49
50 11714844721 Duct 1
51 A16A06X0080 Round HD. cap scr. 2 M6 X8
52 A41JJ0O00MOBO Washer 2 M6
53 31714843290 Cover 1
54 A1B8A06X0080 Round HD. cap scr. 2 M6 X8
55 A41JJOOMOGBO Vasher 2 M6
56 31714843281 Plate 2
57 A16A06X0080 Round lID. cap scr. 12 M6 X8
58 11714843101 Bracket 1
58 AO06B6CB080150 Skt. HD. cap scr. 4 M8X16
60 A43JJ0O0OMOS8O Spring LK. washer 4 M8
61 AOBCB060120 Skt. HD. cap scr. 4 M6Xx12
62 A41JJOOMOBO Washer 4 M6
63 A43JJ00MO6O Sering LK. washer 4 M6
64 11714844712 Cover 1
65 'A0O6CB0O60150 Skt.-HD. cap scr. 5 M6X15
66 A43JJOOMOG6O Spring LK. washer 5 M6
67 A41JJOOMOGBO Yasher b M6
68 A168C06X0100 Decorativ scr. 6 M6X10
69 A41TUOKMOG6O0 Yasher 6 M6
70 11714843112 Cover 1
71
72 A06CB0O6010O0 Skt. HD. cap scr. 4 MB6X10
73 A41JJ0O0OMOGBO Washer 4 M6
74
75
76 11714843130 Cover 1
77 A16C06X0150 Decorativ scr. 2 M6X15
78 A41TUOKMOBO0 Vasher 2 M6
79 11714843141 Cover 1
80 A168A06X0080 Round WD. cap scr. 4 ~M6x8




COVER ASS'Y (DISTANCE BETWEEN CENTERS 1500, STD.)

List No. 51714700700

COVER ASS'Y (DISTANCE BETWEEN CENTERS 1500, STD.)

List No. 51714700700

No. Parts No. Parts name Q'ty Remarks
81 A41JJO0OMOBO Yasher 4 M6

82 41714843320 Plate 1

83 A06CB060400 Skt. HD. cap scr. 2 M6XxX40
84

85

86

87

88 21714843201 Cover 1

89 A0BCB060100 Skt. HID. cap scr. B M6X10
90 21714843221 Cover 1

g1

92

93 A1B6A08X0080 Round HID. cap scr. 6 MB6 X8
94 A41JJO0OMOGBGO Washer 6 M6

95 11714843182 Cover 1

96 AO06CB060100 Skt. IID. cap scr. 3 M6X10
97 11714844702 Door (R) 1

898 11714844731 Door (L) 1

99 A06CB06B0160 Skt. HD. cap scr. 4 M6X16
100 A43JJ0O00MOGBO Spring LK. washer 4 M6
101 41444784680 Shaft ’ 4

102 A35000S0120 Retain ring 4 S12
103 EO00B8001ZZ0 . Radial ball bearing 4 6001ZZ (NTN)
104 41574724210 Roller 4

1056 A35000H0280 Retain ring 4 H28
106 A35000S0120 Retain ring 4 S12
107 EO0O006001ZZO0 Radial ball bearing 4 86001ZZ (NTN)
108 41514706971 Shaft 4

109 AO0BCBO60120 Skt. HID. cap scr. 8 MBXx12
110 A43JJOOMOBO Spring LK. washer 8 M6
111 A41JJOOMO60O Vasher : - 8 M6
112 A16A06X0100 Round HD. cap scr. 34 M6X10
113 41514706950 Seal sash 1 2300
114 31714843300 Plate 1

115 41714843391 Plate 1

116 41714843370 Packing 1

117

118

119

120

10-14.

10-156

No. Parts No. Parts name Q'ty Remarks
121 21714844751 Duct 1

123 A16A06X0080 Round HD. cap scr. 7 M6 X8
123 A41JJ0O0OMOB0O Washer 7 M6
124 A43JJ00MOBO Spring LK. washer 7 M6
125 :AO6CB060180 Skt. HD. cap scr. 2 MBX18
126 A43JJO0OMOBO Sering LK. washer 2 M6
127 31714848132 Cover 1

128 A16A068X0080 Round WD. cap scr. 4 MB X8
129 A43JJO0OMOGO Sering LK. washer 4 M6
130 31714843911 Bracket a

131 A06CBO080200 Skt. HD. cap scr. 8 M8x20
132 A43JJ0O00MOS8O Spring LK. washer 8 M8
133 41714843960 Plate 1

134 A16C06X0080 Decorativ scr. 1 M6 X8
135 A41TUOKMOG6O0 Washer 1 M6
136 21714844050 Bracket 1

137 A0OBCBO060120 Skt. HD. cap scr. 6 M6 X12
138 A41JJ00MOSBO Washer 6 M6
139 A43JJ00MOBO Spring LK. washer 6 M6 )
140 11714844234 Cover 1 '
141 AO0O6CB06008O Skt. HD. cap scr. 20 MB X 8
142 AO0BCBO080100O Skt. HD. cap scr. 6 M8X%10
143 31714844291 Cover 1

1494 AO0O6B6CBO060120 Skt. HD. cap scr. 4 MBXx12
145 '31714844251 Supporter 1

146 A06CBO060100 Skt.- HD. cap scr. 10 M6x10
147 A41JJ0O00MOB0O Washer 10 M6
148 31714844261 Viper 1

149 41714844270 Supporter 1

150 A0B6CBO0O60100O0 Skt. HD. cap scr. 4 MBxX10
151 A41JJ0O0OMOGBO Vasher 4 M6
152 41714844280 Viper 1

153 41734851741 Plate 1

154 41714853270 Plate 1

155 A16B06X0100 Flat HD. cap scr. 4 M6x10
1656

16567

158

159 117148565140 0il pan 1

160 H3600001S20  Skt. pipe plug 1 PT1/72
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COVER ASS'Y (DISTANCE BETWEEN CENTERS 1500, STD.)

List No. 51714700700

No. Parts HNo. Parts name Q'ty Remarks
161 41559200371 Shaft 6

162 41559200360 Roller 6

163 A38000EO0150 Retain ring (E type) 6 E15
164 41714855160 - Filter 1

1656 41714855170 Filter 1

166 41714855180 Cover 1

167 AO0OBCBO60100 Skt. HD. cap scr. 5 M6X%X10
168 41714844330 Cover 1

169 AOBCBOB0080  Skt. IID. cap scr. 4 M6 X 8
170 31714844890 Plate 1

171 31714844882 Seal cover 1

172 AO06CB06010O0 Skt. HD. cap scr. 2 MB6xX10
173 A41JJO0OMOBO Washer 2 M6
174 GZ29KHO000330 0il gauge 1 AP-1-73 (KOHO)
175 Z16JF000320 Grip 1 KS-25 % 25 (IMAO)
176 41734851840 Plate 1

177 AO6CB0O50080 Skt. HD. cap scr. 4 MEXS8
178

179

180 31734851820 Packing 1

181 41714844940  Packing 1

182 21714847310 0il pan 1

183 AO0O6CBO080160 Skt. HD. cap scr. 4 M8X16
184 A41JJO0OMOS8O Vasher 4 M8
185

186

187 :

188 41714847440 Plate 1

189 41714847450 Packing 1

190 A1B6A0868X0100 Round HD. cap scr. 2 M6X10
191 A41JJO0OMOBO Washer 2 M6
192 31714848170 Bracket 1

193 AO0BCB060100O Skt. D. cap ser.: 4 M6X10
194 A41JJ00MOBO Yasher . 4 M6
195 A0BCB08010O0 Skt. IID. cap scr. 2 M8X10
186 A41JJ0O0OMOS8O Washer 2 M8
197 11714848180 Protector 1 Hside 1500
198 A0BCB080160 Skt. HD. cap scr. 5 M8X16
199 A41JJOOMOS8O Washer 5 M8
200 AO06CBO0O60100 Skt. HD. cap scr. 2 MB6X10

10—-16

No. Parts No. Parts name Q'ty Remarks
201 A41JJO0OMOBO Washer 2 M6

202 11714844920 Protector 1 TL side 1500
203 A0BCBO0O80250O0 Skt. HD. cap scr. 3 M8x25
204 A41JJ0O00MOS8O Washer 3 M8

205 ‘A0OBCBO080140 Skt. WD, cap scr. 4 M8x14
206 A43JJ0O0OMOS8O Sering LK. washer 4 M8

207 AOBCBO080120 Skt. 1ID. cap scr. 2 M8Xx12
208 - AA3JJ0O0OMOS8O Sering LK. washer 2 M8

209 21714850870 Duct 1

210 A18A06X0100 Round HD. cap scr. 10 MB6X10
211 A41JJOOMO6O Vasher 10 M6

212 31414848250 llandle 2

213 41414848260 Cover 2

214 41414848270 Packing 2

215 JOBKRWO03000 Seal washer 8

216 A25AD0301860 Round HD. cap scr. 8 M3X16
217 31714846440 Plate 1

218 A16A04X0080 Round IID. cap scr. 6 M4 X8
219 Z11TUOO1270 llinge 2 B-508-14 (TAKIGEN)
220 Z12TU000O1O0 Magnet catch 1 C-54-1 (TAKIGEN)
221 Z21TUu000540 Gromet 2 C-30-SG-42A (TAKIGEN)
222 Z11TUO0OO01260 Hinge 1 B-562 (U type) (TAKIGEN)
223

224 31714847000 Bracket 1

225 'A0OBCB0O60100 Skt. ‘D, cap scr. 5 M6xX10
226 A41JJ00MOG6O Vasher 5 M6

227 31714850680 Cover 1

228 AO0BCB0O60120 Skt. HD. cap scr. 4 Méx12
229 41714851490 Plate 1

230 AO0OBCBO60100 Skt. HD. cap scr. 4 M6x10 '
231 A41JJOOMOGBO Vasher 4 M6

232 41714851500 Plate 1

233 A06CB0O8010O0 Skt. HD. cap scr. 4 M8x10
234 A41JJ0O00OMOS8O Yasher 4 M8

235

236 :

237 31710137220 Bracket 1

238 A06CB060120 Skt. HD. cap scr. 2 M8x12
239 A41JJ0O0OMO0OGBO Washer 2 M6

240 21714853692 Cover 1 :

10-17
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No. Parts No. Parts name Q'ty Remarks
241 AO0BCBO6010O0 Skt. HID. cap scr. 2 MB6X10
242 A41JJO0OMOBO Washer 2 M6
243 41714853740 Plate 1
244 A06CBOB00S8O Skt. HD. cap scr. 1 M6 X8
245 ‘A41JJ0O00OMOBO Washer 1 M6
246 41714855600 Packing 1
247 41714856000 Packing 1
248 41714856010 Packing 1
249 41714856020 Plate 1
250 AO0BCBO0O50100 Skt. HD. cap scr. 3 MBEX10
251 A41JJO0OMOSO Washer 3 M5
252 A16B0O3X0050 Flat HD. cap scr. 5 M3x5
253 A06CB040100 Skt. HD. cap scr. 6 M4x10
254 AO06CBO60080 Skt. HD. cap scr. 10 M6 X8
255 A41JJ00MOG6O0 Washer 10 M6
256 A41JJ0O00MO4O Washer 6

10-18
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FLEX-1 EQUIPMENT ASS'Y

List No. 51714701000

FLEX-1 EQUIPMENT ASS'Y

List No. 51714701000

No. Parts No. Parts name Q'ty Remarks
1 01714843064 Cover 1
2 A0BCB080150 Skt. HID. cap scr. 5 M8X%X16
'3 A41JJ0O0OMOS8O Washer 5 M8
4 A06CB080150 Skt. HD. cap scr. 2 M8X15
5 A06CB06008O Skt. HD. cap scr. 3 MB X8
6 A41JJOOMOG6GO Yasher 12 M6
7 A0OBCB0O60140 Skt. UD. cap scr. & M6X14
8 A0BCB080150 Skt. HD. cap scr. 2 M8X165
9 A43JJ00MOS8O Spring LK. washer 2 M8
10 AOBCBOB0080  Skt. HD. cap scr. 1 M6 X8
11 A41JJOOMOG6O Vasher 1 M6
12 01714843074 Bracket 1
13 A06CB080150 Skt. HID. cap scr. 8 M8X156
14 A41JJ00MO80 Washer 8 M8
15 AO0BCB0O80150  Skt. liD. cap scr. 8 M8x15
16 A43JJ00MOS8BO Spring LK. washer 8 M8
17 A0OBCBO060120 Skt. 1ID. cap scr. 4 ME6X12
18 A41JJ00MOBO Washer 4 M6
19 A43JJOOMOG60O  Spring LK. wvasher 4 M6
20
21 ’
22
23
24
25
26
27 01714843082 Cover 1
28 A0BCB060100 Skt. HD. cap scr. 8 MB6X10
29 A41JJ0OOMOBO Washer 8 M6
30 A43JJ0O00MOSBO Spring LK. washer 8 M6
31 A0BCB0B600S8O Skt. HD. cap scr. 8 M6 x8
32 A41JJOOMOB0O  Vasher ' 8 M6
33 41714843340 Plate 1
34 41714843381 Packing 1
356 31714843240 Plate 1
36 A16A05X0140 Round HD. cap scr. 14 MBEX14
37 21714843210 Cover 1
38 A16A04X0060 Round HD. cap scr. 8 M4 X 6
39 01714843092 Cover 1
40 A06CBO060100 Skt. HD. cap scr. 8 M6X10

10-20

No. Parts No. Parts name Q'ty Remarks
41 A41JJO0OMOG6O Washer 8 M6

42 A43JJ00MOBO Spring LK. washer 8 M6

43

44

45

46

47

48

49

B0 11714843182 Duct 1

51 A16A06X0080 Round HD. cap scr. 2 M6 X8
b2 A41JJO0OMOG6GO Yasher 2 M6

53 31714843290 Cover 1

54 A16A06X0080 Round HD. cap scr. 2 M6 X8
56 A41JJO0OMOG6O Washer 2 M6

5686 31714843281 Plate 2

B7?7 A16A06X0080 Round IID. cap scr. 12 M6 X 8
58 11714843101 Bracket 1

59 A06CB080150 Skt. HD. cap scr. 4 M8X%x15
60 A43JJ0O0OMOS8O Spring LK. washer 4 M8

61 AO06CB060120 Skt. HD. cap scr. 4 M6X12
62 A41JJ00MO6BO Washer 4 M6

63 A43JJOOMOG6O Spring LK. washer 4 M6

64 11714843123 Cover 1

65 'AOB6CB060150 Skt. -HD. cap ser. 5} MB6X165
66 A43JJO0OMOBO Spring LK. washer 5 M6

67 A41JJO0OMOGO Washer 5 M6

68 A16C06X0100 Decorativ scr. 7 M6x10
69 A41TUOKMOG6O0 Vasher 7 M6

70 11714843112 Cover 1 Y
71 Z12TU0O00230 One touch open catch 1 C — 9 5 (TAKIGEN)
7a

73

74

75

76 11714843130 Cover 1

77 A16C06X01650 Decorativ scr. 2 ME6X15
78 A41TUOKMOGBO0 Washer 2 M6

79 11714843141 Cover 1

80 A1B8A0B8X0080 Round IID. cap scr. 4 - M6x8

10-21
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List No. 51714701000

No. Parts No.

‘Parts name

Remarks

No. Parts No. Parts name Q'ty Remarks
81 A41JJO0OMOGO Yasher 4 M6
82 41714843320 Plate 1
83 A0BCB060400 Skt. NID. cap scr. 2 M6X40
84
856
86
87 . .
88 21714843201 Cover 1
89 A06CB06010O0 Skt. HD. cap scr. b M6X10
90 21714843221 Cover 1
91
92
93 A16A06X0080 Round HD. cap scr. 6 M6 X 8
894 A41JJOOMOBO Washer 6 M6
95 11714843182 Cover 1
96 AO0OBCB060100O Skt. lID. cap scr. 3 M6X10
97 11714843151 ! Door (R) 1
98 11714843171 Door (L) 1
99 A0BCBO0O60160 Skt. HD. cap scr. 4 M6Xx16
100 A43JJO0OMOBO Sering LK. washer 4 M6
101 41444784680 Shaft’ 4
102 A35000S0120 Retain ring 4 Si12
103 EO0O006001ZZ0 Radial ball bearing 4 6001Z2Z (NTN)
104 41574724210 Roller 4
105 A35000H0280 Retain ring 4 HZ8
106 A35000S0120 Retain ring 4 S12
107 E0Q00060012Z2ZO0 Radial ball bearing 4 6001ZZ (NTN)
108 41514706971 Shaft 4
109 AO06CB060120 Radial ball bearing 8 M6 X12
110 A43JJO0OMOBO Spring LK. washer 8 M6
A41JJ0O0OMOBO Washer . - 8 M6
A16A068X0100 Round IID. cap scr. 34 M6X10
41514706950 Seal sash 1 2300
31714843300 Plate 1
41714843391 Plate 1
41714843370 Packing 1

el N T o R Ty Y
NS Y el o
COXANMNUTPWN =

10-22

121 21714843891
123 A16A06X0080
123 A41JJ00MOBO
124 A43JJ00MOBO
125 :AO6CB060180
126 A43JJO00MOBO
127 31714843903
128 A16A06X0080
129 A43JJ0O00MOBO
130 31714843911

131 A06CB080200
132 A43JJ00MOS8O
133 41714843960
134 A16C06X0080
135 A41TUOKMOBO
136 21714844050
137 AO6B6CB060120
138 A41JJ00MOBO
139 A43JJ00MOBO
140 11714844234

141 A06CB060080O
142 A06CB080100O
143 31714844291
144 A06CB060120
145 '31714844251
146 A0B6CB0O060100
147 A41JJ0O00MOG6BO
148 31714844261
149 41714844270
150 A06CB0O060100

151 A41JJ00MOBO
152 41714844280

153

154 A0BCB080120
166 A43JJ00MOS8O
166 41714855690

167
168

1569 11714855140
160 H3600001S20

Duct

Round HD. cap scr.

Yasher
Spring LK. washer
Skt. IID. cap scr.
Sering LK. washer
Cover

Round HD. cap scr.

Sering LK. washer
Bracket

Skt. liD. cap scr.
Spring LK. washer
Plate

Decorativ secr.
Washer

Bracket

Skt. HD. cap scr.
Vasher

Spring LK. washer
Cover

Skt. lID. cap scr.
Skt. HD. cap scr.
Cover

Skt. HD. cap scr.
Supporter
Skt.-HD. cap scr.
Washer

Viper

Supporter

Skt. HD. cap scr.

Pasher
Viper

Skt. HD. cap scr.
Spring LK. washer
Spacer

0il pan
Skt. pipe plug
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FLEX-1 EQUIPHENT ASS'Y

List No. 51714701000

FLEX-1 EQUIPMENT ASS'Y

List No. 51714701000

No. Parts No. Parts name Q'ty Remarks
161 41559200371 Shaft 6

162 41559200360 Roller 6

163 A38000EO0150 Retain ring (E type) 6 E15
164 41714855160 Filter 1

1656 41714855170 Filter 1

166 41714855180 Cover o1

167 AOBCB060100O Skt. HD. cap scr. 5 MB6X10
168 41714844330 Cover 1

169 AO0B6CBO0OB0080  Skt. HD. cap scr. 4 M6 x 8
170 31714844320 Plate 1

171 31714844311 Seal cover 1

172 AO06CB060100O Skt. HD. cap scr. 2 M6X10
173 A41JJO0OMOSBO Washer 2 M6

174 G29KHO000330 0il gauge 1 AP-1-73(KOlIO)
1756 Z16JF000320 Grip 1 KS-25 X 25 (IMAO)
176 317148446501 Wiper 1

177 21714844491 Plate 1

178 11714844481 Plate 1

179 AO0BCB060100O Skt. IID. cap scr. 24 MBX10
180 31734851820 Packing 1

181 41714844940  Packing 1

182 21714847310 0il pan 1

183 A06CB080160 Skt. IID. cap scr. 4 M8X16
184 A41JJO0OMOS8O Washer 4 M8

1856 11714844910 Protector 1 Hside 1000
186 A06CB080160 Skt. HD. cap scr. 5 M8x16
187 A41JJ00MOS8O Vasher 5 M8

188 11714844900 Protector 1 TL side 1000
189 AO0B6CBO080250 Skt. HD. cap secr. 3 M8x25b
190 A41JJ0O00MOS8O Yasher 3 M8

191 AO06CB080140 Skt. liD. cap scr. 4 M8x14
192 A43JJ0O00MOS8O Spring LK. washer 4 M8

193 A06CB080120 Skt. HID. cap scr. : 2 M8x12
194 A43JJ00MOS8O Sering LK. washer: 2 M8

196 21714850870 Duct 1

196 A16A06X0100 Round HD. cap scr. 12 MB8XxX10
197 A41JJO0OMOBO Washer 12 M8

198 31714847000 Bracket 1

199 A06CB060100 Skt. IID. cap scr. 5 M6X10
200 A41JJ00MOG6BO Vasher (5] M6

10-24

No. Parts No. Parts name Q'ty Remarks
201 21714850680 Cover 1
202 A06CB040100 Skt. HD. cap scr. 6 M4x10
203 A41JJ00MO40 Washer 6 M4
204
205 ¢
206 Z11TUO001260 Hinge 1 B—56 2 (U type) (TAKIGEN)
207 Z11TUQO1270 Hinge 2 B-508-14 (TAKIGEN)
208 Z12TUO0OO0010 Magnet catch 1 C—54 —1 (TAKIGEN)
209 31710137220 Bracket 1
210 41714851490 Plate 1
211 A0BCBO6010O Skt. HD. cap scr. 4 M6Xx10
212 A41JJ0O0OMOG60O Washer 4 M8
213 41714851500 Plate 1
214 AQ06CBO080100O0 Skt. HD. cap scr. 4 M8X%X10
215 A41JJ00MOS8O Washer 4 M8
216 31414848250 Handle 2
217 41414848260 Cover 2
218 41414848270 Packing 2
219 JOBKRWO3000 Seal washer 8
220 AZ25ADO030160 Round HD. cap scr. 8 M3Xx16
221 31714846440 Plate 1
222 A16A04X0080 Round HD. cap scr. 6 M4 X8
223 Z21TU0O0O0O540 Gromet 2 C-30-SG-42A (TAKIGEN)
224
2256 2
226 41734851741 Plate 1
227 A06B6CB0O06008O0 Skt. HD. cap scr. 10 M6 X 8
228 A41JJ00MOBO Vasher 10 M6
229 41734851840 Plate . 1
230 A0BCBO50080 Skt. HD. cap scr. 4 MBEXS8 ’
231 31714853420 Bracket 1
232 41714853430 Shaft 1
233
234 E000B201ZZ0 Radial ball bearing 2 6201ZZ (NTN)
235 A15B04X0100 Skt. set scr. 1 M4 x 1 O (Flat p.)
236 -
237
238 41714853270 Plate 1
239 A16B0O6X0100 Flat lID. cap scr. 4 M6xX10
240 21714853692 Cover 1 :
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FLEX-1 EQUIPMENT ASS'Y

List No. 51714701000

No. Parts No. Parts name Q'ty Remarks
241 A06CB0O60100O0O Skt. HD. cap scr. 2 M6X10
242 A41JJ0O00MOBO Washer 2 M6
243 41714853740 Plate 1
244 A06CB060080O Skt. HD. cap scr. 1 M6 X8
245 A41JJ00MO6BO Washer 1 M6
246 41714855600 Packing 1
247 41714856000 Packing 1
248 41714856010 Packing 1
249 41714856020 Plate 1
250 A06CBO0OB0100O0 Skt. HD. cap scr. 3 MBEX10
251 A41JJ00MOSO Washer 3 M5
252 A16B0O03X0050 Flat HD. cap scr. 5 M3x5
263 A06CBO050100 Skt. HD. cap scr. 4 MBEX10
301 11714013140 Bracket 1
302 A0BCB120450 Skt. HD. cap scr. 6 M12x%x45
303 31714844612 Bracket 1
304 A06CBO0O80160 Skt. HD. cap scr. 4 M8X16
305 . '
306 A16C06X0100 Round lID. cap scr. 3 M6Xx10
307 A41TUOKMOG6O Washer 3 M6
308 A0BCBO60120 Skt. HD. cap scr. 1 Méx12
309 A41JJ0O0OMOGBO Washer 1 M6
310 21714844593 Cover 1
311
312
313
314 19223101250 Bracket 1
3156 A0BCB120550 Skt. HD. cap scr. 4 M12x656
316 A15B08X0100 Skt. set scr.(Flat p.) 2 M8X10
317 49223100940 Pin 1
318 A06CB0O60120 Skt. HD. cap scr. 4 Mex12
319 A41JJ00MOG60O Washer 4 M6
320 11714852440 Cover 1
321 21714852451 Cover 1
322 21714853000 Bracket 1
323 A06CB080300O0 Skt. HUD. cap scr. 1 M8x30
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FLEX-3 EQUIPMENT ASS'Y

List No. 51714701100

FLEX-3 EQUIPMENT ASS'Y

List No. 51714701100

No. Parts HNo. Parts name Q'ty Remarks
1 01714843064 Cover 1
2 A0OBCBO0O80150 Skt. HD. cap scr. 5 M8x15
3 A41JJ00MOS8O Washer (5] M8
4 A0BCB080150 Skt. HD. cap scr. 2 M8x156
5 AO6B6CB060080O Skt. HD. cap scr. 3 M6 x8
6 A41JJOOMOBO Washer 12 M6
7 A06B6CB060140 Skt. lID. cap scr. 3 MBXxX14
8 A0O6BCB080150 Skt. HD. cap scr. 2 M8xX15
9 A43JJO0OMOS8O Spring LK. washer 2 M8

10 A06CBO6B00S8O Skt. HD. cap scr. 1 MBXx8
11 A41JJ0O00MOG6O Washer 1 M6

12 01714843074 Bracket 1

13 A06CB080150 Skt. HD. cap scr. 8 M8%x156
14 A41JJO0OMOS8O Vasher 8 M8

15 A06CB080150 Skt. HD. cap scr. 8 M8x15
18 A43JJO0OMOS8O Spring LK. washer 8 M8

17 AOBCB060120 Skt. HID. cap scr. 4 ME6X12
18 A41JJ0O00MOBO Washer 4 M6

19 A43JJOOMOS6BO Spring LK. washer 4 M6

20

21 ’

22

23

24

256

26

27 01714843082 Cover 1

28 A0BCB060100O0 Skt. HD. cap scr. 8 M6x10

29 A41JJOOMOG6GO Vasher 8 M6

‘30 A43JJOOMOG6BO Spring LK. washer 8 M6

31 A0BCBO0OB008O Skt. HD. cap scr. 8 M6 X8

32 A41JJO0OMOSBO Washer 8 M6

33 41714843340 Plate 1

34 41714843381 Packing 1

356 31714843240 Plate ' 1

36 A16A05X0140 Round IID. cap scr. 14 MEX14
37 21714843210 Cover o1

38 A16A04X0060 Round ND. cap scr. 8 M4 X6

39 01714843092 Cover 1

40 A06BCB0B010O0 Skt. HD. cap scr, 8 MB8X10

10-28

No. Parts No. Parts name Q'ty Remarks
41 A41JJ00MOBO Washer 8 M6

42 A43JJO0OMOBO Spring LK. washer 8 M6

43

44

45

46

47

48

49

50 11714843192 Duct 1

51 A16A068X0080 Round HID. cap scr. 2 M6 X 8
52 A41JJO0OMOBO Vasher 2 M6

53 31714843290 Cover 1

54 A16A06X0080 Round HD. cap scr. 2 ME6 X8
55 A41JJ00MOSBO Washer 2 M6

56 31714843281 Plate 2

57 A16A06X0080 Round HD. cap scr. 12 M6X8
58 11714843101 ° Bracket 1

59 A06CB080150 Skt. HD. cap scr. 4 M8X165
60 A43JJO0OMOS8O Spring LK. washer 4 M8

61 AO0OBCB060120 Skt. HD. cap scr. 4 MBX12
62 A41JJO0OMO6BO Yasher 4 M6

63 A43JJ0O0OMOBO Spring LK. washer 4 M6

64 11714843123 Cover 1

65 'AO0OBCBO60150 Skt. HID. cap scr. 5 M6X15
66 A43JJ0O00MOBO Spring LK. washer 5 M6

67 A41JJOOMO60O Vasher 15) M6

68 A16C08X0100 Decorativ scr. 7 M6X10
69 A41TUOKMOG60O0 Washer 7 M6

70 11714843112 Cover 1 '
71 Z12TU000230 One touch open catch 1 C — 9 5 (TAKIGEN)
7a

73

74

75

76 11714843130 Cover 1

77 A16C06X0150 Decorativ scr. 2 M6X15
78 A41TUOKMOBO Vasher 2 M6

79 11714843141 Cover 1

80 A16A068X0080 Round HD. cap scr. 4 - M6X8
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No. Parts HNo. Parts name Q'ty Remarks
121 21714843891 Duct 1
123 A1B6A06X0080 Round lID. cap scr. 4 MB X8
123 A41JJ0O00MOBO Washer 4 M8
124 A43JJ0O0OMOSBO Spring LK. washer 4 M6
125 AO06CB060180 Skt. HD. cap scr. 2 MBxX18
126 A43JJOOMOB0O  Spring LK. washer 2 M6
127 317148439083 Cover 1
128 A16A06X0080 Round HD. cap secr. 4 M6 X8
129 A43JJ0O00MOSBO Spring LK. washer 4 M6
130 31714843911 Bracket 2
131 A06CBO080200 Skt. HD. cap scr. 8 M8x20
132 A43JJ0O00MOS8SO Spring LK. washer 8 M8
133 41714843960 Plate 1
134 A18C068X0080 Decorativ scr. 1 MB6 X8
135 A41TUOKMOG6O0O Vasher 1 M6
136 21714844050 Bracket 1 ;
137 A0BCB060120 Skt. HD. cap scr. 6 MBXxX12
138 A41JJ0O00MOSBO Vasher 6 M6
139 A43JJ00MOBO Spring LK. washer 6 M6
140 11714844234 Cover 1
141 AOBCBOB0080  Skt. WD. cap ser. 20 M6 X 8
142 AO6CBO0O80100 ' Skt. HD. cap scr. 5 M8X10
143 31714844291 Cover 1
144 AO6CBO060120 Skt. HD. cap scr. 4 MBéx12
145 31714844251 Supporter ' 1
146 A06CB060100O Skt. lD. cap scr. 10 MBX10
147 A41JJ00MOBO Washer 10 M6
148 31714844261 Viper 1
149 41714844270 Supporter 1
150 A0BCBO0OB60100O Skt. HD. cap scr. 4 MB6X10
151 A41JJ00MOBO Washer 4 M6
152 41714844280 Wiper 1
153 ;
154 AO0BCB0O080120 Skt. HD. cap ser. 2 M8x12
156 A43JJ00MO0OS8O Spring LK. washer 2 M8
156 41714855590 Spacer 1
167
158
1569 11714855140 0il pan 1
160 H3B800001S20 Skt. pipe plug 1 PT1/2

No. Parts No. Parts name Q'ty Remarks
161 41559200371 Shaft 6

162 41559200360 Roller 6

163 A38000E0150 Retain ring (E type) 6 E15

164 41714855160 Filter 1

165 41714855170 Filter 1

166 41714855180 Cover 1

167 AO06CB060100O Skt. HD. cap scr. 5 M6XxX10
168 41714844330 Cover 1

1689 AQ06CB06008O0O Skt. HD. cap scr. 4 M6 X 8
170 31714844320 Plate 1

171 31714844311 Seal cover 1

172 AO0BCBO060100 Skt. HD. cap scr. 2 -MB6X10
173 A41JJ00MOBO Yasher 2 M6 )
174 G29KHO000330 0il gauge 1 AP-1-73 (KOHO)
1756 Z16JF000320 Grip 1 KS-25x 25 (IMAO)
176 31714844501 Wiper 1

177 21714844491 Plate 1

178 11714844481 Plate 1

179 AO0BCB06010O0 Skt. HD. cap scr. 24 MBX10
180 31734851820 Packing 1 :

181 41714844940 Packing 1

182 21714847310 0il pan 1

183 A0OBCB080160 Skt. HD. cap scr. 4 M8x16
184 A41JJO0OMOS8O Washer 4 M8

185 11714844910 Protector 1 Hside 1000
186 A0B8CB0O080160 Skt.- HD. cap scr. 5 M8x16
187 A41JJ0O0OMOS8O Washer 5 M8

188 11714844900 Protector 1 TL side 1000
189 A0B8CB080250 Skt. HD. cap scr. 3 M8XxX25
190 A41JJ0O0OMOS8O Yasher 3 M8 d
191 AQ0B6CB080140 Skt. HD. cap scr. 4 M8x14
192 A43JJO0OMOS8O Sering LK. washer 4 M8

193 A06CB080120 Skt. HID. cap scr. 2 M8x12
194 A43JJO0OMOS8O Sering LK. washer 2 M8

195 21714850870 Duct 1

196 A1B6A06X0100 Round HD. cap scr. 12 MB6Xx10
197 A41JJOOMOG6O Washer 12 M6

198 31714847000 Bracket 1

199 A06CB060100O Skt. HD. cap scr. B M6X10
200 A41JJOOMOGBO Vasher 5 M6
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10-33E

No. Parts No. Parts name Q'ty Remarks No. Parts No. Parts name ty Remarks
201 21714850680 Cover 1 241 A06CB0OB0100O0 Skt. HD. cap secr. 2 M6Xx10
202 A0B6CB040100 Skt. IID. cap scr. 6 M4XxX10 242 A41JJO0OMO6O Washer 2 M6
203 A41JJ00MOA4O0 Yasher 6 M4 243 41714853740 Plate 1
204 244 A0BCBOB00S8O Skt. HD. cap scr. 1 M6 x8
205 245 A41JJ0O00OMOBO Washer 1 M6
206 Z11TUOO1260 Hinge 1 B—B562 1l type) (TAKIGEN) 246 41714855600 Packing 1
207 Z11TUOO1270 Hinge 2 B-508-14 (TAKIGEN) 247 41714856000 Packing 1
208 Z12TU0O00O010 Magnet catch 1 C—54 — 1 (TAKIGEN) 248 41714856010 Packing 1
209 31710137220 Bracket 1 249 41714856020 Plate 1
210 41714851490 Plate 1 250 AO06CBO0O050100 Skt. HD. cap scr. 3 MEX10
211 AQ06CBO0B010O0 Skt. HD. cap scr. 4 MBX10 251 A41JJ0OOMOSBO Yasher 3 M5
212 A41JJ0O00OMOSBO Vasher 4 M8 252 A16B0O03X0050 Flat HD. cap scr. 5 M3x5
213 41714851500 Plate 1 253 A06CBO050100 Skt. HD. cap scr. 4 M5EX10
214 AO0B6CB0O80100 Skt. HD. cap scr. 4 M8x10
215 A41JJ0O00MOS8SO Washer 4 M8 .

216 31414848250 - Handle 2 301 11714013140 Bracket 1
217 41414848260 Cover 2 302 A06CB12045b50 Skt. HD. cap scr. 6 M12x45.
218 41414848270 Packing 2 303 31714844612 Bracket 1
219 JOBGKRWO03000 Seal washer 8 304 AO0BCBO0O80180O0 Skt. lID. cap scr. 4 M8x16
220 A25AD030160 Round HD. cap scr. 8 M3X%X16 305 .
306 A16C08X0100 Round HD. cap scr. 3 MB6X10
221 381714846440 Plate 1 307 A41TUOKMOG6O Vasher 3 M6
222 A16A04X0080 Round HD. cap scr. 6 M4 x8 308 A0B6CBO60120 Skt. IID. cap scr. 1 MBex12
223 Z21TUu000540 Gronet 2 C-30-SG-42A (TAKIGEN) 309 A41JJ00MOBO Washer 1 M6
224 : 310 217148445983 Cover 1
2256 ‘
226 41734851741 Plate 1 311
227 AO0OBCB0O6008O Skt. HD. cap scr. 10 M6 X8 312
228 A41JJ00MOBO Washer 10 M6 313
229 41734851840 Plate 1 314 19253101210 Bracket 1
230 A0BCBO50080 Skt. HD. cap scr. 4 MBE X8 315 A06CB120550 Skt. HD. cap scr. 4 M12X55
, ; 316 A15B08X0100 Skt. set scr.(Flat p.) 2 M8X10
231 31714853420 Bracket 1 317 49223100940 Pin 1
232 41714853430 Shaft 1 318 AQ0BCBOB0120 Skt. HiD. cap scr. 4 MBx12
233 . 319 A41JJ00MOBO Vasher 4 M6
234 E0006201ZZ0 Radial ball bearing 2 6201ZZ (NTN) 320 11714852440 Cover 1
235 A15B04X0100 Skt. set ser. 1 M4 x1 0 (Flat p.)
236 321 21714852451 Cover 1
237 322 21714853000 Bracket 1
238 41714853270 Plate 1 323 A0B6CB080300O0 Skt. HD. cap scr. 1 M8Xx30
239 A16B0O0B6X0100 Flat HD. cap scr. 4 M6xX10
240 21714853692 Cover 1
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WIRING AMD PIPING ASS'Y (1000U)

Unit No. 51715200400

No. Parts No. Parts Name Q'ty Remarks
1 21716233721 Block 1 Terminal block
2 H36800003S80 Skt. pipe plug 4 PT3./8
3 HZ23NNOOO700 Bushing 2 BUT3/8 X 1/4
4 HZ28TQ120040 Adapter 2 12-0404 (TOKAI)
5 HZ28TQ120060 Adapter 4 12-0606 (TOKAI)
6 AO0OBCB0B0150 Skt. HD. cap scr. Rz MB6X15
7 A41JJ0O00OMO6BO Washer 2 M6
8 41715233741 Hose 1 Hyd. unit+Terminal block P
70-12x500
9 41716233731 llose 1 llyd. unit+Terminal block T
15-12% 500
10 H28TQ120060 Adapter 2 12-0606 (llyd. unit) (TOKAI)
11 416165231771 Hose 1 Unit—>Carriage P 70-9%2770
12 41715235080 Hose 1 Unit—>Carriage T 70-9X 2770
13 41725234731 Hose 1 Unit->Tailstock P
14 41725234741 llose 1 Unit—>Tailstock T
15 41715235070 Hose 1 Unit—>Bed P 70-9X 2200
16 41715235060 Hose 1 Unit->Bed T 70-9X2200
17 41715235090 Hose 1 Carriage—>Cross P 70X 9Xx830
18 41715235100 Hose 2 Carriage—>Cross T.C 15x9x830
19 41725034780 Hose ' 2 Coolat valve-~llead,Carriage
15-9X 4000
20 41725234790 Hose 1 Coolant pump~Coolant valve
15-12% 2000
21 41715235050 Hose 1 L:830 Vire blade (DAIVA)
22 41715235040 Hose 1 L:2600 Wire blade (DAIWA)
23 Sering hose 1 S25%x800
24 HZ2Z5UY000090 Hose band 1 SD-1038 (SUGITA VALVE)
25 LO1TR0O02480 Flex cable 1 TKF085-R100~43L-C (TSUBAKI)
26 A0BCBO0O60160 Skt. HD. cap scr. 6 MBX16
27 41715233830 Spring : 1 X Plate spring
28 A0BCB060120 Skt. HD. .cap scr. 4 MBXx12
29 A41JJ0O0OMOBO Plain washer 4 M6
30 41715233990 Supporter 3
31 41715237070 Supporter 2
32 A40JJOOMOSO llex. nut 10 MB
33 A41JJOOMOSO Plain washer 10 M5
34 LO1TR0O02490 Flex cable 1 TKF175-R185-47L-A (TSUBAKI)
356 A0BCBO0O8010O Skt. 1ID. cap scr. 4 M8X10

11-2

WIRING AND PIPING ASS'Y (10000)

Unit No. 51715200400

No. Parts No. Parts Name Q'ty Remarks

36 A43JJ0O00OMO0O8O Sering LK. washer 4 M8

37 31725234711 Bracket 1

38 A0BCB060200 Skt. HD. cap scr. 3 MB6X20

39 A41JJ00MOBO Plain washer 3 M6

40 :H28TQ120040 Adapter 4 12-0404 Tail block (TOKAI)

41 A41JJ00MO60O Plain washer 2 M6

42 HOINOOO3S80 Nipple 2 NS PT3/8

43 G50SV001780 Solenoid valve 1 VPY-2145-041C-F (SHOKETSU)

44

45 H28TQ130060 Adapter 2 12-0808 (TOKAI)

46

47

48 H28TQ120080 Adapter 2 12-0808 (TOKAI)

49 G23ZHO000580 Pressure switch 1 lkg/cm2 (TOKAI RIKA)

50 G55SV000651 Air set 1 (SHOKETSU)

51 A068CB080160 Skt. 1ID. cap scr. 2 M8X16

52 A41JJ0O0OMOS8O Plain washer 2 M8

53 H14SV000260 Half union 1 H10-03 (SHOKETSU)

54 Nylon tube 1 ¢ 104000 (SHOKETSU)

65

56

57 H145SV000240 Half union 1 HO8—-02 (SHOKETSU)

58 Nylon tube 1 # 85000 (SNOKETSU)

59 G46SV000670 Micro mist rubricator 1 AL430-02-1S-2 (SHOKETSU)

60 'H14SV000240 Hlalf: union 1 1108-02 (SHOKETSU)

61 H14SvV000540 Elbow union 1 DLO6-02 (SHOKETSU)

62 lylon tube 1 $6X4000 (SIHOKETSU)

63 41715237060 Bracket 1

64 AO0BCB080160 Skt. HD. cap scr. 2 M8x16 '

65 31445229140 Manifold 1 Bed coolant

66 H3600001S40 Skt. pipe plug 5 PT1/4

67 41445229150 Packing 1

68 AO0OBCB060120 Skt. HD. cap scr. 4 Mex12

69 A41JJOOMOG6BO Plain washer 4 M6

70 HZ3NNO0OOO720 Bushing 1 BUT1/2%x3/8

71 HZ28TQ120060 Adapter 1 12-0606 (TOKAI)

72 HZ3NNO03400 Nipple 1 NS-T1/2%X3/8

73 G14FJ000220 Valve 1 DH-11C (FUKIKIN)

74 G40FNOOO10O Nozzle 1 ~ FN-6BH~200 (FUJI SHOTEN)
11-3




WIRING AND PIPING ASS'Y (1000U)

Unit No. 51715200400

WIRING AND PIPING ASS'Y (15000)

Unit No. 51715200500

No. Parts MNo. Parts Name Q'ty Remarks

756 41725234751 llose A | Ternubak block~Tail block
: 70-6 % 2500

76 41725234761 Hose 1 Terminal block~Tail block

15-6 %X 2800

77

78 .

79 31725234690 Block 1 Tail block

80 A06CBO060150 Skt. HD. cap scr. 2 M6X156

11-4

No. Parts No. Parts Name Q'ty Remarks
1 21715233721 Block 1 Terminal block
2 H3600003S80 Skt. pipe plug 4 PT3./8
3 HZ3NNOOOT70O Bushing 2 BUT3/8%1/4
4 H28TQ120040 Adapter 2 12-0404 (TOKAI)
5 'H28TQ120060 Adapter 4 12-0606 (TOKAI)
6 AO0OBCB060150 Skt. HD. cap scr. 2 MBX15
7T A41JJOOMOG6O Washer 2 M6
8 41715233741 llose 1 Hyd. unit+Terminal block P
70-12% 500
9 41715233731 Hose 1 Hyd. unit+Terminal block T
15-12% 500
10 H28TQ120060 Adapter 2 12-0606 (Hyd. unit) (TOKAI)
11 41615231771 llose 1 Unit=>Carriage P 70-9X%2770
12 41715235080 Hose 1 Unit—>Carriage T 70-9X2770
13 41715236281 Hose 1 Unit—>Tailstock P
14 41715236291 Hose 1 Unit—>Tailstock T
15 41715235070 Hose 1 Unit—>Bed P 70-9X 2200
16 417152350860 Hose 1 Unit—>Bed T 70-9x2200
17 417152365090 Hose 1 Carriage—>Cross P 70X 9X830
18 41715235100 Hose 2 Carriage—~>Cross T.C 15X9x830
19 41725034780 Hose 2 Coolat valve-~llead,Carriage
15-9X 4000
20 41716236300 Hose 1 Coolant valve~Head 15-9Xx45¢0
21 41715235050 llose- 1 L:830 Wire blade (DAIWA)
22 41715235040 Hose 1 L:2600 Wire blade (DAIVA)
23 Spring hose 1 S25xXx800
24 H25UY000090 Hose band 1 SD-1038 (SUGITA VALVE)
25 LO1TRO02540 Flex cable 1 TKF085-R100-56L-C (TSUBAKI)
26 A0BCBO60160 Skt. HD. cap scr. 6 Mex18
27 41715233830 Sering 1 X Plate spring
28 A0BCB060120 Skt. HD. cap scr. 4 MB6Xx12
29 A41JJO0OMOGBO Plain washer a4 M6
30 41715233990 Supporter 3
31 41725234790 Supporter 2 Coolant pump~Coolant valve
: 15-12 %2000
32 A40JJ0O0OMOSO Hex. nut 10 M5
33 A41JJ0O00OMOSO Plain washer 10 M5
34 LO1TRO02500 Flex cable 1 TKF175-R185-56L-A (TSUBAKI)
35 A0B6CB08010O Skt. HD. cap scr. 4 M8x10

11-5




WIRING AND PIPING ASS'Y (15000) ‘

Unit No. 51715200500

WIRING AND PIPING ASS'Y (1500U)

Unit No. 51715200500

No. Parts HNo. Parts Hame 'ty Remarks

36 A43JJ0O0OMOS8O Sering LK. washer 4 M8

37 317256234711 Bracket 1

38 A06CB060200 Skt. HD. cap scr. 3 M6x20

39 A41JJO0OMOSBO Plain washer 3 M6

40 H28TQ120040 Adapter 4 12-0404 Tail block (TOKAI)
41 A41JJ0O00MOSBO Plain washer 2 M6

42 HO1NOOO3S80 Nipple 2 NS PT3/8

43 GHOSV0O01780 Solenoid valve 1 VP¥-2145-041C-F (SHOKETSU)
144

45 H28TQ130060 Adapter 2 12-0808 (TOKAI)

46

47

48 H28TQ120080 Adapter 2 12-0808 (TOKAI)

49 GZ23ZHO000580 Pressure switch 1 lkl;/cm2 (TOKAI RIKA)

50 Gb55SV000651 Air set 1 (SHOKETSU)

51 AO0BCB080160 Skt. HD. cap scr. 2 M8x16

52 A41JJ0O0OMOS8O Plain washer 2 M8

53 H14SV000260 Half union 1 H10-03 (SHOKETSU)

54 Nylon tube 1 ¢ 104000 (SNHOKETSU)
55 417152370860 Bracket 1

56 AOB6CBO80160  Skt. fiD. cap scr. 2 M8xX16

57 H14SvVv000240 Half union 1 HO8—-02 (SHOKETSU)
58 Nylon tube 1 ¢ 85000 (SIOKETSU)
59 G46SV000570 Micro mist rubricator 1 AL430-02-15-2 (SHOKETSU)
60 H14SV000240 Half union 1 H08-02 (SHOKETSU)

61 H14SV000540 Elbow union 1 DL0O6-02 (SHOKETSU)

62 Nylon tube 1 $6X4000 (SHOKETSY)
63 41715237060 Bracket 1

64 AOBCBO080160 Skt. HD. cap scr. 2 M8x16

66 31445229140 Manifold 1 Bed coolant

66 H3600001S40 Skt. pipe plug 5 PT1/4

67 41445229150 Packing 1

68 AO0BCBO60120 Skt. HD. cap scr. 4 MeXx12

69 A41JJOOMOBO Plain washer 4 M6

70 HZ3NNOOO720 Bushing ' 1 BUT1/2%3/8

71 H28TQ120060 Adapter 1 12-0608 (TOKAI)

72 HZ23NNO0OO0O3400 Nipple 1 NS-T1/2% 3/8

73 G14FJ0O00220 Valve 1 DH-11C (FUKIKIN)

74 G40FNOOO100O0 Nozzle 1 FH-6BH-200 (FUJI SHOTEN)

11-6

No. Parts No. Parts Hame Q'ty Remarks

76 41725234751 Hose 1 Ternubak block~Tail block
70-6 X 2500

76 41725234761 Hose 1 Terminal block~Tail block
15-6 % 2800

77

78

79 31725234690 Block 1 Tail block

80 A06CB0O60150 Skt. HD. cap scr. 2 MBX15

11-7
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WIRING AND PIPING ASS'Y (1000U, 1° Index)

Unit No. 51725200100

11-9

No. Parts No. Parts Name Q'ty Remarks e
81 31725233860  Plate 1

82 A06CB080160 Skt. HD. cap scr. 2 M8X%X16

83 21725235150 Manifold 1 (DENSBER)

84 ‘H3600001S80 Skt. HD. cap scr. 11 PT1/8

85 AO0BCB0806B50 Skt. HD. cap scr. 2 M8X65

86 G16FHO000320 Sol. valve 3 SA-GO1-A3X-C1-11(NACHI)

87 AO0B6CB050450 Skt. HD. cap scr. 12 M5EX456

88 G17FHO000560 Flow regulator 1 0CY-GO1-A-X-11 (NACHT)

88 31725233870 Block 1 (DENSBER)

90 AO0OBCBO5S50700 Skt. HD. cap scr. 4 M5EX7?70

91 H28TQ130040 Adapter 6 13—-0404 (TOUKAD)

92 H28TQ120060 Adapter 2 12-0606 (TOUKAI)

93 41725233880 Hose 2

94 41725233890 Hose 2

95 41725233900 llose 2

96 HZ3NNOOOS370 Nipple 2 PASPT3,/8

97 Sus pipe 1 $8x1200

98 H14SV000240 Half union 1 HO8—02 (SYOUKETU)

99 Nylon tube 1 ¢ 8X 3000 (SYOUKETU)
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WIRING AND PIPING ASS'Y (1000U) Unit No. 51735200100
No. Parts No. Parts Nane Q'ty Remarks
1 217156233721 Block 1 Terminal block
2 H38600003S80 Skt. pipe plug 4 PT3/8
3 HZ3NNOOOTOO Bushing 2 BUT3/8%X1/4
4 H28TQ120040 Adapter 2 12-0404 (TOKAI)
5 HZ28TQR120060 Adapter 4 12-0606 (TOKAI)
6 AO0B6CBO60150 Skt. HD. cap scr. 2 MBX15
7 A41JJ0O00OMOG60O Washer 2 M6
8 41715233741 Hose 1 Hyd. unit+Terminal block P
70-12 X500
9 41715233731 Hose 1. Hyd. unit+Terminal block T
' 15-12 X500
10 H28TQ120060 Adapter 2 12-0606 (Hyd. unit) (TOKAI)
11 41615231771 Hose 1 Unit—>Carriage P 70-9X%2770
12 41715235080 Hose 1 Unit->Carriage T 70-9X2770
13 41725234731 Hose 1 Unit->Tailstock P
14 41725234741 Hose 1 Unit—>Tailstock T
15 41715235070 Hose 1 Unit—>Bed P 70-9x 2200
16 41715235060 Hose 1 Unit—>Bed T 70-9X2200
17 41715235090 Hose 1 Carriage—>Cross P 70X9X830
18 41715235100 Hose ! 2 Carriage—>Cross T.C 15X 9X%830
19 41725034780 Hose 2 Coolat valve~Head.Carriage
15-9x 4000
20 417265234790 Hose 1 Coolant pump~Coolant valve
15~12 % 2000
21 41715235050 Hose 1 L:830 Wire blade (DAIVWA)
22 41715235040 Hose 1  L:2600 Vire blade (DAIVA)
23 Spring hose 1 S25xXx800
24 H25UY000090 Hose band 1 SD-1038 (SUGITA VALVE)
25 LO1TRO02480 Flex cable 1 TKF085-R100-43L-C (TSUBAKI)
26 A06CB0OB0160 Skt. HD. cap scr. 6 M6XxX16
27 41715233830 Sering 1 X Plate spring
28 AO0OBCBO60120 Skt. HD. cap scr. 4 MeXx12
29 A41JJ00MOBO Plain washer 4 M6
30 41715233990  Supporter 3
- 31 41715237070 Supporter 2
32 A40JJ00MOSBO Hex. nut 10 M5
33 A41JJ0O00OMOS5O0 Plain washer 10 Mb
34 LO1TRO02490 Flex cable 1 TKF175-R185~-47L-A (TSUBAKI)
35 A06CB080100O0 Skt. HD. cap scr. 4 M8X10

11-11

VIRING AND PIPING ASS'Y (1000U) Unit No. 51735200100
No. Parts No. Parts Name Q'ty Remarks
36 A43JJO0OMOS8O Spring LK. washer | 4 M8
37 31725234711 Bracket 1
38 A0BCB0O60200 Skt. HD. cap scr. 3 ME6X20
39 A41JJ00MOG6BO Plain washer 3 M6
40 H28TQ120040 Adapter 4 12-0404 Tail block (TOKAI)
41 A41JJ0O0OMOBO Plain washer 2 M6
42 HOINOOO3S80 Nipple 2 NS PT3/8
43 GbOSV0O01780 Solenoid valve 1 VPW-2145-041C-F (SHOKETSU)
4.4
45 H28TQ130060 Adapter a2 12-0808 (TOKAI)
46
47 _
48 H28TQ120080 Adapter 2 12-0808 (TOKAI)
49 G23ZH0O000580 Pressure switch 1 lkg/cm2 (TOKAI RIKA)
50 Gb5BSV000651 Air set 1 (SHOKETSU)
51 AO0O6CB080160 Skt. HD. cap scr. 2 M8X16
52 A41JJ0O0OMOS8O Plain washer 2 M8
53 H14SV00028B0 Half union 1 R10-03 (SHOKETSU)
54 Nylon tube 1 10X 4000 (SHOKETSU)
55
586
57 H14Sv000240 Half union 1 HO8—02 (SHOKETSU)
58 Nylon tube 1 # 8X5000 (SHOKETSU)
59 G48SV000570 Micro. mist rubricator 1 AL430-02-1S-2 (SHOKETSU)
60 H14SvV000240 Half union 1 H08-02 (SHOKETSU)
61 H14SV000540 Elbow union 1 DL06-02 (SHOKETSU)
62 Nylon tube 1 p6X4000 (SHOKETSU)
63 417152370860 Bracket 1 ;
64 A06CB080160 Skt. HD. cap scr. 2 M8Xx16
65 31445229140 Manifold 1 Bed coolant
66 H3600001S540 Skt. pipe plug 5 PT1/4
67 41445228150 Packing 1 g
68 A06CB060120 Skt. HD. cap scr. 4 Mex12
69 A41JJOOMOBO Plain washer 4 M6
70 HZ23NNQOOO720 Bushing 1 BUT1/2x3/8
71 H28TQ120060 Adapter 1 12-0606 (TOKAI)
72 HZ23NNO0O3400 Nipple 1 NS-T1/2%3/8
73 G14FJ000220 Valve 1 DH-11C (FUKIKIN)
74 G40FNOOO100O0 Nozzle 1

11-12

FN-6BH-200 (FUJI SHOTEN)




WIRING AND PIPING ASS'Y (1000U)

Unit No. 51735200100

No. Parts No. Parts Name Q'ty Remarks

75 417265234751 Hose 1 Block~teilblock
70-6 %2500

76 41725234761 llose 1 Block~teilblock
15-6> 2800

ard

78 -

79 31725234690 Block 1 Teelblock

80 A0BCBO060150 Skt. HD. cap scr. 2 M6X15

81 11744211262 Bracket 1

82 A0BCB080160 Skt. HD. cap scr. 6 M8X16

83 21735236750 Bracket 1

84 A06CB080160 Skt. HD. cap scr. 3 M8X16

85 H10SFOOPA40 Bushing 1 P A4 (SEIVA)

86 H10SFOOAL4O0 Sleebe 1 P B4 (SEIWA)

87 Tubing insert 1 AL4 (SEIVA)

88 Tubu 1 $p4x2000

89 H10SFOPA100O Bushing 1 PA 1O (SEIWA)

90 H10SFOPB10O Sleeve 1 PB 10O (SEIVA)

91 H10SFOAL10O Tubing insert 1 AL10O (SEIVA)

g2 Tubu 1 $10x2000

93 G23ZHO0OO580  Pressure sv 1 1K g/ ¢ m?(T0UKAD)

11-13E
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FIXED STEADY REST ASS'Y (ROLLER FOLLOWER) (¢ 30~ ¢ 170)

List No. 51718600200

FIXED STEADY REST ASS'Y (ROLLER FOLLOWER) (¢ 30~ ¢ 170)

List No. 51718600200

No. Parts No. Parts name Q'ty Remarks
1 A40JJO0OM160 Hex. nut 1 M16
2 A43JJ00OM160O Sering LK. washer 1 M16
3 41568608720 Shaft 1
4 A40JJO0OM160 Hex. nut 1 M16
5 A43JJ0O0OM160 Spring LK. washer 1 M16
6 41568608730 Bolt 1
7 A17HB12X400 Hex. HID. cap scr. 6 M12Xx40
8 A43JJ0O00M120 Sering LK. washer 6 M12
‘9 A0BCB080250 Skt. IID. cap scr. 4 M8x25
10 A15B10X0350 Skt. set scr. 2 M10X35(Flat p.)
11 A40JJOOM10O Hex. nut 2 M10O
12 41578604440 Adjusting block 2
13 A0BCB060250 Skt. HD. cap scr. 4 M6 x256
14 31718619980 Cover (H) 1
15 A16A06X0200 Round HD. cap scr. 6 M6XxX20
16 31718619960 Viper (H) 1
17 AO6CB060200O Skt. HD. cap scr. 4 M6 X20
18 41718619910 Supporter 2
19 41718619930 Liner 2
20 41718619940 Supporter 1
21 41718619950 Liner ' 1
22 '
23 A0B8CBO0OB0250 Skt. HD. cap scr. 2 Mex25
24 31718619990 Cover (TL) 1
25 31718619970 Viper (TL) 1
26 A1B8A06X0200 Round HD. cap scr. 6 MBex20
27 41118800200 Grip 3
28 A11F03X0300 Taper pin (Tape.) 3 $3x30
29 411186001560 Bush 2
30 A11FO06X0600 Taper pin (Tap e.) 4 $6%X60
31 41718630310 Shaft 2
32 417186830320 Sleeve 2
33 A15C068X0100 Skt. set scr. 2 M6 X 1 0 (Cone p.)
34 41118600110 Holder 2
35 41568608710 Screw shaft 1
36 11718630280 Bracket 1
37 G41MLOO0OOS8O 0il cup 3 1/4
38 A11F08X0400 Taper pin (Tap e.) 1 $8X40
39 J2600P0O00O08O0OO0 O-ring 4 P8 .
40 A15B08X0100 Skt. set scr. 1 M8 x 1 0O (Flat p.)

12-2

No. Parts No. Parts name Q'ty Remarks
41 A15A08X0100 Skt. set scr. 1 M8X10 (Dog p.)
42 11718630300 Base 1
43 31718630330 Shaft 1
44 41553707030 Washer 2
45 :A0O6CB060080O Skt. lID. cap scr. 2 M6 X8
46 41111500590 Adjusting bolt 2
47 41568603060 Gib 1
48 H3600001S80 Skt. pipe plug 3 PT1/8
49 A15B0O06X0060 Skt. set scr. 4 M6 X 6 (Flat p.)
50 41531509750 Pin 4
51 41568603040 Nut 1
652 41563709090 Rut 1
53 41563709100 Washer 1
54 417186199800 Plate 1
bb 21718619850 Bracket 1
56 A16B0O05X0060 Flat HD. cap scr. 2 MBE X6
57 A08B8CB100250 Skt. lID. cap scr. 4 M10x265
58 41568603070 Wiper 1
59 A17HFO060120 llex. HD. cap scr. 2 Mex12
60 41111501370 Knock pin 1 :
61 31718630340 Bracket 1
62 A15C06X0100 Skt. set scr. 1 M6 X 10 (Cone p.)
63 41568608760 llolder 1
64 EOONUTR2020 Roller follower 3 NUTR202 (NTN)
65 41118600120 Roller shaft 3
66 A15C06X0060 Skt.- set ser. 3 M6 X6 (Cone p.)
67 A15B08XO0150 Skt. set scr. 1 M8 X 15 (Flat p.)
68 A04JJ000040 Eye bolt 1 M16
69 A09003X0350 Pin 1 $3x35
70 41118600180 Shaft 1 ‘
71 21718630350 Bracket 1
72 A40JJ00M160 Hex. nut 1 Ml16 P=2.0
73 41568608750 C-VWasher 1
74 A15C06X0100 Skt. set scr. 1 M6X10 (Cone p.)
76 41568608740 Pin 1
76 41118600160 Bolt 1
77?7 41118600190 Bolt 2
78 41118600210 Pin 2
79
80
12-3




FIXED STEADY REST ASS'Y (ROLLER FOLLOWER) (¢ 30~¢ 170)

List No. 51718600200

FIXED STEADY REST ASS'Y (OILES FOLLOWER) (¢ 30~ ¢ 170)

List No. 51718600300

No. Parts No. Parts name Q'ty Remarks
81 41718619880 Bracket 1

82 A06CB080200 Skt. HD. cap ser. 2 M8x20

83 J02DG253540 0il seal 1 GD25 X 35X 4 (NTN)
84 41718631770 Plate 1

85 A0BCB120180 Skt. D, cap scr. 2 M12x18

12-4

Ho. Parts No. Parts name Q'ty Remarks
1 A40JJOOM160O Hex. nut 1 M16
2 A43JJ0O00M160 Sering LK. washer 1 M16
3 41568608720 Shaft 1
4 A40JJ0O0M160 llex. nut 1 M1l6
5 ‘A43JJO0OM160 Sering LK. washer 1 M16
6 41568608730 Bolt 1
7 A17THB12X400 llex. HD. cap scr. 6 M12x40
8 A43JJO0OM120 Spring LK. washer 6 M12
9 A0B6CB080250 Skt. HD. cap scr. 4 M8x25
10 A15B10X0350 Skt. set scr. 2 M10X35 (Flat p.)
11 A40JJ00M10O0 Hex. nut 2 M1O
12 41578604440 Adjusting block 2
13 A0BCB0O060250 Skt. HD. cap scr. 4 M6 x25
14 31718619980 Cover (H) 1 _
15 A16A06X0200 Round HD. cap scr. 6 MB6X20
16 31718619960 Viper (H) 1
17 AOBCB060200O Skt. HD. cap scr. 4 M6 x20
18 41718619910 Supporter 2
19 41718619930 Liner 2
20 41718619940 Supporter 1
21 41718619950 Liner 1
22
23 A06CB060250 Skt. HD. cap scr. 2 M6 x25
24 317186199980 Cover (TL) 1
25 31718619970 Virer (TL) 1
26 A16A08X0200 Round IID. cap scr. 6 M6xX20
27 41118600200 Grip 3
28 A11F03X0300 Taper pin (Tap e.) 3 $3%X30
29 41118600150 Bush 2
30 A11F06X0600  Taper pin (Tap e.) 4 ¢6x60
31 41718630310 Shaft 2
32 41718630320 Sleeve 2
33 A15C068X0100 Skt. set scr. 2 M6 X1 0 (Cone p.)
34
35 41568608710 Screw shaft 1
386 11718630280 Bracket 1
37 G41MLOOOOS8O 0il cup 3 1/4
38 A11F08X0400 Taper pin (Tap e.) 1 $8x%X40
39 J2600P00S80O O-ring 4 P8
40 A15B08X0100 Skt. set scr. 1 . M8xX10(Flat p.)
12-56




FIXED STEADY REST ASS'Y (OILES FOLLOVER) (¢ 30~ ¢ 170)

List No. 51718600300

FIXED STEADY REST ASS'Y (OILES FOLLOWER) (¢ 30~ 170)

List No. 51718600300

No. Parts Ho. Parts name Q'ty Remarks

41 A15A08X0100 Skt. set scr. 1 M8x10 (Dog p.)
42 11718630300 Base ' 1

43 31718630330 Shaft 1

44 41553707030 Washer 2

45 A0BCB0O600S8O Skt. HD. cap scr. 2 M6 x8

46 41111500590 Adjusting bolt 2

47 41568603060 Gib 1

48 H3600001S80 Skt. pipe plug 3 PT1/8

49 A15B0BX0060 Skt. set scr. 4 M6 X 6 (Flat p.)
50 41531509750 Pin 4

51 41568603040 Nut 1

52 41563709090 Nut 1

53 41563709100 Washer 1

54 41718619900 Plate 1

55 21718619850 Bracket 1

56 A16B0ObBX0060 Flat HD. cap scr. 2 MbE X6

57 AO0BCB100250 | Skt. liD. cap scr. 4 M10x256

58 41568603070 Viper 1

59 A17HF060120 Hex. HD. cap scr. 2 MeXx12

60 41111501370 Knock pin 1

61 31718630340  Brackét 1

62 A15C06X0100  Skt. set scr. 1 M6 X% 10 (Cone p.)
63

64

65

66 _

67 A15B08X0150 Skt. set scr. 1 M8 x 15 (Flat p.)
68 A04JJ000040  Eye bolt ) M16

69 A09003X0350 Pin 1 $3xX35

70 41118600180 Shaft 1

71 21718630350 Bracket 1

72 A40JJ0O00OM18B80O Hex. nut 1 M16 P=2.0
73 41568608750 C-Washer 1

74 A15C06X0100 Skt. set scr. 1 M6 X 10 (Cone p.)
76 41568608740 Pin 1

76 41118600160 Bolt 1

77 41118600190 Bolt 2

78 41118600210 Pin 2

79 41118800070 Jaw 2

80 41568608770 Jaw 1

12-6

No. Parts No. .Parts name Q'ty Remarks
81 41718619880 Bracket 1

82 A06BCB0O80200 Skt. HD. cap ser. 2 M8X20

83 J02DG253540 0il] seal 1 GD25 X 35 <X 4 (NTN)
84 41718631770 Plate 1

85 .A0B8CB120180 Skt. HD. cap scr. 2 M12x18

12-7
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FIXED STEADY REST ASS'Y (SMW EM1-1(SINGLE))

List No. 51718600100

FIXED STEADY REST ASS'Y (SMW EM1-1(SINGLE))

List No. 51718600100

No. Parts No. Parts name Q'ty Remarks
1 41138601810 Plate (B) 3
2 A0BCB080250 Skt. HD. cap scr. 6 M8x25
3 A15A08X0300 Skt. set scr. 2 M8 x 3 0 (Dog p.)
4 A17HBO80200 Hex. HD. cap scr. 1 M8X20
5 31568604510 Slide base 1
6 21718619800 Supporter 1
7 A17HB16X500 Hex. HD, cap ser. 4 M16Xx50
8 41568606060 Spacer 4
9 A0BCB120400 Skt. HD. cap ser. 6 M12Xx40
10 A11F08X0320 Taper pin (Tap e. 2 $8x%x32
11 M25UEO000110 Vark rest 1 SHY EM1.1
12 11718619871 Base 1 _
13 ‘ Felt 2 $12%X10
14 H3600001S80 Skt. pipe plug 5 PT1,/8
156 21718619850 Bracket 1
16 Felt 1 $12%X10
17 H3600001S80 Skt. pipe plug 2 PT1,/8
18 0-ring 1 P12 (NOK)
19 A11F08X0320 Taper pin (Tap e.) 2 ¢8xXx32
20 A06CB100300 Skt. HD. cap scr. 4 M10Xx30
21 31718619820  Shaft ' 1
22 J02GD253540 0il seal 1 GD25 %< 35 < 4 (NTN)
23 A15A08X0250 Skt. set scr. 1 M8X25 (Dog. p.)
24 41568603040 Nut 1
25 41718619920 Plate 1
26 41568603060 Gib 1
27 41568603070 Viper 1
28 A17HBO6X120 Hex. HD. cap secr. 4 M6Xx12
29 0il cap 3 3/8
30 31718619980 Cover (H) 1
31 A06CB060250 Skt. HD. cap scr. 4 MBX25
32 31718619980 Cover (TL) 1
33 A0BCBO60250 Skt. HD. cap scr. 4 M6 X265
34 41568603140 Gib 1
36 41568603200 Block 2
36 AO06CB100350 Skt. HD. cap scr. 1 M10Xx35
37 A0BCB100550 Skt. HD. cap scr. 1 ‘M10Xx55
38 A06CB100200 Skt. HD. cap scr. 2 M10X20
39 41718619860 Cover 1
40 A168A06X0080 Round IID. cap scr. 2 MB X 8

12-9

No. Parts HNo. Parts name Q'ty Remarks
41 41563709100 Washer 1
42 41563709090 Nut 1
43 41531509750 Pin 4
44 A15B0O6X0060 Skt. set scr. 4 M6 X 6 (Flat p.)
45 41111500590 Bolt 2
46 41553707030 Washer 2
47 A0B6CB060080O0 Skt. HD. cap scr. 2 M6 x 8
48
49 417186819940 Supporter 1
50 A16B05BX0100 Flat HD. cap scr. 2 MBEX10
51 41718619950 Liner 1
b2 41718619910 Supporter 2
53 41718619930 Liner 2
54 AQB6CB060200 Skt. D. cap scr. 4 MB6X20
556 31718619960 Wiper (H) 1
56 A168A06X0160 Round UD. cap scr. 6 M6X16
57 31718619970 Wiper (T L) 1
58 A16A06X0160 Round HD. cap scr. 6 MBX16
59 41718619840 Plate 1
60 41543705670 Bolt 2
61 21568604471 Gear box 1
62 A0BCB080200 Skt. HD. cap scr. 4 M8X20
63 41568604521 Plate 1
64 A17HBO80350 Hex. HD. cap scr. 4 M8Xx 35
65 41568604530 Shaft 1
66 41718619810 Shaf't 1
67 41568604550 Spacer 1
68 41568604560 Spacer 1
69 41568604570 Spacer 1
70 41568604580 Gear 2 '
71 A11006X0300 Taper pin 2 $6x30
72 41568604590 Cover 1
73 41568604600 Packing 1
74 A16A06X0120 Round HD. cap scr. 4 M6Xx12
76 Z14JE000480 Crank 1 0C-4-RAS (IMAO)
76 J02GD172330 0il -seal 3 GD17 <23 %<3 (NTNH)
77 J02GD303740 0il seal 1 GD30Xx 37 x4 (HTN)
78 EOOAXK11030 Thrust needle 2 AXK1103 (NTN)
79 EOOOAS11030 Needle brg. 4 AS1103 (NTN)
80 41718619880 Bracket 1 ‘
12-10




FIXED STEADY REST ASS'Y (SMV EM1-1(SINGLE))

List No, 51718600100

FIXED STEADY REST ASS'Y (SMW EM1-1(TWIN))

List No. 51718600400

No. Parts No. Parts nane Q'ty Remarks No. Parts HNo. Parts name Q'ty Remarks
81 A06CB0O080200 Skt. lID. cap scr. 2 M8x20 1 41138601810 Plate (B) 3
. - 2 A06CB080250 Skt. HD. cap scr. 6 M8x25
3 A15A08X0300 Skt. set scr. 2 M8xX30 (Dog p.)
4 A17HBO80200 Hex. HD. cap scr. 1 M8x20
5 315668604510 Stide base 1
6 21718619800 Supporter 1
7 A17HB16X500 llex. HD. cap scr. 4 M16X50
8 41568606060 Spacer 4
9 A0BCB120400 Skt. HD. cap scr. 6 M12X40
10 A11F08X0320 Taper pin (Tap e. 2 $8x32
11 MZ25UEO000110 Wark rest 1 SMY EM1.1
12 11718619871 Base 1
13 Felt 2 $12x10 .
14 H3600001S80 Skt. pipe plug 5 PT1./8
156 21718619850 Bracket 1
16 Felt 1 $12%X10
17 H3600001S80 Skt. pipe plug 2 PT1,/8
18 O-ring 1 P12 (NOK)
19 A11F08X0320 Taper pin (Tap e.) 2 $8x32
20 A0BCB100300 Skt. lID. cap scr. 4 M10Xx30
; 21 31718619820  Shaft 1
22 J02GD253540 0il seal 1 GD25 % 354 (NTH)
23 A15A08X0250 Skt. set scr. 1 M8x25 (Dog. p.)
24 41568603040 Nut 1
25 41718619920 Plate 1
26 41568603060 Gib - 1
27 41568603070 Viper 1
28 A17HBO6X120 Hex. HD. cap scr. 4 M6 XxX12
29 0il cap 3 3/8
30 31718619980 Cover (H) 1 '
31 AO06BCB0O6B0250 Skt. HD. cap scr. 4 M6X25
32 31718619990 Cover (TL) 1
D 33 A0BCBO60250 Skt. HD. cap scr. 4 M6x25
34 41568603140 Gib 1
35 41568603200 Block 2
36 AO0B6CB100350 Skt. HD. cap scr. 1 M10X35
37 A06CB100550 Skt. HD. cap scr. 1 M10Xx5665
38 A06CB100200O0 Skt. HD. cap scr. 2 M10x20
39 41718619860 Cover 1
40 A16A06X0080 Round HD. cap scr. 2 , MB6X8
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List No. 51718600400

FIXED STEADY REST ASS'Y (SMW EM1-1(TWIN))

List No. 51718600400

FIXED STEADY REST ASS'Y (SMW EM1-1(TVIN))

No.

Parts HNo.

Parts name

Remarks

No. Parts No. Parts name Q'ty Remarks
41 41563709100 Washer 1

42 41563709090 Nut 1

43 41531509750 Pin 4

44 A15B068X008B0 Skt. set scr. 4 M6 X 6 (Flat p.)
45 41111500590 Bolt 2

46. 41553707030 Vasher 2

47 AO0BCB06008O Skt. HD. cap secr. 2 M6 X 8

48

49 41718619940 Supporter 1

50 A16B05X0100 Flat HD. cap scr. 2 MEX10

51 41718619950 Liner 1

B2 41718619910 Supporter 2

53 41718619930 Liner -2

54 AO0OBCB060200 Skt. HD. cap scr. 4 MB6X20

56 31718619960 Wiper (H) 1

56 A16A06X0160 Round HD. cap scr. 6 MBX16

57 31718619970 Viper (TL) 1

58 A16A06X0160 Round HD. cap scr. 6 MB6X16

59 41718619840 Plate 1

60 41543705670 Bolt 2

61 21568604471  Gear box 1

62 A0BCB080200O0 Skt. HD. cap scr. 4 M8x20

63 41568604521 Plate 1

64 A17HBO80350 Hex. HD. cap scr. 4 M8Xx 35

65 41568604530 Shaft 1

66 41718619810 Shaft 1

67 41568604550 Spacer 1

68 41568604560  Spacer 1

69 41568604570 Spacer 1

70 41568604580 Gear 2

71 A11006X0300 Taper pin 2 ¢6X30

72 41568604590 Cover 1

73 41568604600 Packing 1

74 A1B6A068X0120 Round HD. cap scr. 4 M6x12

75 Z14JE0O00480 Crank ; 1 0C-4~RAS (IMAQ)
76 J02GD172330 0il seal 3 GD17 %233 (NTN)
77 J0O2GD303740 0il seal 1 GD30 > 37 x4 (NTN)
78 EOOAXK11030 Thrust needle 2 AXK1103 (NTN)
79 EOO0O0OAS11030 Needle brsg. 4 AS1103 (NTN)
80 41718619880 Bracket 1

12-13

81
82
83
84
85
86
87
88
89
90

91
92
93
94
95
96
97
98
99
100

101
102
103
104
105
106
107
108
109
110

AO6B6CB080200

21718630490
MZ25UEO000110
Al17HB16X500
41568606060

"A0B6CB120400

A11F08X0320
41138601810
AOBCB080250
A15A08X0300
A1 T7HB0O080200

Skt. HD. cap scr.

Supporter

Vark rest

Hex. HD. cap scr.
Spacer

Skt.-HD. cap scr.
Taper pin (Tap e.)
Plate (B)

Skt. HD. cap scr.
Skt. set scr.

Hex. IID. cap ser.

12—-14

~FNOWNORA DN~ -

M8Xx20

M16X50

M12xXx40
$8x32

M8x256
M8 %30 (Dog p.)
M8X20 d
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FIXED STEADY REST ASS'Y (EM2-1A)

List No. 51718600500

FIXED STEADY REST ASS'Y (EM2-1A)

List Ho. 51718600500

No. Parts No. Parts name Q'ty Remarks
1 A17HB120400 llex. HD. cap scr. - 6 M12x40
2 A43JJ0O0OM120 Spring LK. washer 6 M12
3 A0BCB080250 Skt. NID. cap ser. 4 M8x25
4 A15B10X0350 Skt. set scr. 2 M10X35 (Flat p.)
5 A40JJOO0OM10O Hex. nut 2 M10O
6 41578604440 Adjusting block 2
7 AOBCB0O60250 Skt. HD. cap scr. 4 MB6X25
8 31718619980 Cover (H) 1
8 Al16A06X0200 Round HD. cap scr. 6 MB6X20

10 31718619960 Viper (H) 1

11 AO0OB6CB060200 Skt. HD. cap scr. 4 MBX20

12 41718619910 Supporter 1

13 41718619930 Liner 6 MB6Xx20

14 41718619940 Supporter 1

156 41718619950 Liner 1

16 AO0OBCBO0O060250 Skt. HD. cap scr. 2 MBéx25

17 31718619991 Cover (TL) 1

18 31718619970 Wiper (TL) 1

19 A1B8A06X0200 Round HD. cap scr. 6 MBEX20

20 G41MLOO0O0OO0S8O 0il cup 3 1/4

]

21 A11F08X0400 Taper pin (Tap e.) 1 $8%x40

22 J2600P008O0O O-ring 4 P8

23 A15B08X0100 Skt. set scr. 1 M8 %10 (Flat p.)

24 A15A08X0100 Skt. set scr. 1 M8 %1 0(Dog p.)

25 11718630301 Base 1

26 31718630300 Shaft 1.

27 41553707030 Washer .2

28 A06CB060080O Skt. HD. cap scr. 2 M6 X8

29 411115600590 Adjusting bolt 2

30 41568603060 Gib 1

31 H3600001S80 Skt. pipe plug 3 PT1,/8

32 A15BO5X0060 Skt. set scr. 4 M5 x 6 (Flat p.)

33 41531509750 Pin 4

34 41568603040 Nut 1

36 41563709090 Nut 1

36 41563709100 Washer 1

37 41718619900 Plate 1

38 21718619850 Bracket 1

39 A1BB0O5X0060 Flat HD. cap scr. 2 MBE X6

40 A06CB100250 Skt. UD. cap scr. 4 M10x25

12-16

to. Parts Ho. Parts name Q'ty Remarks

41 41568603070 Wiper _ 1

42 A17HF060120 llex. IID. cap scr. 2 Mex12

43 41111501370 Knock pin 1

44 J02GD253540 0il seal 1 GD25 % 35 % 4 (NTN)

45 ‘A43JJ0O00M1860 Spring LK. washer 4 M16

46 A0BCB1606500O Skt. HD. cap scr. 4 M16X50

47 21718631510 Supporter 1

48 M2Z25UE000160 Work rest 1 EMZ2—-1A (SMW)
49 A15B10X0400 Skt. set scr. 4 M10x40 (Flat p.)
50 A40JJOOM10O llex. nut 4 M10O

51 A06B6CB080250 Skt. HD. cap scr. 8 M8x25

52 41788613070 Plate 4

53 A17HF100300  Hex. HD. cap scr. 2 M10Xx30 .

54 A40JJOOM100 llex. nut - 4 M10

55 A06CB100350 Skt. lID. cap scr. 2 M10Xx365.

56 41788613080 Plate 1

57 41718631770 Plate 1

58 AO06CB120180 Skt. IID. cap scr. 2 M12x18

12-17E
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TOOL NOSE MEASUREMENT UNIT ASS'Y

List No. 51719100400

No. Parts No. Parts name ty . Remarks
1 11719114410 llousing 1
2 AO0OB6CB0O80300 Skt. HD. cap scr. 4 M8X30
3 Al11F02X0250 Taper pin (Tap. e.) 2 $8X256
4 R13PJOOOSB10 Motor 1 4TK10GK-A(Oriental)
5 R13PJO0O06OO Gear 1 4GK150K (Oriental)
6 A1404040250 Key 1 4X4X25
7 11719114330 Box 1
8 AO6CB0O80550 Skt. HD. cap scr. 3 M8X56E5H
9 31718114400 Packing 1
10 41719114260  Shaft 1
11 ESS5TAAO0O7DBO TAC bearing lset 35TAAOTDB (NACHI)
12 AO0OBCBO0O60160 Skt. HD. cap scr. 3 MB6X16
13 A11F08X0250 Taper pin (Tap. e.) 1 $p8X25H
14 JOBKRWO06S10 Seal washer 3 W6S1
15 41719114230 Bush 2
16 R26YB0O000980 Proximity switch 2 FL1-2D6-903 (YAMATAKE HONEWEL)
17 A15B06X0100 Skt. set scr. 2 M6 X 10 (Flat p.)
18 31719114270 Cover 1
19 A0BCB0O60120  Skt. HD. cap scr. 4 M6 X 12
20 41719114240 Collar 1set
21
22 41719114320 Pin 1
23 41719114310  Shaft 1
24 A12003X0120 Spring pin 1 $p3X12
25 A15B0O05X0080 Skt. set scr. 1 M5 X 8 (Flat p.)
26 A15B06X0120 Skt. set scr. 1 MEX12
27 41719114350 Pin 1
28 31719114290 Cover 1
29 A0B6CBO0O60120 Skt. HD. cap scr. 4 ME6X12
30 41719114340 Bush 1 -
31 ATTHhOLLI4566 Am 1 f 313237
32 J21FGO0O0310 V Seal 1 V50A
33 Z19JF0O000370 Spring plungers 1 SPL—-12
34 A15B06X0200 Skt. set scr. 1 M12x20
36 11718114220 Arm 1
36 A0BCB0O8030O0 Skt. HD. cap scr. 4 M8Xx25
37 A11F08X0300 Taper pin (Tap. e.) 2 $8xX30
38 41719114200 Cover 1
39 A06CB06B0120 Skt. HD. cap scr. - - 3 MEX12
40 31719114210  Bracket Vool

[ _13_3

TOOL NOSE MEASUREMENT UNIT ASS'Y

List No. 51719100400

No. Parts No. Parts name Q'ty Remarks
41 A06CB0O6B0300 Skt. HD. cap scr. 3 M6EX30
42 JOBKRWO0O6S10 Seal washer 3 W6S1
43 A06BCB0B0Z250 Skt. HD. cap scr. 3 MBEXxX25
44 .,J2600P00180 0-ring 1 P—-18
45 H1O0OSFOOPHA40 Elbow 1 PH4
46 H10SFOOPA40 Plug PA4
47 H10SFOOPB4O0O Sleeve 1 PB4
48
49 31719114280 Bracket 1
50 K16ZA000080 Touch sensor 1 H-4A-08-C5
51 A06CB0O030080 Skt. HD. cap scr. 4 M3Xx8
52 A43JJ0O00OMO30 Sering washer 4 M3
53 41719114370 Box 1
54 J2600G00450 0-ring 1 G45
556 J01AG295400 0il seal 1 AG29540
56 A19JF000380 Spring plungers 1 BSUG6
57 A0B8CB060200 Skt. HD. cap scr. 3 MB6X20
58 417198114360 Washer 3
59 41719114390 Duct 1
60 41719114250 Cover 1
61 AO0OBCBOB60120 Skt. HD. cap scr. 4 ME6X12
62 JOBKRW06S10 Seal washer 4 W6S1
63 J2600P00260 0-ring 1 P—-26
64 41719114380 Dog - 1
65 A06CB0O060120 Skt: HD. cap scr. 2 M6X12
66
67 H14SV0O0O0390 Union 1 DHF04-02 (SHOUKETSU)
68 H14SV001020 Half union 1 H06-02 (SHOUKETSU)
69 Nylon tube K} T O 6 4 5 (SHOUKETSU)
70 Tube 1mn TUO4 25 (SHOUKETSY)
71
72
73 R83MBO0OO0OO1O Buzzer 1 EB1 114 (MATSUSHITA)
74 41719114430 Packing 1
75 A1B8A04X0100 Round HD. cap scr. 2 M4Xx10
76 A41JJ0O0OMO0O40 Yasher 2 M4
77 41719114440 Spring 1
78 41719114450 Spring 1
79
80
13-4
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VORK MEASUREMENT UNIT ASS'Y

017191AS010

ASSEMBLY
NAME
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WORK MEASUREMENT UNIT ASS'Y

List No. 51719100300

No. Parts HNo. Parts name @'ty Remarks
1 41719111861 Retainer 1
2 J2600P01400 O-ring 1 P14
3 A12010X0180 Sering pin 1 $10x18
4 A15B0O05X0080 Skt. set ser. 1 M5 X 8 (Flat p.)
5 A0B6CB040100 Skt. HD. cap ser. 4 M4x10
6 41719111850 Packing 1
7 217191118483 flolder 1
8 A0BCB080500 Skt. HD. cap scr. 4 M8X50
9 A1BBO5X0060 Skt. set scr. 1 ME X 6 (Flat p.)
I'0 21719111831 Holder 1
11 41719111871 Cover 1
12 AQ06CB050120 Skt. HD. cap scr. 4 MBEXx12
13 AO0O6CBO080500 Skt. HD. cap scr. 4 M8 x50
14 41569103460 Stylus 1
15 K12RF000290 Probe 1 LP2
16 31569103450 Bush 1
17 J2600P01400 O-ring 1 P14
18 41719111911 Retainer 1
19 J2600S02000 O-ring 1 S20
20 41719111891 Packing 1 :
21 A15B0O5X0120 Skt. set scr. 2 "‘MB5E X6
22 A12010X0180 Spring pin 1 $10xXx18
23 11719111823 Holder 1
24 H3600001S80 Skt. pipe plug 2 PT1,/8
25 'A15B0O8X0080 Skt. -set scr. 1 M8 x 8 (Flat p.)
26 K12RF000760 Assembly 1 A72028/7573
27 A15BO5X0080 Skt. set scr. 1 ME x 8 (Flat p.)
28 41719111880 Retainer 1
29 A15B0O5X0080 Skt. set scr. 1 M5 X 8 (Flat p.)
30 J2600S02500 O-ring 1 S256 "
31 K12RF000810 Module 1 A/2028/7574
32 41719111900 Retainer 1
33 A15B0O5X0080 Skt. set scr. 1 M5EXx 8
34 Copper tubing 1 $6XxX500
35 H23NNOOO360  Pipe fitting 1 PAG PT1/8 (NTN)
36 HZ23NNOO0OO0O310 Pipe fitting 3 PB6 PT1/8 (TNN)
37 J2600S02500 O-ring 1 s2b
38 41719113251 Block 1
39 AQ6CB080350 Skt. HD. cap scr. 2

13—-6E
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AJC ASS'Y (8", Distance between center 1000)

List No. 51719602100

AJC ASS'Y (8", Distance hetween center 1000)

List No. 51719602100

No. Parts No. Parts name Q'ty Remarks
1 M31HDOOOO7O JAC ) 1 AJC308-Y1A(HIOWA)
2 M31HDOOOOS8O Base jaw 15set 1028M8A6-J (HOWA)
3 41780130860 Pin 1
4 41780131951 Pin 1
5 AO0BCBO60250  Skt. lID. cap scr. 1 MBXxX25 A
6 GB50SV001770 Solenoid valve 1 VPY2145-031C (SHOUKETSY)
7 H14SV000260 Union soint 1 110-03 (SHOUKETSY)
8 H14SV001530 Nylon tube 1 T1075B X 4000 (SHOUKETSU)
9 H14SV000900 Elbow union 1 DL10-03 (SHOUKETSU)
10 HZ23NNO0O092O0 Nipple 1 PT3/8 (NTN)
11 H28TQ130060 Adapter 2 13—-0806 (TOKAI)
12 HZ28TQ120060 Adapter 2 12-0606 (TOKAI)
13 11785816682 Box 1
14 AO0OBCB060120 Skt. WD. cap scr. 4 Mex12
15 A16A0B5X0080 Round HD. cap secr. 11 MBE X8
16 A1BA05X0050 Round HD. cap ser. - © MBE XS5
17 A41JJO0OMOSO Washer 16 MbB
18 A43JJO0OMOGBO Spring LK. washer 4 M6
19 A41JJ00MOBO Vasher 4 M6
20 41719600130 Hose 1 70X9>1150 (TOKAI)
21 41719600140 llose ! 1 15X 9x 1150 (TOKAI)
22 31719600170 Hanifold 1
23 AO0OBCB0O60100 Skt. HD. cap scr. 2 M6X10
24 21719600150 Bracket 1
25 AO06CB080160 Skt. HD. cap scr. 2 M8X16
26 A41JJ0O00OMOS8O Washer 2 M8
27 31719600160 Bracket 1
28 AO0BCBO80160 Skt. HD. cap scr. 1 M8X16
29 A41JJ00MOS8O Washer 1 M8
30 A06CB060120 Skt. HD. cap scr. 2 Mex12
31 A41JJ0O0OMO6O Yasher 2 M6
32 41785229880 Spring 1
33 A1B68A05X0080 Round HD. cap scr. 2 MBEXS8
34 A41JJ0O00MOSBO Washer 2 M5
36 41785229870 Bracket 1
36
37
38 41575212200 Supporter 3
39 A1B6A03X0050 Round HD. cap scr. 6 . M3X56
40 11787106750 Box 1
14-2

No. Parts No. Parts name Q'ty Remarks

41 21807106100 Door 1

42 31787108760 Plate 1

43 31787106770 Plate 1

44 41787106780 Plate 2

45 ,A0B6CB0O60120  Skt. liD. cap scr. 22 M6Xx12

46 Z11TUO0O0180 linge 3 B~ 9 8 — 2 (TAKIGEN)
47 AOBTUOO0OB40  Special bolt 2 M6 X 22 A-176

48 41719601010  Hose 1 70 X 9% 3000 (TOKAI)
49 41719601020  Hose 1 15X 9% 3000 (TOKAI)
50 H28TQ120060  Adapter 2 12-0606 (TOKAI)
51 H28TQ130060  Adapter 2 13—-0606 (T0KAD)
52 21714848310 Cover 1 AJC 10

53 A16C06X0150  Decorativ scr. 10 MBX15

54 A41TUOKMOB0O  Vasher 10 M6.

E5 31714848290 Plate 1

56 A16A06X0120 Round HD. cap scr. 16 M6X12

57 41719601090 Plate 1

58 41719601100  Packing 1

59 31719600101  Bracket 1

60 AO0BCBO80160  Skt. HD. cap scr. 3 M8x16

61 A41JJOOMOS8O  Vasher 3 M8

62 A43JJO0OMO8O0O  Spring LK. washer 3 M8
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AJC ASS'Y (8", Distance between center 1500)

List No. 51719602200

AJC ASS'Y (8", Distance between center 1500)

List No. 51719602200

No. Parts No. Parts name Q'ty Remarks
1 M31HDOOOO7O0 JAC -1 AJC308-Y1A(HOWA)
2 M31HDOOOO0OS8O Base jaw 15set 11028M8AG~J (1IOWA)
3 41780130860 Pin 1
4 417801319561 Pin 1
5 A06CB060250 Skt. HD. cap secr. 1 M6X25 :
6 G50SV001770 Solenoid valve 1 VPW2145-031C (SHOUKETSU)
7 H14SV0O00260 - Union soint 1 1110-03 (SHOUKETSU)
8 H14SV001530 Nylon tube 1 T1075B X 4000 (SHOUKETSU)
8 H14SV000900 Elbow union 1 DL10-03 (SHOUKETSU)
10 H23NNO0O00S920 Nipple 1 PT3./8 (NTN)
11 H28TQ130060 Adapter 2 13—-0606 (TOKAI)
12 H28TQ120060 Adapter 2 12—-0606 (TOKAI)
13 11785816682 Box 1 _
14 AO06CB0OB60120 Skt. HD. cap scr. 4 M6x12
15 A16A05X0080 Round HD. cap scr. 11 ME X8
16 A16A05X0050 Round HD. cap ser. °~ B MBE X5
17 A41JJ0O0OMO5BO0 Washer 16 M5
18 A43JJO0OMOGBO Spring LK. washer 4 M6
19 A41JJ0O00MOBO Washer 4 M6
20 41719600130 Hose 1 70x9x 1150 (TOKAI)
21 41719600140 Hose " 1 15X 9% 1150 (TOKAI)
22 317196800170 Manifold 1
23 AO0BCBO0O6B6010O0 Skt. HD. cap scr. 2 M6X10
24 21719600150 Bracket 1
25 A06CB080160 Skt. HD. cap scr. 2 M8X16
26 A41JJ0O0OMOS8O Yasher 2 M8
27 31719600160 Bracket 1
28 A0BCB080160 Skt. HD. cap scr. 1 M8X16
29 A41JJ00MOS8O Washer 1 M8
30 A0B8CB0O060120 Skt. HD. cap scr. 2 MBXx12
31 A41JJ0O00MOBO Washer 2 M6
32 41785229880 Sering 1
33 A18A05X0080 Round HlID. cap scr. 2 MbE X8
34 A41JJOOMOSO0 Washer 2 M5
35 41785229870 Bracket 1
36
37
38 415756212200 Supporter 3
39 A16A03X0050 Round HD. cap scr. 6 M3X5
40 11787106750 Box 1

14-4

No. Parts MNo. Parts name Q'ty Remarks

41 21807106100 Door 1

42 31787106760 Plate 1

43 31787106770 Plate 1

44 41787106780 Plate 2

45 'A0BCB0B0120 Skt. lD. cap scr. 22 MBX12

46 Z11TU000180 Hinge 3 B —9 8 — 2 (TAKIGEN)

47 AOBTUO00540 Special bolt 2 M6 X 22 A-176

48

49

50 H28TQ120060 Adapter 2 12-0606 (TOKAI)

51 HZ28TQ130060 Adapter 2 13—-0606 (TOKAI)

b2 21714848310 Cover 1 AJC 10

53 A168C06X0150 Decorativ scr. 10 MB6X15

54 A41TUOKMO6O Washer 10 M6

55 31714848290 Plate 1

56 A16A06X0120 Round HD. cap scr. 16 M6 Xx12

57 41719601090 Plate 1

58 41719601100 Packing 1

59 31719600101 Bracket 1

60 AO06B6CB0O80160 Skt. ID. cap scr. 3 M8X16

61 A41JJ0O00OMOS8O Washer 3 M8

62 A43JJO0OMOS8O Sering LK. washer 3 M8

63 41719601050 Hose 1 70X 9% 3000 (TOKAT)

64 4171 9601060 Hose 1 15X%9X 3000 (TOKAI)
14-5
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AJC ASS'Y (10", Distance between center 1000)

List No. 51719602300

AJC ASS'Y (10", Distance between center 1000)

List No. 51719602300

No. Parts No. Parts name Q'ty Remarks
1 M31HDOO0OO10O AC B | AJC308-Y1A (HIOWA)
2 M31HDOOO0OO0O6O Base jaw 15set 1028M10 (1IOWA)
3 41719601070 Pin 1
4 41719601080 Pin 1
5 A06B6CB060250 Skt. IID. cap scr. 1 MBXxX25
6 GBOSVO0O1770 Solenoid valve 1 VPY2145-031C (SHOUKETSU)
7 H14SV000260 Union soint 1 1110-03 (SHOUKETSU)
8 H14SV001530 Nylon tube 1 T10758B % 4000 (SHOUKETSU)
9 H14SV000900 Elbow union 1 DL10-03 (SHOUKETSU)
10 HZ23NNO0O0OS20 Nipple 1 PT3,/8 (NTN)
11 HZ28TQ130060 Adapter 2 13—-0606 (TOKAD)
12 H28TQ120060 Adapter 2 12—-06086 (TOKAD)
13 11785816682 Box 1
14 A06CB060120 Skt. HD. cap scr. 4 MBX12
15 A16A0BX0080 Round HD. cap scr. 11 MEXx8
16 A1B6A05X0050 Round BiD. cap scr. g MB X5
17 A41JJ00MOS5O0 Washer 16 Mb
18 A43JJ0O00OMOBO Spring LK. washer 4 M6
19 A41JJ00MOG6GO Washer 4 M6
20 41719600130 Hose 1 70X 9x1150 (TOKAI)
21 41719600140 Hose ° 1 15X 9% 1150 (TOKAI)
22 31719600170 Manifold 1
23 A06CB06010O Skt. HD. cap scr. 2 MB6XxX10
24 21719600150 Bracket 1
25 A06CB080160 Skt. HD. cap scr. 2 M8X16
26 A41JJ00OMOS8O Vasher 2 M8
27 31719600160 Bracket 1
28 AO0BCB080160  Skt. HD. cap scr. 1 M8X16
29 A41JJ0O00OMOS8O Washer 1 M8
30 A06CB060120 Skt. HD. cap scr. 2 MBeXx12
31 A41JJO0OMOBO Vasher 2 M6
32 41785229880 Sering 1
33 A16A05X0080 Round HD. cap scr. 2 MEXS8
34 A41JJO00MO5BO0 Vasher 2 M5
36 41785229870 Bracket 1
36
37
38 416575212200 Supporter 3
39 A1B6A03X0050 Round HID. cap scr. 6 M3X%5
40 11787106750 Box 1

14-7

lo. Parts HNo. Parts name Q'ty Remarks

41 21807106100 boor 1

42 31787106760 Plate 1

43 31787106770 Plate 1

44 41787106780 -Plate 2

45 A0B6CB060120 Skt. HD. cap scr. 22 M6X12

46 Z11TUu000180 Hinge 3 B —9 8 — 2 (TAKIGEN)
47 AOBTUO00540 Special bolt 2 M6 %22 A-176 (TOKAI)
48 41719601010 Hose 1 70 X 9% 3000 (TOKAI)
49 41719601020 Hose 1 15X 9% 3000 (TOKAT)
50 HZ28TQ120060 Adapter 2 12-0606 (TOKAID)
51 HZ28TQ130060 Adapter 2 13—06806 (TOKAI)
52 21714848300 Cover 1 AJC 10

53 A16C06X0150 Decorativ scr. 10 M6X15

54 A41TUOKMOBO Washer 10 M6

556 31714848290 Plate 1

586 A16A06X0120 Round WID. cap scr. 16 M6Xx12

57 41719601090 Plate 1

58 41719601100 Packing 1

59 31719601030 Bracket 1

60 A06CB080180 Skt. HD. cap scr. 3 M8X%x16

61 A41JJ00MOS8O Washer 3 M8

62 A43JJ00MOS8O0 Spring LK. washer 3 M8

63 31719601041 Base 1

64 8 M8Xx 35

AO6CB0O80350

Skt. HD. cap scr.

14-8



AJC ASS'Y (10", Distance between center 1500)

List No. 51719602400

AJC ASS'Y (10", Distance between center 1500)

List No. 51719602400

No. Parts No. Parts name Q'ty Remarks
"1 M31HDOOO10O AJC N | AJC308-Y1A(lIOWA)
2 M31HDOOOOB6O Base jaw 15set 1028M10 (HOWA)
3 41719601070 Pin 1
4 41719601080 Pin 1
B A06CB0O60250 Skt. ID. cap scr. 1 M6x256
6 GB50SV001770 Solenoid valve 1 VP¥2145-031C (SHOUKETSU)
7 H1'4SVOO()26O Union soint 1 110-03 (SIIOUKETSU)
8 H14SV001530 Nylon tube 1 T1075B X 4000 (SHOUKETSU)
9 H14SV000900 Elbow union 1 DL10-03 (SIIOUKETSY)
10 HZ23NNOOO0920 Nipple 1 PT3/8 (NTN)
11 HZ28TQ130060 Adapter 2 13—-0606 (TOKAD)
12 H28TQ120060 Adapter 2 12—-0606 (TOKAI)
13 11785816682 Box 1
14 AO0BCBO0B0120 Skt. HD. cap scr. 4 MBx12
15 A1B68A05X0080 Round IID, cap scr. 11 MEX8
16 A16A05X0050 Round HD. cap scr. S MbXb
17 A41JJOOMOS50  Vasher 16 Mb
18 A43JJ0O0OMOB0O Spring LK. washer 4 M6
19 A41JJOOMOBO Washer 4 M6
20 41719600130 Hose 1 709X 1150 (TOKAT)
21 41719600140 Hose 1 15X 9% 1150 (TOKAT)
22 31719600170 Manifold 1
23 A0B8CB0O06010O0 Skt. ID. cap scr. 2 M6Xx10
24 21719600150 Bracket 1
25 A08CB080160 Skt. HD. cap scr. 2 M8x16
26 A41JJOOMOS80O  Vasher 2 M8
27 31719600160 Bracket 1
28 AO0OBCB080160  Skt. liD. cap scr. 1 M8x16
29 A41JJ0O0OMOS8SO Washer 1 M8
30 AO0OBCBO60120 Skt. NIID. cap scr. 2 MB6Xx12
31 A41JJOOMOG6GO Washer 2 M6
32 41785229880 Spring 1
33 A16A05X0080 Round 1ID. cap scr. 2 MbEXS8
34 A41JJO0OMOBO Yasher 2 Mb
356 41785229870 Bracket 1
36
37
38 41575212200 Supporter 3
39 A1B6A03X0050 Round lID. cap scr. 6 M3X5
40 11787106750 Box 1
14-9

No. Parts Ho. Parts name Q'ty Remarks

41 21807106100 Door 1

42 317871068760 Plate 1

43 31787106770 Plate 1

44 41787106780 Plate 2

45 :A0BCB060120 Skt. HD. cap scr. 22 M6X12

46 Z11TUO00180 Hinge 3 B — 9 8 — 2 (TAKIGEH)
47 AOBTUOO00B540 Special bolt 2 M6 X 22 A-176 (TOKAI)
48

49

50 H28TQ120060 Adapter 2 12—-0606 (TOKAI)
51 H28TQ130060 Adapter 2 13—-0606 (TOKAI)
52 21714848300 Cover 1 AJC 10

53 A16C06X0150 Decorativ scr. 10 M6X15

54 A41TUOKMOG6O Washer 10 M6

55 31714848290 Plate 1

56 A16A06X0120 Round HD. cap scr. 16 M6Xx12

57 41719601090 Plate 1

58 41719601100 Packing 1

59 31719601030 Bracket 1

60 A0BCB080180 Skt. HD. cap scr. 3 M8XxX16

61 A41JJOOMOS8SO Washer 3 M8

62 A43JJ00MOS8SO Spring LK. washer 3 M8

63 31719601041 Base 1

64 A0B8CB080350 Skt. HD. cap scr. 8 M8Xx35

65 41719601050 llose - 1 70%9x 3000 (TOKAI)
66 41719601060 Hose: 1 15 X9 X 3000 (TOKAI)
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AUTO PARTS CATCHER ASS'Y

Unit No. 51739800100

AUTO PARTS CATCHER ASS'Y

Unit No. 51739800100

No. Parts No. Parts Name Q'ty Remarks
1 11739825100 Shoot 1
2 A17HB0O80300 Hex. bolt 1 M8X30
3 A40JJ00MOS8O Hex. bolt 1 M8 1-type
4 11739809471 Bracket 1
5 AOB6CB080250 .  Skt. HD. cap scr. 4 M8x25
6 A43JJO0OMOS8O Spring LK. washer 4 M8
7 A41JJO0OMOS8O Plain washer 4 M8
8 A0BCB0O80250 Skt. HD. cap scr. 4 "M8X25
9 Z11TUO0OO0110 Hinge 2 B-42~2 (TAKIGEN)
10 21719820082 Cover n:
11 A06CBO5010O0 Skt. HD. cap scr. 4 MBEX10
12 JO1AC0382A0 0il seal 1 AC038240 (OIL SEAL)
13 41719820110 Bracket 2
14 A06CB0O50100 Skt. HD. cap scr. 4 MEX10
15 A43JJ00MOSO Plain washer 4 M5
16 21718820071 Cover 1
17 AO0OB6CB0O50100 Skt. HD. cap scr. 6 MEX10
18 G20SV006B8230 Cylinder 1 CDML30x90-57 (SHOKETSU)
19 A24SV000290 Hex. nut 2 SN-0O3 (SHOKETSU)
20 A24SV000280 Hex. nut 1 NT-—03 (SHOKETSU)
21 H14SV001340 Elbow union 2 DL08-01 (SHOKETSU)
22 Nylon tube 1 T0806 3000 (SHOKETSU)
23 21739825110 Shoot 1
24 41739825130 Joint 1
25 A15B0O5X0100 Skt. set scer. (Flat p.) 2 MBEX10
26 41719820090 Pin 1
27 31739825120 Arn 1
28 A35000S0200 Retain. ring (C-type) 1 S20
29 11719820021 Box 1
30 A0BCBO0O60100O Skt. HD.- cap scr. 19 ‘MB6X10
31 A43JJO0OMO6O Spring LK. washer 19 M6
32 41719820031 Packing 1
33 31719820010 Plate 1
34
35
36
37 AO0OBCBO50100 Skt. HD. cap scr. 3 MEX10
38 41719820141 Cover 1
39 AO0OBCBO80550 Skt. HD. cap scr. 6 M8X55
40 31739809460 Block 7

165-2

No. Parts No. Parts Name Q'ty Remarks

41 41719809760 Bracket 1

42 A40JJ0O0OMOBO Hex. nut 2 M6

43 GB50O0SV0O03150 Solenoid valve 1 VF3120-1G-02R (SHOUKETSU)
44 .A06CB040300 Skt. HD. cap scr. 2 M4 x30

45 41719809780 Plate 1 ’

46 41719825140 Plate 1

47 41719825150 Packing o1 (NEOBURENGOMU)

48 A06CB040080 Skt. HD. cap scr. 3 M4 x8

15—-3E
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HYDRAULIC CIRCUIT ASS'Y (Std.) (ST-25)

List No. 3171HCD0091

No. Parts No. Parts name Q'ty Remarks
1 41775224920 Manifold 1
2 G12TK0O0O0040 Relief valve 1 DGMC-3-P-T-C¥-21-JA-S2
(TOKYO KEIKI)
3 G14FHOOO110 Check valve 1 0C-GO1-P1-20 (NACHI)
4 11713513521 Manifold 1
5 41146012480 Pressure gauge 1 Counter balance
6 G16FHO000390 Solenoid valve 1 SA-G01-C5-C1-11 (NACKI)
7 41146012521 Pressure gauge 1 Chuck (ASAHI KEIKI)
8 G11FHOO01080 Reducing valve 1 0G-GO1-PC-K-12 (NACHT)
9 41725234810  Pressure gauge 1 Mein (ASAHI KEIKI)
10 41710137270 Pressure gauge 1 Shifter (ASAHI KEIKI)
1T G16FHOO00700 Solenoid valve 1 SA-G01-CB-C1-11 (NACHT)
12 G17FH000450 Flov regulator 1 0CY-GO1-¥-Y-20 (NACHI)
13 G11FHO000530 Reducing valve 1 . 0C-G01-P1-K-20 (NACHI)
14 11710133161 Manifold 1
15 41615230810 Plate 1
16 21715233721 Block 1
17 G49FHO004850 Hydro power unit 1 AZH-1944-020 (NACHI)
18 21711549430 Manifold 1
13 G1B6FHOOO0390 . Solenoid valve 1 SA-G01-C5-C1-11 (NACHI)
20 G17FH000450 Flov regulator 1 0CY-GO1-¥-Y-20 (NACHI)
21 41711655120 Pressure gauge 1 (ASAHT KEIKI)
22 G11FHO000800O0 Reducing valve 1 0G-GO1-P1-20 (NACHI)
23 G16FHO000320 Solenoid valve 1 SA-GO1-A3X-C1-11(NACHT)
24 G16FHO002350 Solenoid valve 1 $S5-G01-C5-C1-11(NACHI)
25 G10SD0O0OO0O120 Motor 1 -050-BC4 (SUMITOMO)
26 G27FH000180 Base block 1 (NACHI)
27 G16FHOO0O0700 Solenoid valve 1 SA-G01-C6-C1-11 (NACHI)
28 G11FHO000940 Reducing valve 1 0G-G01-B1-K-5708A (NACHI)
29 G17FHO001020 Flow regulator 1 0CY-GO1-A-Y-K~6626A (NACHT)
30 11713726875  Bracket ‘ 1
31 G16FH000320 \ Solenoid valve 1 SA-G01-A3X-C1-11 (NACHI)
32 G14FHOOO0O130.'' Check valve 1 CN-T03-1-10 (NACHI)
33 G14RHO000170 Pilot check valve 1 0CP-GO1-B1-20 (ASAHI KEIKI)
34 Thrust gauge 1 (ASAHI KEIKI)

31713726910
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HYDRAULIC CIRCUIT ASS'Y (1°-index) (ST-25)

List No. 3172HCD0011

No. Parts No. Parts name Q'ty Remarks
1" 41775224920 Manifold 1
2 G12TKO0OO0O00O40 Relief valve 1 DGMC-3-P-T-CW-21-JA-S2
(TOKY0 KEIKI)
3 G14FHOOO110 Check valve - 1 0C-G01-P1-20 (NACHI)
4 117135135621 Manifold 1
5 41146012480 Pressure gauge 1 Counter balance (ASAHI KEIKI)
6 G16FHOOO0390 Solenoid valve 1 SA-G01-C5-C1-11(NACHI)
7 41146012521 Pressure gauge 1 Chuck (ASAHI KEIKI)
8 G11FH001060 Reducing valve 1 0G-GO1-PC-K-12 (NACHI)
9 41725234810 Pressure gauge 1 Mein (ASANI KEIKI)
10 41710137270 Pressure gauge 1 Shifter (ASAHI KEIKI)
11 G16FH0O00700 Solenoid valve 1 SA-GO1-C6-C1-11 (NACHI)
12 G17FH000450 Flow regulator 1 0CY-G01-¥-Y-20 (NACHI)
13 G11FHOO00530 Reducing valve ]t 0C-GO1-P1-K-20 (NACHI)
14 11710133162 Manifold 1
15 41615230810 Plate 1
16 21715233721 Block . 1
17 G49FHO004850 Hydro power unit 1 AZH-1944-020 (NACHT)
18 21711549432 Manifold 1
19 G16FHO000390 Solenoid valve 1 SA-G01-C5-C1-11(NACHI)
20 G17FHO000450 Flow regulator 1 0CY-GO1-¥W-Y-11 (NACHI)
21 41711555120 Pressure gauge 1 (ASAHI KEIKI)
22 G11FHOOO0800 Reducing valve 1 0G-GO1-P1-20 (NACHI)
23 G16FH000320 Solenoid valve 1 SA-G01-A3X-C1-11 (NACHI)
24 G1BFH002350 Solenoid valve 1 SS-G01-C5-C1-11 (NACHI)
25 G10SD0O0O0120 Motor 1 H-050-BC4 (SUMITOMO)
26 G27FHO00180 Base block . 1 (NACHI)
27 G16FH0O00700 Solenoid valve 1 SA-G01-C6-C1-11 (NACHI)
28 G11FH000940 Reducing valve 1 0G-G01-B1-K~5708A (NACHI)
29 G17FHO001020 Flow regulator 1 0CY-GO1-A-Y-K-6626A (NACHI)
30 11713726875 Bracket : 1 .
31 G186FH00032 Solenoid valve 1 SA-GO1-A3X-C1-11 (NACHI)
32 3172523387 Block 1
33 G17FHOO00560 Flov regulator 1 0CY-GO1-A-X-20
34 21725235150 Manifold 1
35 G16FH000320 Solenoid valve 1 SA-GO1-A3X-C1-11 (NACHI)
36 G1B6FH000320 Solenoid valve 1 SA-GO1-A3X-C1-11 (NACHI)
37 G16FHO000320 Solenoid valve 1 SA-G01-A3X-C1-11 (NACHI)
38 G14FHO000130 Check valve 1 CN-T03-1-10 (NACHI)
39 G14FHOOO0170 Pilot check valve 1 OCP-GO1-B1-20 (NACHI)
40 31713726910  Thrust gauge 1 (ASAHT KEIKI)
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HYDRAULIC CIRCUIT ASS'Y (Vith C-axis) (ST-25)

List No. 31721ICD0021

HYDRAULIC CIRCUIT ASS'Y (Vith C-axis) (ST-25)

List No. 3172HCD0021

No. Parts HNo. Parts name Q'ty Remarks
1 41775224920 Manifold 1
2 G12TK000040 Relief valve 1 . DGMC-3-P-T-C¥-21-JA-S2
(TOKYO KEIKI)
3 G14FHOOO110  Check valve 1 0C-G01-P1-10 (NACHI)
4 117135135621 Manifold 1 _ .
5 41146012480 Pressure gauge 1 Counter balance (ASAHI KEIKI)
6 21711549432 Hanifold 1 g
7 G16FH000390 Solenoid valve 1 SA-G01-C5-C1-11 (NACHI)
8 G17FH000450 Flov regulator 1 - 0CY-GO1-¥~Y-11 (NACHI)
9 417115655120  Pressure gauge 1 (ASAHI KEIKI)
10 GlL1FHOOO800 Reducing valve 1 0G-G01-P1-20 (NACHI)
11 G1B6FHOO00320  Solenoid valve 1 SA-GO1-A3X-C1-11(NACHI)
12 G16FH002350 Solenoid valve 1 $5-G01-C5-C1-11(NACHI)
13 GZ27FHO000180 Base block 1 (NACHI)
14 G10SD00OO0O120 Hotor 1 H-050-BC4 (SUMITOMO)
158 G16FHOO00350  Solenoid valve 1 SA-G01-E3X-C1-11 (NACHI)
16 G17FH000450 Flov regulator 1 - 0CY-GO1-W-Y~20 (NACHI)
17 41725235120  Pressure gauge 1 (ASAHI KEIKI)
18 G11FHO001060 Reducing valve 1 0G-G01-PC-K-12 (NACHI)
19 11715231650 Hanifold 1
20 G16FH000320 Solenoid valve 1 SA-G01-A3X-C1-11(NACHI)
21 G27FHO001090 Moduler valve: 1 0K-GO1-P-11 (NACRI)
22 41725235110  Pressure gauge 1 (ASAHI KEIKI)
23 G11FHO000210 Reducing valve 1 0G-G01-B1-20 (NACHI)
24 G16FHO00320  Solenoid valve 1 SA-GO1-A3X-C1-11 (NACHI)
25 G16FHO000390 Solenoid valve 1 SA-G01-C5-C1-11 (NACHI)
26 G11FHOO01060 Reducing valve 1 0G-G01-PC-K~12 (NACHI)
27 411460125621 Pressure gauge 1 Chuck (ASAHI KEIKI)
28 41725234810 ' Pressure gauge 1 Mein (ASAHI KEIKI)
29 41710137270 'Pressure gauge 1 Shifter (ASAHI KEIKI)
30 G11FHOOOB30 ° Reducing valve 1 0G-G01-PC-K-20 (NACHI)
31 11710133162\ Manifold 1 :
32 G1B6FHO000320 Solenoid valve 1 . SA-G01-A3X-C1-11 (NACHI)
33 G27FHO001090  MNoduler block 1 OK-GO1-P-11 (NACHI)
34 G16FH000700. Solenoid valve ° 1 SA-G01-C6-C1-11 (NACHI)
36 G17FHO000460 Flov regulator 1 0CY-GO1~-Y-20 (NACHI)
36 21716233721 Block , 1
37 G49FH004850 Hydro pover unit 1 AZH-1944-020 (NACHI)
38 G16FHOOO700  Solenoid valve 1 . SA-G01-C6-C1-11 (NACHI)
39 G11FHOOO0940  Reducing valve 1 0G-G01-B1-K-5708A (NACHI)
40 iFlov regulator 1 0CY-GO1-A-Y-K-6626A (NACHI)

G17FHO001020

16-6

No. Parts No. Parts name Q'ty Remarks

41 11713726875 Bracket 1

42 G16FH000320 Solenoid valve 1 SA-GO1-A3X-C1-11 (NACHI)
43 Gl14FHOO00170 Pilot check valve' 1 0CP-GO1-B1-20 (NACHI)
44 G14FHOO00130 Check valve 1 CN-T03-1-10 (NACHI)

45 ‘37173726910 Thrust gauge 1 (ASAHI KEIKI)
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HYDRAULIC CIRCUIT ASS'Y (STD.) (ST-30)

List No. 3173HCDO011

No. Parts No. Parts name Q'ty Remarks
1 41775224920 Manifold 1
2 G12TKO0OO0O040 Relief valve 1 DGMC-3-P-T-CW-21-JA-S2
3 G14HFO0O0O0110 Check valve 1 0C-G01-P1-20 (NACHI)
4 11713513521 Manifold 1
5 41146012480 Pressure gauge 1 (ASAHI KEIKI)
6 G16FHOOO0O390 Solenoid valve 1 SA-G01-C5-C1-11 (NACHI)
7 41146012521 Pressure gauge 1 (ASAHI KEIKI)
8 G11FHOO0O10860 Reducing valve 1 0G-G01-PC-K-12 (NACHI)
9 41725234810 Pressure gauge 1 (ASAHT KEIKI)
10 41735237790 Pressure gauge 1 (ASAHI KEIKI)
11 G186FHOOQOO700 Solenoid valve 1 SA-GO1-C6-C1-11 (NACHI)
12 G27FHO001090 Modular block 1 0K-G01-P-11 (NACHI)
13 G11FHO01060 Reducing valve 1 0G-G01-PC-K-12 (NACHI)
14 11710133162 Manifold 1
15 GI6FHOOO700 Solenoid valve 1 SA-G01-C6-C1-11 (NACHI)
16 21715233721 Block 1 v
17 G49FHO004850 Hydro power unit 1 AZH-1944-020 (NACHI)
18 21711549432 Manifold 1
189 G16FHOOO0O390 Solenoid valve 1 SA-G01-C5-C1-11 (NACHI)
20 G17FHO00450 Flow regulator 2 0CY-G01-¥W-Y-20 (NACHI)
21 41711555120 Pressure gauge 1 (ASAHI KEIKI)
22 G11FH0O00800 Reducing valve 1 0G-G01-P1-20 (NACHI)
23 G1l16FHO000320 Solenoid valve 1 SA-G01-A3X-C1-11 (NACHI)
24 'G16FHO0O02350 Solenoid valve 1 SS-G01-C5-C1-11 (NACHI)
25 G10SD000Q120 Motor 1 H-050-BC4 (SUMITOMO)
26 G27FHO000180 Base block 1 (NACHD)
27 G16FHOOO700 Solenoid valve 1 SA-GO1-C6-C1-11(NACHI)
28 G11FHOO00940 Reducing valve 1 0G-G01-B1-K-5708A (NACHI)
29 G17FHO01020 Flow regulator 1 0CY-GO1-A-Y-K-6626 (NACHI)
30 11713726875 Bracket 1
31 G16FHO0O00320 Solenoid valve 1 SA-GO1-A3X-C1-11 (NACHI)
32 G14FHO000130 Check valve 1 CN-T03-1-10(NACHI)
33 G14FHOO0O0170 Pilot check valve 1 0CP-GO1-B1-20 (NACHI)
34 31713720910 Thrust gauge 1 (ASAHI KEIKI)
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HYDRAULIC CIRCUIT ASS'Y (1°-index) (ST-30)

List No. 3174HCD0011

No. Parts HNo. Parts name Q'ty Remarks
1 41775224920 Manifold
2 G12TKOOOO0O40 Relief valve DGMC-3-P-T~CW-21-JA-S2 (TOKYO KEIKI
3 Gl14FHOOO110 Check valve 1 0C-G01-P1-20
4 11713513521 Manifold 1
5 41146012480. Pressure gauge 1 (ASAHI KEIKI)
6 G1BFHOOO0390 Solenoid valve 1 SA-GO1-C5-C1-11 (NACHI)
7 41146012521 Pressure gauge 1 (ASAHI KEIKI)
8 G11FHOO1060 Reducing valve 1 0G-G10-PC-K-12 (NACHI)
9 41725234810 Pressure gauge 1 (ASART KEIKI)
10 41735237790 Pressure gauge 1 (ASARI KEIKI)
11 G16FHOO00700 Solenoid valve 1 SA-GO1-C6-C1-11 (NACHI)
12 GZ27FHO01090 Modular block 1 0K-GO1-P-11 (NACHI)
183 G11FH0OO1060 Reducing valve 1 0G-G10-PC~K-12 (NACHI)
14 11710133162 Manifold 1
15 G168FHOOO0700 Solenoid valve 1 SA~G01-C6~C1-11 (NACHI)
16 21715233721 Block 1
17 G49FH004850 Hydro power unit 1 AZH-1944-020 (NACHI)
18 21711549432 Manifold 1
19 G16FHO00390 Solenoid valve 1 SA-G01-€5-C1-11 (NACHI)
20 G17FH0O00450 Flow regulator 2 0CY-GO1-W-Y-20 (NACHI)
21 41711555120 Pressure gauge 1 (ASAHI KEIKI)
22 G11FHOO00800 Reducing valve 1 0G-G10-P1-20 (NACHI)
23 G1B6FH000320 Solenoid valve 1 SA-GO1-A3X-C1-11 (NACHI)
24 G16FHO0O02350 Solenoid valve 1 SA-G01-C5-C1-11 (NACHI)
25 G10SD000120 Motor 1 H-050-BC4 (SUMITOMO)
26 G27FH000180 Base block 1 (NACHID)
27 G16FHOO00700 Solenoid valve 1 SA-G01-C6-C1-11 (NACHI)
28 G11FHOO0O0940 Reducing valve 1 0CY-GO1-B1-K-5708A (NACHI)
29 G17FHO001020 Flow regulator 2 0CY-GO1-A-Y-K-66204 (NACHI)
30 11713726875 Bracket 1
31 G16FHO0Q00320 Solenoid valve 1 SA-GO1-A3X-C1-11 (NACHI)
32 31725233870 Block 1
33 G17FHO00560 Flow regulator 2 0CY-GO1-A-X-20 (NACHI)
34 21725235150 Manifold 1
35 G1B6FHO00320 Solenoid valve 1 SA-GO1-A3X-C1-11(NACHI)
36 ' .
37
38 G14FHOOO0130 Check valve 1 CN-T03-1-10
39 G14FHOOO170 Pilot check valve 1 0CP-G01-B1-20
31713726910 Thrust gauge 1 (ASAHI KEIKI)

40
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HYDRAULIC CIRCUIT ASS'Y (Vith C-axis) (ST-30)

List No. 3174HCD0021

No. Parts No. Parts name Q'ty Remarks
1 41775224920 Manifold 1
2 G12TKO0O0O040 Relief valve 1 DGMC-3-P-T-CW-21-JA-S2 (TOKYO KEIKI
3 G14FHOOO110 Check valve 1 0C-G01-P1-20
4 11713513521 Manifold 1
5 41146012480 Pressure gauge 1 (ASAHI KEIKI)
6 21711549432 Manifold 1
7 G16FHO00390 Solenoid valve 1 SA-G01-C5-C1-11 (NACHI)
8 G17FH000450 Flow regulator 2 0CY-GO1-W-Y-20 (NACHI)
9 41711555120 Pressure gauge 1 (ASAHT KEIKI)
10 G11FHOO0O800 Reducing valve 1: 0G-G01-P1-20 (NACHI)
11 G16FHO00320 Solenoid valve 1 SA-G01-A3X-C1-11 (NACRI)
12 G186FHO002350 Solenoid valve 1 SS-G01-C5-C1-11 (NACHI)
13 GZ27FHO000180 Base block 1 (NACHI)
14 G10SD0O00120 Motor 1 H-050-BC4 (SUMITOMO)
15 G1B8FHOO00350 Solenoid valve 1 SA-GO1-E3X-C1-11 (NACHI)
16 G17FH0O000450 Flow regulator 1 0CY-G01-W-Y-20 (NACHI)
17 41725235120 Pressure gauge 1 (ASAHI KEIKI)
18 G11PHOO0O1060 Reducing valve 1 0G-GO1-PC-K-12 (NACHI)
19 117152318650 Manifold 1
20 G16FHO000320 Solenoid valvcla 1 SA-G01-A3X-C1-11 (NACHI)
21 G27FHO01090 Modular block 1 0K-GO1-P-11(NACHI)
22 41725235110 Pressure gauge 1 (ASAHI KEIKI)
23 G11FHOOO0OZ210 Reducing valve 1 0G-GO1-B1-20 (NACHI)
24 G1B6FHO000320 Solenoid valve 1 SA-G01-A3X-C1-11 (NACHI)
25 41725234810 Pressure gauge 1 (ASAHI KEIKI)
26 G11FHOO1060 Reducing valve 1 0G-G01-PC-K-12 (NACHI)
27 41146012521 Pressure gauge 1 (ASAHI KEIKI)
28 G16FHO0O00390 Solenoid valve 1 SA-G01-C5-C1-11(NACHI)
29 41735237790 Pressure gauge 1 (ASAHI KEIKI)
30 G16FHOO0OO70O0 Solenoid valve 1 ‘SA-G01-C6-C1-11 (NACHI)
31 G27FHO001090 Modular block 1 0K-GO1-P-11 (NACHI)
32 G11FHOOO5B530 Reducing valve 1 0G-G01-P1-K-20 (NACHI)
33 11710133162 Manifold 1
34 G1B8FHOOO700 . Solenoid valve 1 SA-G01-C6-C1-11 (NACHI)
35 G49FH004850 Hydro power unit 1 AZH-1944-020 (NACHI)
836 G1B6FHOOO0700 Solenoid valve 1 SA-G01-C6-C1-11(NACHI)
37 G11FHO00940 Reducing valve 1 0G~G01-B1-K-5708A (NACHI)
38 G17FHO001020 Flow regulator 1 0CY-GO1-A-Y-K-6626A (NACHI)
39 G14FHOO00130 Check valve 1 CN-T03-1-10 (NACHI)
40 11713726875 Bracket 1
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HYDRAULIC CIRCUIT ASS'Y (With C-axis) (ST-30)

List No. 3174HCD0021

No. Parts No. Parts name Q'ty Remarks

41 G16FHO000320 Solenoid valve 1 SA-GO1-A3X-C1-11 (NACHI)
42 G14FHOO0O170 Pilot check valve 1 OCP-G01-B1-20 (NACHI)
43 21715233721 Block 1

44 31713726910 Thrust gauge 1 (ASAHI KEIKI)
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